@ Solutions

TEST REPORT

Report Number. : R15110020-E9

Applicant : Sony Corporation
1-7-1 Konan Minato-ku
Tokyo, 108-0075, Japan

FCCID : PY7-13187R

EUT Description : GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax,
GPS, WPT and NFC.

Test Standard(s) : FCC CFR 47 Part 2, Part 22, Part 24, and Part 27.

Date Of Issue:
2024-03-22

Prepared by:
UL LLC
12 Laboratory Dr.
Research Triangle Park, NC 27709 U.S.A.
TEL: (919) 549-1400

R A

7" [ACCREDITED]
KOTHRN CERT #0751.05




REPORT NO: R15110020-R9 DATE: 2024-03-22

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

Revision History

Issue

Rev. Date Revisions Revised By

V1 2024-03-20 Initial Review Noah Bennett
-Remgved EN-DC Referencgs .

V2 2024-03-22 S%'i‘trg'ﬁ‘; Measurement Equipment in Noah Bennett

-Added Note to section 9.2.4

Page 2 of 205

UL LLC. FORM NO: CCSUP4031B

12 Laboratory Drive, Research Triangle Park, NC 27709, USA TEL: (919) 549-1400
This report shall not be reproduced except in full, without the written approval of UL LLC.



REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

TABLE OF CONTENTS
1. ATTESTATION OF TEST RESULTS ... .o iiiiiiiiiiiiisiesseesssss s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s sssssssssssssssssssnnsnnnnnnnnnnnnnnns 6
2. SUMMARY OF TEST RESULTS .....counnnnnnnnnnnnnsnnssssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssas 8
3. TEST METHODOLOGY .....cooiiiiiieimmmnnnnnnnnnnnnnsnssnnnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 8
4. FACILITIES AND ACCREDITATION ... s s s s s s s s s e s e s e e e e e e e e e e e e e e e e e e e e e s 9
5. DECISION RULES AND MEASUREMENT UNCERTAINTY .....oooiiiieieeeeeeeeeeeeennnnnnsnnnnsnnsnsnnnsnnnnnsnnsnnsssssnnns 9
5.1, METROLOGICAL TRACEABILITY Lottt e e e e e e e e e e e e 9
5.2, DECISION RULES ... e e e e 9
5.3  MEASUREMENT UNCERT T AINTY oottt e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaees 9
I S Y N Y| I @ N I | N I [ R 9
6. EQUIPMENT UNDER TEST ....cooiiiiiiieeemennnnnnennnsnnnnnnnnnnnnnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsns 10
G T B 1 0 3 | 1 (0 V@ o = U R 10
6.2. MAXIMUM OQUTPUT POWER ... 11
6.3. SOFTWARE AND FIRMWARE ...t e e e e e e e e e e e e e e 14
6.4. MAXIMUM ANTENNA GAIN ..o e e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaeeees 15
6.5. WORST-CASE CONFIGURATION AND MODE....... i a e e 15
6.6. DESCRIPTION OF TEST SETUP ...eiiiiiiii e 17
7. TEST AND MEASUREMENT EQUIPMENT ........cooomiieieieieeeennnnnnnnnnnnnnnnnnnnsnnnnnnnssnnssnssssssssssssssssssssnsssssnnsnnns 18
8. RF OUTPUT POWER VERIFICATION........ooeeeeeeeeeeeeeennnnennnnnnnnnnnnnsnnnsnnnnnnsnsssnsssssssssssssssssssssssssssssnnsnnsnnnnnes 23
S Tt T €1 R 23
0t O R € 1] 1V £ O RPN 24
8.1.2. GSMB50 (DTM MOAE) .....ceeeeeeiiieieee ettt ettt ettt et et eeeeeeaeseesssnsssssnnnnnnnnnnnnes 25
S g R R € 1] 1V 0O SR RRRRRRRRRN 26
8.1.4.  GSMT1900 (DTIM MOGE) ....cceeeieiiiieie ettt ettt e et e e e aeseeseassssssnsssssnnnnnnnnnnnnes 27
S VAT O VP 28
S B AT @1 B 1Y < RPN 31
R T I I A T € | R 32
G T B O I A | I S 34
SR I T T 1 3 1 TSRS 36
GG TR TR N I A | 0 e 1 38
GG T S N I A | 0 1 40
GG TR TR O I A | I g 41
Page 3 of 205
UL LLC. FORM NO: CCSUP4031B
12 Laboratory Drive, Research Triangle Park, NC 27709, USA TEL: (919) 549-1400

This report shall not be reproduced except in full, without the written approval of UL LLC.



REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

8.3.6. DG N R N4 ittt ——————————————————————————————t——————————————n—nnnnnnnns 43

GG T I I Y N 0 G 45

R S T T T 1 3 1 SRS 48

9. CONDUCTED TEST RESULTS ... s s s s s s s s s s s s s s s s s s s s s s s sssnnas 50

9.1, OCCUPIED BANDWIDTH ...t e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaeeees 50

S s A I ] RN 51

S B YL 1 1 1Y RPN 52

S B O T O I L | I S 53

S B S T B 1 3 1 TSRS 54

S B O T N I A | 0 e 1 55

S B LG T O I A | 0t 56

S T O R I A | I g S 57

0.1.8.  BG N R N4 ittt —————————————————————————————————————————nnnnnnnnnnnns 58

S B R TR O I A N I G S 59

9.1.10. BG INR NBOB......ooeeiiiiiiiiiiiieeee ettt e e e e e e e e e an 60

S B € 1] 1V I <O SRR 62

S 0 B € 1] 1Y/ 0O SRR 63

9.2.1.  WEODMA BAND B .. ittt ettt et ta—tataa——a——a—ttntannnnnnnnnnnnnnnns 64

9.3, OUT OF BAND EMISSIONS ... 107

S R N € 1] 1Y/ e 0O PSR RSPRRRPR 109

9.3.3.  WEODMA BAND 5 ... ittt ettt t et etatattaa—aa—aatnanantannnannnnnnnas 110

S R € 1] 1Y/ £ 1 O SRR 135

S € 1] 1Y/ 0O PRSPPI 136

S B VLT @1 1 1V < PP TRSRSPRRRRPR 137

9.5, PEAK TO AVERAGE RATIO ...ttt 146

S Tt R YA @ 1 1V NSRS 147

S IR T N I 7 Y N | I PP 148

0.5.3.  BG N R N ettt — e e —a—————————————————————————————————————————————_, 148

8 IR S I I Y | I G U 148

S T T T T V1 3 1 ST RRSPRRRRPR 149

10. RADIATED TEST RESULTS......cciiiiiiiiiiiiiiiiiisisissss s s s s s s s s s s s s s s ss e s s s s s ss s s e e s sssssssssssssssssnssssssssnssnsssnssnnnnnnnnnn 150

10.1. FIELD STRENGTH OF SPURIOUS RADIATION, ABOVE 1GHz.........ccoooiiiiiie 151

10.1.2. L]V g L0 156

10.1.3. VWEOCDMA BAND 5.ttt e e e e e e e e s 160

Page 4 of 205

UL LLC. FORM NO: CCSUP4031B

12 Laboratory Drive, Research Triangle Park, NC 27709, USA TEL: (919) 549-1400

This report shall not be reproduced except in full, without the written approval of UL LLC.



REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

10.1.9. BG INR NG e e e e e e e an 182
O TR e TR O I L 0 T 186
0 TR 1t T T = B L 194
10.2. WOrst Case EMISSIONS ........ccoiiiiiiiiiiiicec ettt ettt eaaaeesasessssssssssnnnnnnnnnnnns 198
10.3. SiIMUItANEOUS TranNSMISSION. ......cceiiiiiiiiiieeee ettt et e ettt et eeeeeeeeeeeeeeeassasssssssssnnnssnnnnnns 199
10.3.1. o7 1 o e SRR 200
10.3.2. o | 0 SRR 201
10.3.3. o= 1 0 R SRR 202
10.34. o | 0 TR 203
10.3.5. Lo | 0 < SRR 204
T =1 U 1 o [0 0 1P 205
Page 5 of 205
UL LLC. FORM NO: CCSUP4031B
12 Laboratory Drive, Research Triangle Park, NC 27709, USA TEL: (919) 549-1400

This report shall not be reproduced except in full, without the written approval of UL LLC.



REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: Sony Corporation
1-7-1 Konan Minato-ku
Tokyo, 108-0075, Japan

EUT DESCRIPTION: GSM/WCDMAJ/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and
NFC

SERIAL NUMBER: QV7700P4LQ, QV770018L2, QV7700DSLQ, QV77000KL2

FCC ID: PY7-13187R

SAMPLE RECEIPT DATE: 2023-12-06; 2024-01-02

DATE TESTED: 2024-01-02 to 2024-03-18
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 2 Complies
CFR 47 Part 22 Complies
CFR 47 Part 24 Complies
CFR 47 Part 27 Complies

UL LLC tested the above equipment in accordance with the requirements set forth in the above standards. The test
results show that the equipment tested is capable of demonstrating compliance with the requirements as documented in
this report.

The results documented in this report apply only to the tested sample, under the conditions and modes of operation as
described herein. It is the manufacturer's responsibility to assure that additional production units of this model are
manufactured with identical electrical and mechanical components. All samples tested were in good operating condition
throughout the entire test program. Measurement Uncertainties are published for informational purposes only and were
not taken into account unless noted otherwise.

This document may not be altered or revised in any way unless done so by UL LLC and all revisions are duly noted in the

revisions section. Any alteration of this document not carried out by UL LLC will constitute fraud and shall nullify the
document.
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Approved & Released For
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_ N
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Dan Coronia

Operations Leader
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Co-reviewed By:

Richard Lee

Staff Laboratory Engineer
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Prepared By:
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Engineering Project Associate
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ULLLC
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2. SUMMARY OF TEST RESULTS

This report contains data provided by the applicant which can impact the validity of results. UL LLC is only responsible for
the validity of results after the integration of the data provided by the customer. Below is a list of the data provided by the
customer:

1) Antenna gain and type (see section 6.4)

2) Cable loss (see section 6.2, 8, and 9)

3) Supported bands, bandwidths, modulations, power settings, and MPR configurations. (see section 6.5)

Requirement Description Band Requwemer}::glg)u i [l Result | Remarks
5 22.913 (a)(5) Complies N/A
. . 12 27.50 (c) (10) Complies N/A
Effective Radiated Power 13 27.50 (b ) (10) Complies N/A
17 27.50 (c) (10) Complies N/A
. . . 4,66 27.50 (d) (4) Complies N/A
Equivalent ';gf;/‘;‘r"c Radiated GSM1900 24.232 () Complies | __N/A
41 27.50 (h) (2) Complies N/A
Requirement
Description Requirement Clause Number (FCC) Result | Remarks
Occupied Bandwidth 2.1049 Complies | N/A
Band Edge and Emission .
Mask 2.1051, 22.917 (a), 24.238 (a), 27.53 (h), 27.53 (m)(4) & (M)(6), 27.53 (g), | _omPlies | NA
Out of Band Emissions 27.53 (c) (f), 27.53(a)(4), 27.53(n)(2), 27.53(1)(2) Complies N/A
Frequency Stability 2.1055, 22.355, 24.235, 27.54 Complies N/A
Peak-to-Average Ratio 22.913 (d), 27.50(d)(5), 27.50(j)(4) Complies | N/A
Field Strength of Spurious 2.1051, 22.917 (a), 24.238 (a), 27.53 (h), 27.53 (m)(4) & (m)(6), 27.53 (g), Comolies N/A
Radiation 27.53 (c) (f), 27.53(a)(4), 27.53(n)(2), 27.53(1)(2) P

3. TEST METHODOLOGY

The tests documented in this report were performed in accordance with the following:
e ANSI| C63.26:2015

e FCC CFRA47 Part 2, Part 22, Part 24, Part 27.
e FCC KDB 971168 D01 v03r01: Power Meas License Digital Systems
e FCC KDB 971168 D02 v02r02: Misc Rev Approv License Devices
e FCC KDB 412172 D01 v01r01. Determining ERP and EIRP
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4. FACILITIES AND ACCREDITATION

UL LLC is accredited by A2LA, certification # 0751.06, for all testing performed within the scope of this report. Testing was
performed at the locations noted below.

Address ISED CABID | ISED Company Number | FCC Registration
Building:
2800 Perimeter Park Dr. Suite B uS0067 27265 825374
Morrisville, NC 27560, U.S.A

5. DECISION RULES AND MEASUREMENT UNCERTAINTY

5.1. METROLOGICAL TRACEABILITY

All test and measuring equipment utilized to perform the tests documented in this report are calibrated on a regular basis,
with a maximum time between calibrations of one year or the manufacturers’ recommendation, whichever is less, and
where applicable is traceable to recognized national standards.

5.2. DECISION RULES

The Decision Rule is based on Simple Acceptance in accordance with ISO Guide 98-4:2012 Clause 8.2. (Measurement
uncertainty is not taken into account when stating conformity with a specified requirement.)

5.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on the apparatus:

PARAMETER ULab
Radio Frequency (Spectrum Analyzer) 141.2 Hz
Occupied Channel Bandwidth 1.22%
1.3 dB (PK)
RF output power, conducted 0.45 dB (AV)
Unwanted Emissions, conducted 1.94 dB
All emissions, radiated 6.01 dB
Temperature 0.57°C
Humidity 3.39%
DC Supply voltages 1.70%
Power Spectral Density 2.46 dB

Uncertainty figures are valid to a confidence level of 95%.

5.4. SAMPLE CALCULATION

RADIATED EMISSIONS

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) + Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m
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6. EQUIPMENT UNDER TEST

6.1. DESCRIPTION OF EUT

The EUT is a GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC.. This test report

covers the WWAN radio portion of the EUT.

The EUT supports the following WWAN Bands and their antenna configurations:

Main 1 Main 2 Sub
R Antenna | Antenna | Antenna
GSM1900 - Y -
LTE Band 4 - Y
GSM850, WCDMAS5, LTE Band 5, 5G FR1 n5 Y - -
LTE Band 12 Y - -
LTE Band 13 Y - -
LTE Band 17 Y - -
LTE Band 41, 5G FR1 n41 - Y -
LTE Band 66, 5G FR1 n66 - Y Y

For 5G NR, the EUT Supports the following Bandwidth Configurations per band:

Band SCS [kHZz] Supported BWs [MHz]
5G NR n5 15 5,10, 15, 20
5G NR n41 30 20, 30, 40, 50, 60, 80, 90, 100
5G NR n66 15 5,10, 15, 20
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6.2. MAXIMUM OUTPUT POWER

EIRP/ERP TEST PROCEDURE

ANSI| C63.26:2015
KDB 971168 D01 Section 5.6

ERP/EIRP = PMeas + GT - LC

where: ERP/EIRP = effective or equivalent radiated power, respectively (expressed in the same units as PMeas, typically
dBW or dBm);

PMeas = measured transmitter output power or PSD, in dBm or dBW,;

GT = gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP);

LC = signal attenuation in the connecting cable between the transmitter and antenna, in dB.

For devices utilizing multiple antennas, KDB 662911 provides guidance for determining the effective array transmit
antenna gain term to be used in the above equation.

EUT includes different power levels for head use configuration and body use configuration and the below tables contain
the highest of all configurations average conducted and ERP/EIRP output powers as follows:

Part 22 850MHz
Frequency range Modulation Conducted (Average) [ Antenna Gain | Limit ERP 99% BW Emission
(MHz) (dBm) (dBi) W) [(aBm) w) (kHz) | Designator
824.2-848.8 GPRS 32.90 430 70 26.45 0.442 244 .33 244KGXW
EGPRS 27.50 21.05 0.127 231.57 232KG7TW
Part 24 1900MHz
Frequency range Modulation Conducted (Average) [ Antenna Gain | Limit EIRP 99% BW Emission
(MHz) (dBm) (dBi) (W) (dBm) (W) (kHz) Designator
1850.2-1909 8 GPRS 28.10 305 20 25.05 0.320 242 47 242KGXW
EGPRS 26.90 23.85 0.243 250.33 250KG7W
Part 22 Band 5
Frequency range Modulation Conducted (Average)| Antenna Gain | Limit ERP 99% BW Emission
(MHz) (dBm) (dBi) (W) (dBm) (W) (kHz) Designator
826.4-846.6 REL 99 22.40 430 70 15.95 0.039 41436 4K14FOW
HSUPA 21.50 15.05 0.032 4.1404 4K14FOW
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LTE BAND 5
Part 22H
ERP Limit (W) 7.00
Antenna Gain (dBi) -4.30
Bandwidth , 2 Sfper | CEEEE ) ER ERP 1 99% BW | Emission
(MHz) Modulation | Frequency | Frequency | Average Average Average (kHz) Designator
(MHz) (MHz) (dBm) (dBm) (W)
QPSK 20.29 13.84 0.024 1091.9 1M09G7W
1.4 16QAM 824.7 848.3 20.62 14.17 0.026 1101 1M10D7W
QPSK 20.35 13.90 0.025 2711.9 2M71G7W
30 16QAM 8255 847.5 20.74 14.29 0.027 2702.4 2M70D7W
QPSK 20.38 13.93 0.025 4500.9 [ 4M50G7W
50 16QAM 826.5 846.5 20.79 14.34 0.027 4498.9 [ 4M50D7W
QPSK 20.34 13.89 0.024 8979.5 | 8M98G7W
10.0 64QAM 8290 8a4.0 20.61 14.16 0.026 8999.5 [ amMooD7W
5G NR n5
Part 22H
ERP Limit (W) 7.00
Antenna Gain (dBi) -4.30
Bandwidth _ Low Upper | Conducted | ERP ERP 99% BW | Emission
(MHz) Modulation | Frequency | Frequency Average Average Average (kHz) Designator
(MHz) (MHz) (dBm) (dBm) (W)
BPSK 21.73 15.28 0.034 4493.8 4M49G7W
5.0 16QAM 826.5 846.5 20.89 14.44 0.028 4496.3 4M50D7W
BPSK 21.75 15.30 0.034 8969.2 8M97G7W
10.0 16QAM 829.0 844.0 20.84 14.39 0.027 8967.5 8M97D7W
BPSK 21.72 15.27 0.034 13442 13M4G7W
15.0 16QAM 8315 841.5 20.87 14.42 0.028 13456 13M5D7W
BPSK 21.69 15.24 0.033 17954 18MOG7W
20.0 16QAM 834.0 839.0 20.86 14.41 0.028 17894 17M9D7W
LTE BAND 12
Part 27 / RSS 130
ERP Limit (W) 3.00
Antenna Gain (dBi) -4.88
Bandwidth : Low Upper | Conducted | ERP ERP | 99% BW | Emission
(MHz) Modulation | Frequency | Frequency | Average Average Average (kHz) Designator
(MHz) (MHz) (dBm) (dBm) (W)
QPSK 21.09 14.06 0.025 1093.8 1M09G7W
14 16QAM 699.7 53 21.44 14.41 0.028 1094.1 1M09D7W
QPSK 21.24 14.21 0.026 2707.6 | 2M71G7TW
30 16QAM 700.5 714.5 21.62 14.59 0.029 2704.7 2M70D7W
QPSK 21.18 14.15 0.026 4495.6 | 4AM50G7W
50 16QAM 7015 735 21.59 14.56 0.029 4503.2 4M50D7W
QPSK 21.20 14.17 0.026 8984.7 | 8M98G7TW
100 16QAM 704.0 1.0 21.49 14.46 0.028 8973.7 8M97D7W
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LTE BAND 13
Part 27 / RSS 130
ERP Limit (W) 3.00
Antenna Gain (dBi) -4.29
Bandwidth _ Low Upper | Conducted | ERP ERP 1 99% BW | Emission
(MHz) Modulation | Frequency | Frequency | Average Average Average (kHz) Designator
(MHz) (MHz) (dBm) (dBm) (W)
QPSK 21.58 15.14 0.033 4499.1 4M50G7W
5.0 16QAM 7795 784.5 21.95 15.51 0.036 4496.6 4M50D7W
QPSK 21.62 15.18 0.033 8968 8M97G7W
10.0 64QAM 782.0 782.0 21.88 15.44 0.035 8972.7 8M97D7W
LTE BAND 41
Part 27
EIRP Limit (W) 2.00
Antenna Gain (dBi) -2.47
Bandwidth . Low Upper Conducted EIRP EIRP 99% BW | Emission
(MHz) Modulation | Frequency | Frequency | Average Average Average (kHz) Designator
(MHz) (MHz) (dBm) (dBm) (W)
QPSK 18.83 16.36 0.043 4508 4M51G7W
5.0 16QAM 24985 2687.5 18.89 16.42 0.044 4489.7 4M49D7W
QPSK 18.81 16.34 0.043 8951 8M95G7W
10.0 16QAM 2501.0 2685.0 18.87 16.40 0.044 8971.7 8M97D7W
QPSK 18.81 16.34 0.043 13466 13M5G7W
15.0 64QAM 25035 2682.5 18.88 16.41 0.044 13477 13M5D7W
QPSK 18.60 16.13 0.041 17895 17MIG7W
200 16QAM 2506.0 2680.0 18.71 16.24 0.042 17925 17M9D7W
5G NR n41
Part 27
EIRP Limit (W) 2.00
Antenna Gain (dBi) -2.47
Bandwidth . Low Upper Conducted EIRP EIRP 99% BW Emission
(MHz) Modulation | Frequency | Frequency | Average Average Average (kHz) Designator
(MHz) (MHz) (dBm) (dBm) (W)
QPSK 19.49 17.02 0.050 17933 17M9G7W
20.0 16QAM 2508.5 2680.0 18.42 15.95 0.039 17931 17M9D7W
QPSK 19.65 17.18 0.052 26876 26M9G7W
30.0 16QAM 2510 2675.0 18.55 16.08 0.041 26938 26M9D7W
QPSK 19.48 17.01 0.050 35824 35M8G7W
40.0 16QAM 2516.0 2670.0 18.42 15.95 0.039 35834 35M8D7W
QPSK 19.68 17.21 0.053 45926 45M9G7W
50.0 16QAM 2521.0 2665.0 18.61 16.14 0.041 45757 45M8D7W
QPSK 19.65 17.18 0.052 57214 57TM2G7W
60.0 16QAM 2526.0 2660.0 18.68 16.21 0.042 57254 57TM3G7W
QPSK 19.73 17.26 0.053 64349 64M3G7W
70.0 16QAM 2531.0 2655.0 18.62 16.15 0.041 64377 64M4G7W
QPSK 19.55 17.08 0.051 77219 77TM2G7W
80.0 16QAM 2536.0 2650.0 18.44 15.97 0.040 77257 77TM3D7W
QPSK 19.56 17.09 0.051 86848 86M8G7W
90.0 16QAM 2541.0 2645.0 18.51 16.04 0.040 86923 86M9D7W
QPSK 19.85 17.38 0.055 96559 96M6G7W
100.0 16QAM 2546.0 2640.0 18.62 16.15 0.041 96557 96M6D7W
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

LTE BAND 66
Part 27 / RSS 139
EIRP Limit (W) 1.00
Antenna Gain (dBi) -2.23
Bandwidth . Low Upper Conducted EIRP EIRP 99% BW | Emission
(MHz) Modulation | Frequency | Frequency | Average Average Average (kHz) Designator
(MHz) (MHz) (dBm) (dBm) (W)
QPSK 19.99 17.76 0.060 1094.6 1MO9G7W
1.4 16QAM o7 1779.3 20.33 18.10 0.065 1096.1 1M10D7W
QPSK 20.12 17.89 0.062 2696.9 2M70G7W
3.0 64QAM 715 1778.5 20.42 18.19 0.066 2698.9 2M70D7W
QPSK 20.12 17.89 0.062 4504.7 4M50G7W
5.0 16QAM 7125 17775 20.42 18.19 0.066 4497.7 4M50D7W
QPSK 20.11 17.88 0.061 8981.4 8M98G7W
10.0 64QAM 1715.0 1775.0 20.37 18.14 0.065 8976.2 8M98D7W
QPSK 20.10 17.87 0.061 13474 13M5G7W.
15.0 64QAM 7S 17725 20.40 18.17 0.066 13458 13M5D7W
QPSK 20.05 17.82 0.061 17913 17M9G7W
200 64QAM 1720.0 1770.0 20.33 18.10 0.065 17952 18MOD7W
5G NR n66
Part 27/ RSS 139
EIRP Limit (W) 1.00
Antenna Gain (dBi) -2.23
Bandwidth . Low Upper | Conducted | EIRP EIRP 99% BW | Emission
(MHz) Modulation | Frequency | Frequency Average Average Average (kHz) Bsigneten
(MHz) (MHz) (dBm) (dBm) (W)
BPSK 20.99 18.76 0.075 4488.8 | 4M49G7W
50 16QAM 17125 17775 19.84 17.61 0.058 4497.8 4M50D7W
BPSK 20.82 18.59 0.072 8980.7 8M98G7W
100 16QAM 1715.0 1775.0 19.55 17.32 0.054 8977.5 8M98D7W
16QAM 20.90 18.67 0.074 13452 13M5G7W
15.0 BPSK 17r.s 1772.5 19.62 17.39 0.055 13439 13M4D7W
BPSK 20.84 18.61 0.073 17916 17M9G7W
20.0 16QAM 1720.0 1770.0 20.00 17.77 0.060 17924 17M9D7W

6.3. SOFTWARE AND FIRMWARE

The EUT firmware installed during testing was version 0.221 for Conducted and 0.220 radiated samples.
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REPORT NO: R15110020-R9

DATE: 2024-03-22

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

6.4. MAXIMUM ANTENNA GAIN

The antenna(s) gain as provided by the manufacturer’ are as follows:

Main 1 Main 2 Sub Antenna
LTE and 5G NR Bands Frequency Range (MHz) Ar_1tenna_ Ar_1tenna_ Gain (dBi)
Gain (dBi) Gain (dBi)
LTE BAND 4, LTE BAND 66, 5G NR n66 1710 — 1755 - -2.23 -5.96
GSM850, WCDMAS5, LTE BAND 5, 5G NR n5 824 — 849 -4.30 - -
LTE BAND 12 699 — 716 -4.88 - -
LTE BAND 13 777 - 787 -4.29 - -
LTE BAND 17 704 - 716 -4.88 - -
GSM1900 1850 — 1915 - -3.05 -
LTE BAND 41, 5G NR n41 2496 — 2690 - -2.47 -

6.5. WORST-CASE CONFIGURATION AND MODE

LTE Band 4 (1710-1755MHz, 1.4/3/5/10/15/20MHz bandwidth) is covered by LTE Band 66 because it is a subset of LTE
band 66 and they have the same output power.

LTE Band 17 (704-716MHz, 1.4/3/5/10MHz bandwidth) is covered by LTE Band 12 because it is a subset of LTE band 12
and they have the same output power.

The worst-case scenario for all measurements is based on an engineering evaluation made on conducted average power
on different modulations found during pretesting. Output power measurements were measured on GPRS and EGPRS
modulations for GSM, Rel 99, HSDPA, HDUPA and DC-HSDPA modulations for WCDMA, QPSK, 16QAM, and 64QAM
modulations for LTE, and BPSK, QPSK, 16QAM, 64QAM, and 256QAM for 5G FR1. The modulations with the highest
output power were selected as worst-case.

For 5G NR Bands, conducted output power was taken on all modulations at Full Bandwidth configurations on Low, Mid,
and High channel, to determine worst case modulation between BPSK and QPSK. 16QAM was chosen as worst-case
over 64QAM and 256QAM because they have lower output power. Remaining output power was taken on the modulation
type with the highest measured output power.

Conducted tests were performed on the worst-case antenna port per band, with spot check tests performed on all other
antennas with lower output power. Only the worst-case conducted antenna port band data is reported. Full Radiated
Emissions Testing on each antenna was performed and reported. For testing purposes, test data in section 9 and 10 was
set at or above target power for all bands. Both modulation types were checked, and the WC data is reported.
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REPORT NO: R15110020-R9

DATE: 2024-03-22

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

The following is the worst-case antenna port, for Conducted Output Power:

Worst-case Antenna port for Conducted Worst-case Modulation for Conducted
e output power Output Power as tested
GSM1900 Main2 GPRS
GSM850 GPRS (GSM)
WCDMA5 Main Rel. 99 (WCDMA)
LTE BAND 5 16QAM (LTE)
5G NR n5 BPSK (5G NR)
LTE BAND 12 Main1 16QAM
LTE BAND 13 Main1 16QAM
LTE BAND 41 Main2 16QAM (LTE)
5G NR n41 QPSK (5G NR)
LTE BAND 66 Main2 QPSK (LTE)
5G NR n66 BPSK (5G NR)

For 5G FR1, the manufacturer has declared that DFTs-OFDM was worst-case for all 5G FR1 bands. Therefore, all testing
was performed in DFTs-OFDM Waveform mode.

The EUT was investigated in three orthogonal orientations X/Y/Z on both Low Band (Fundamental Below 1GHz) Mid Band
(Fundamental between 1-3GHz) and High Band (Fundamental above 3GHz) over all antennas to find the worst-case
orientation. For Simultaneous Tx scans in which there are two or more Fc ranges with different worst-case orientations,
scans were performed in the orientation with the highest output power, and sufficient margin was added to cover other
orientations. The following is the worst-case orientations:

Main 1 Main 2 Sub
BB €8 LIRIEEE Antenna Antenna Antenna
Low Band (F; <1GHz) Y - -
Mid Band (1GHz < F, < 3GHz) - X Z
High Band (F; > 3GHz) Y - -

The EUT was tested while connected to AC Lines via charging cable and brick to represent worst case emissions. Worst
Case emissions from 9kHz-30Mhz, 30-1000MHz, and 18-26.5GHz were done on the modes with the highest conducted
average power. Simultaneous transmission was also investigated for various configurations that yielded the highest
power, and least separation in frequencies as a worst-case scenario. Only Emissions within 20dB were reported.

The following scans were investigated for simultaneous transmission:

Scan # Mode Mode Mode
LTE B66 QPSK, 20M, RB1-49, 1745MHz WLAN UNII-1 11ax HE20 26T RU4
L (Main2) BT GFSK €O 2441MHz MCS0 5240MHz (CH 48) MIMO
LTE B66 QPSK, 20M, RB1-49, 1745MHz WLAN UNII-1 11ax HE20 26T RU4
2 [(Main2) BT GFSK C12441MHz MCS0 5240MHz (CH 48) MIMO
3 LTE B66 QPSK, ZOM, RB1-49, 1745MHz 2442MHz 11g 6Mbps MIMO )
(Main2)
WLAN UNII-5 11ax HE40 484T
5 LTE B41, 20'\2'&/":?]12')49’ 2620Mhz, RU65 MCS0 6365MHz (CH 83) -
MIMO
6 LTE B12 QPSK, 1OM, RB1-24, 704MHz 2462MHz 11g 6Mbps MIMO )
(Main1)
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REPORT NO: R15110020-R9 DATE: 2024-03-22

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

6.6. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Support Equipment List
Description Manufacturer Model Serial Number FCCID
Support Laptop Lenovo T14 Gen3 PF4FKVWW N/A
Support Laptop Lenovo T14 Gen3 PF4FKVZE N/A
Support Laptop Lenovo Yoga 7 PF49WDF9 PD9AX211NG
AC Adapter Sony XQZ-UC1-010-236-21 3223W09206247 N/A
AC Adapter Sony XQZ-UC1-010-236-21 1821W34209802 N/A
AC Adapter Sony XQZ-UC1-010-236-21 1821W34209866 N/A
Headphones Sony -- -- --
/0 CABLES
1/0 Cable List
Cable Port # of Identical Connector Cable Cable Remarks
No. Ports Type Type Length (m)
1 USB-C 2 USB Shielded <1m Used to Connect EUT to
AC Mains.
2 | 3.5MM 1 Audio Unshielded <3m Used to populate EUT
headphone jack 3.5mm
Test Setup

The EUT was connected to a base station simulator and set to transmit at max power for GSM/WCDMA/LTE
testing. For 5G FR1 testing, Factory Test Mode software was used.

Setup Diagram
Please see R15110020-EP9 for Setup Diagrams and Setup Photos.
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REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

DATE:

2024-03-22

7. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this report:

Test Equipment Used - Wireless Conducted Measurement Equipment

Equipment ID Description Manufacturer | Model Number |Last Cal.|Next Cal.
Common Equipment
Conducted Room 1
Keysight 2023-08- | 2024-08-
90411 Spectrum Analyzer Technologies N9030A 02 02
Real-Time Peak Power Sensor 2023-08-| 2024-08-
211056 50MHz to 8GHz Boonton RTP5000 01 01
Real-Time Peak Power Sensor 2023-08-| 2024-08-
211055 50MHz to 8GHz Boonton RTP5000 01 01
Keysight ) )
- DC Power Supply Technologies E3633A
SOFTEMI Antenna Port Software UL Version 2024.2.23 NA NA
Conducted Room 2
Keysight 2023-06- | 2024-06-
90410 Spectrum Analyzer Technologies N9030A 14 14
. Cincinnati Sub- ZPH-8-3.5- 2024-01-| 2025-01-
76023 Temp/Humid Chamber Zero SCT/AC 12 12
238710 Environmental Meter Fisher Scientific 15-077-963 202237'06' 202247'06'
Keysight ) )
- DC Power Supply Technologies E3633A
Real-Time Peak Power Sensor 2023-08-| 2024-08-
211057 50MHz to 8GHz Boonton RTP5000 01 01
91213 True RMS Multimeter Agilent U1232A 202:3:08' 2025‘3:08'
SOFTEMI Antenna Port Software UL Version 2024.2.23 NA NA
Additional Equipment used
Wideband Radio , 2023-05- | 2024-05-
212167 Communications Tester Anritsu MT8821C 05 05
Wideband Radio 2024-01-| 2025-01-
212967 Communications Tester Rohde&Schwarz CMW500 03 03
Wideband Radio 2023-12-| 2024-12-
213025 Communications Tester Rohde&Schwarz CMW500 18 18
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

Test Equipment Used - Wireless Conducted Attenuators, Cables, and Couplers

Eqml%ment Description Manufacturer, Model Number |Last Cal.|Next Cal.
Attenuators
SMA Coaxial 10dB Attenuator : 2024-02- | 2025-02-
226561 25MHz-18GHz CentricRF C18S2-10 29 29
Cables
Micro-Coax UTIFLEX Cable Carlisle | ,EA147A-2-0360- | 2024-03- | 2025-03-
CBL091 Assembly, Low Loss,40Ghz | Interconnect 200200 01 01
Technologies
Micro-Coax UTIiFLEX Cable Carlisle UFA147A-2-0360- | 2022-08- | 2023-08-
CBL093 Assembly, Low Loss,40Ghz Interconnect 200200 24 24
Technologies
NOTES:

1. * Testing is completed before equipment expiration date.
2. Equipment listed above that has a calibration due date during the testing period, the testing is completed before
equipment expiration date.
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REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

DATE: 2024-03-22

Test Equipment Used - Radiated Disturbance Emissions Test Equipment (Morrisville — Chamber 1)

Equip. ID Description Manufacturer Model Number | Last Cal. Next Cal.
0.009-30MHz
8939 Passive Loop EMCO EM-6872 | 2023-10-19 | 2024-10-19
Antenna
8940 iass"’e Loop EMCO EM-6871 2023-10-19 | 2024-10-19
ntenna
30-1000 MHz
90629 Hybrid Broadband |  Sunol Sciences JB3 2024-01-30 | 2026-01-30
Antenna Corp.
1-18 GHz
Double-Ridged
206211 Waveguide Hom | £rq) indgren 3117 2023-04-06 | 2024-04-06
Antenna, 1 to 18
GHz
Gain-Loss
Chains
Gain-loss string: , ,
91974 0.009-30MHz Various Various 2023-05-16 | 2024-05-16
Gain-loss string: , ,
91976 25-1000MHz Various Various 2023-05-16 | 2024-05-16
91979 fﬁ'géf; string: Various Various 2023-05-16 | 2024-05-16
Receiver &
Software
206496 Spectrum Rohde & Schwarz ESW44 2023-07-19 | 2024-07-19
Analyzer
SOFTEMI EMI Software UL Version 9.5 (18 Oct 2021)
Additional
Equipment used
241205 I'\Eﬂr;‘t’gro”me”ta' Fisher Scientific 15-077-963 | 2023-09-05 | 2025-09-05
Wideband Radio
212967 | Communications Rohde and CMW500 | 2024-01-03 | 2025-01-03
Schwarz
Tester
231408 2.495-2.690GHz
(BRFO11) notch filter, 2W, Micro-Tronics BRM50709-01 | 2024-03-01 | 2025-03-01
Fhigh = 18GHz
169106 1710-1785MHz
notch filter, 2W, Micro-Tronics BRM50713-01 | 2024-03-01 | 2025-03-01
(BRF008) e
Fhigh = 9GHz
1GHz high-pass
82635 (HPF009)| filter, 2W, Fhigh Micro-Tronics HPM17672 2024-03-01 | 2025-03-01
=10GHz
150716 (LPFo0g)| DC-1000MHz low-1 b e rnack PES720 | 2024-03-04 | 2025-03-04
pass filter
Page 20 of 205

UL LLC. FORM NO: CCSUP4031B
12 Laboratory Drive, Research Triangle Park, NC 27709, USA TEL: (919) 549-1400
This report shall not be reproduced except in full, without the written approval of UL LLC.



REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

DATE: 2024-03-22

Test Equipment Used - Radiated Disturbance Emissions Test Equipment (Morrisville — Chamber 4)

quglp. Description Manufacturer/Brand| Model Number | Last Cal. Next Cal.
0.009-30MHz
Passive Loop
8939 Antenna EMCO EM-6872 2023-10-19| 2024-10-19
Passive Loop
8940 Antenna EMCO EM-6871 2023-10-19| 2024-10-19
30-1000 MHz
Hybrid Broadband Sunol Sciences
90628 Antenna Corp. JB3 2024-01-02| 2026-01-02
1-18 GHz
Double-Ridged
Waveguide Horn .
89509 Antenna, 1 to 18 ETS Lindgren 3117 2023-05-23| 2025-05-23
GHz
18-40 GHz
204704 Horn Antenna, 18- .0 power AH-826  |2023-07-20| 2025-07-20
26.5GHz
204705 Flom Ainienna, 261 Com-Power AH-640  |2023-07-20| 2025-07-20
Gain-Loss
Chains
Gain-loss string: , ,
207638 0.009-30MHz Various Various 2023-09-18| 2024-09-18
Gain-loss string: , ,
207639 25-1000MHz Various Various 2023-09-18| 2024-09-18
Gain-loss string: , ,
207640 1-18GHz Various Various 2023-05-17| 2024-05-17
Gain-loss string: , ,
225795 18-40GHz Various Various 2023-05-17| 2024-05-17
Receiver &
Software
Spectrum
197955 Analyzer Rohde & Schwarz ESW44 2023-04-10| 2024-04-10
214284 Spectrum Rohde & Schwarz FSW50 2024-02-04| 2025-02-04
Analyzer
SOFTEMI EMI Software UL Version 9.5 (18 Oct 2021)
Additional
Equipment used
241204 E”V'Ir\zgt”;re”ta' Fisher Scientific 15-077-963  |2023-09-05| 2025-09-05
Wideband Radio
207620 Communications Anritsu MT8821C 2022-07-03| 2023-07-03
Tester
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

NOTES:

1. * Testing is completed before equipment expiration date.

2. Equipment listed above that has a calibration due date during the testing period, the testing is completed before
equipment expiration date.

3. Equipment ID 207620 was only used for signaling, and no measurements were performed or recorded from this

equipment.
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REPORT NO: R15110020-R9

DATE: 2024-03-22

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

8. RF OUTPUT POWER VERIFICATION

8.1. GSM

Using CMW500 Communication Test Set
Function: Menu select > GSM Mobile Station > GSM 850/900/1800/1900

Press Connection control to choose the different menus
Press RESET > choose all to reset all settings

Connection Press Signal Off to turn off the signal and change settings
Network Support > GSM+GPRS or GSM+EGPRS

Main Service > Packet Data

Service selection > Test Mode A — Auto Slot Config. off

MS Signal Press Slot Config bottom on the right twice to select and change the number of time slots and

power setting
> Slot configuration > Uplink/Gamma

> 33 dBm for GPRS 850/900

> 27 dBm for EGPRS 850/900
> 30 dBm for GPRS1800/1900
> 26 dBm for EGPRS1800/1900

BS Signal Enter the same channel number for TCH channel (test channel) and BCCH channel

Frequency Offset > +0Hz

Mode > BCCH and TCH
BCCH Level > -85 dBm (May need to adjust if link is not stable)
BCCH Channel > choose desire test channel [Enter the same channel number for TCH
channel (test channel) and BCCH channel]
Channel Type > Off
PO> 4 dB
Slot Config > Unchanged (if already set under MS Signal)
TCH > choose desired test channel
Hopping > Off
Main Timeslot > 3 (Default)
Network Coding Scheme > CS 1 (GPRS) and MCS5 (EGPRS)
Bit Stream > 2E9-1PSR Bit Pattern
AF/RF Enter appropriate offsets for Ext. Att. Output and Ext. Att. Input
Connection Press Signal On to turn on the signal and change settings
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EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

RESULT
8.1.1. GSM850
‘ Test Engineer ID: ‘ 27338/44389 | Test Date: 2024-02-21 EUT Serial Number: ‘ QV770018L2 ‘
_ _ Maximum Average Power (dBm)
Mode Sior?;r:r?e ;:g‘et;’ Ch No. (II:\;IEZ-) Measured Tune-up Limit
Burst Pwr | Frame Pwr | Burst Pwr | Frame Pwr
128 824.2 32.4 23.3
1 190 836.6 32.9 23.9 33.5 24.5
251 848.8 33.1 24.0
128 824.2 29.5 23.5
2 190 836.6 29.5 23.5 30.5 24.5
GPRS/EDGE s 251 848.8 29.7 23.7
(GMSK) 128 824.2 27.6 23.4
3 190 836.6 27.8 23.5 28.7 244
251 848.8 27.8 23.6
128 824.2 26.5 23.5
4 190 836.6 26.8 23.7 27.5 245
251 848.8 26.8 23.7
128 824.2 27.1 18.1
1 190 836.6 27.4 18.3 28.0 19.0
251 848.8 27.5 18.5
128 824.2 241 18.0
2 190 836.6 241 18.0 25.0 19.0
EDGE 251 848.8 24.2 18.2
(8PSK) MESS 128 824.2 22.2 17.9
3 190 836.6 22.0 17.7 23.2 18.9
251 848.8 22.3 18.0
128 824.2 21.2 18.2
4 190 836.6 21.1 18.1 22.0 19.0
251 848.8 21.3 18.2
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

8.1.2. GSM850 (DTM Mode)

2024-02-21

Test Engineer ID: | 27338/44389 | Test Date: EUT Serial Number: QV770018L2
2024-02-22
Maximum Average Power (dBm)
Mode Sc(:e";?e ;:gti ChNo. (T\;ﬁg} - PSMeasure(Z:S - - ;’;ne-up Lircr:sit -
Burst Pwr | Burst Pwr [Frame Pwr | Frame Pwr | Burst Pwr | Burst Pwr [Frame Pwr | Frame Pwr
128 824.2 32.6 23.6
1 190 836.6 32.8 23.7 335 24.5
251 848.8 33.0 24.0
128 824.2 30.1 29.5 241 23.5
(\530?::\2) + GTE?//ISEE;BE CS1 2 190 836.6 30.1 30.2 24.0 24.2 30.5 30.5 24.5 24.5
251 848.8 30.2 29.5 24.2 23.5
128 824.2 27.5 27.4 23.2 231
3 190 836.6 27.4 27.6 231 23.3 28.7 28.7 24.4 24.4
251 848.8 28.0 27.7 23.7 23.4
128 824.2 32.6 23.6
1 190 836.6 32.8 23.7 33.5 245
251 848.8 33.0 24.0
GSM EDGE 128 824.2 30.1 23.8 241 17.8
(Voice) + (8PSK) MCS5 2 190 836.6 30.1 23.9 24.0 17.9 30.5 25.0 245 19.0
251 848.8 30.2 241 242 18.1
128 824.2 275 21.8 23.2 17.5
3 190 836.6 27.4 214 231 17.2 28.7 23.2 244 18.9
251 848.8 28.0 21.9 23.7 17.6
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

8.1.3. GSM1900
‘ Test Engineer ID: ‘ 27338/44389 | Test Date: 2024-02-21 EUT Serial Number: ‘ QV770018L2 ‘

_ _ Maximum Average Power (dBm)
Mode SC;O:::TQE ;’:;net; Ch No. (II:\;I:(;.) Measured Tune-up Limit
Burst Pwr | Frame Pwr | Burst Pwr | Frame Pwr
512 1850.2 27.9 18.9
1 661 1880.0 28.0 19.0 29.0 20.0
810 1909.8 28.0 19.0
512 1850.2 247 18.7
2 661 1880.0 247 18.7 26.0 20.0
GPRS/EDGE s 810 1909.8 25.0 18.9
(GMSK) 512 1850.2 22.9 18.7
3 661 1880.0 23.0 18.8 242 19.9
810 1909.8 23.1 18.9
512 1850.2 221 19.1
4 661 1880.0 22.0 19.0 23.0 20.0
810 1909.8 221 19.1
512 1850.2 26.6 17.6
1 661 1880.0 26.9 17.9 27.0 18.0
810 1909.8 26.9 17.9
512 1850.2 23.5 17.5
2 661 1880.0 23.7 17.6 24.0 18.0
EDGE 810 1909.8 23.8 17.8
(8PSK) MCSS 512 1850.2 21.7 17.5
3 661 1880.0 221 17.9 222 17.9
810 1909.8 221 17.8
512 1850.2 20.3 17.3
4 661 1880.0 20.7 17.7 21.0 18.0
810 1909.8 20.6 17.6
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

8.1.4. GSM1900 (DTM Mode)

2024-02-21
Test Engineer ID: | 27338/44389 | Test Date: 2024-02-22 EUT Serial Number: QV770018L2
2024-02-27
Maximum Average Power (dBm)
Made S(i;delr;i ;’:2: Ch No. (i;ﬁ;.) - l:,sMeasurecz:s - - ;’;ne-up Lilg: -
Burst Pwr | Burst Pwr | Frame Pwr [ Frame Pwr | Burst Pwr | Burst Pwr | Frame Pwr | Frame Pwr
512 1850.2 28.0 18.9
1 661 1880.0 28.1 191 29.0 20.0
810 1909.8 281 19.1
GSM GPRS/EDGE 512 1850.2 249 24.9 18.8 18.8
(Voice) + (GMSK) CS1 2 661 1880.0 24.9 24.8 18.9 18.8 26.0 26.0 20.0 20.0
810 1909.8 247 246 18.7 18.5
512 1850.2 231 229 18.8 18.7
3 661 1880.0 23.0 22.9 18.7 18.6 242 242 19.9 19.9
810 1909.8 23.0 229 18.7 18.7
512 1850.2 28.0 18.9
1 661 1880.0 28.1 191 29.0 20.0
810 1909.8 281 19.1
512 1850.2 249 23.2 18.8 17.2
(VGoSic':) + (EIESGIE) MCS5 2 661 1880.0 249 23.6 18.9 17.6 26.0 24.0 20.0 18.0
810 1909.8 24.7 23.7 18.7 17.7
512 1850.2 231 217 18.8 17.4
3 661 1880.0 23.0 21.9 18.7 17.6 242 22.2 19.9 17.9
810 1909.8 23.0 21.8 18.7 17.6
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

8.2. WCDMA

TEST PROCEDURE

The transmitter output was connected to the input terminal of Directional Coupler via calibrated coaxial cable. The output
coupling terminal of the Directional Coupler was directly connected to a spectrum analyzer while the output through
terminal connected to the communication test set via calibrated coaxial cable.

The output power was measured with the spectrum analyzer at the low, middle and high channel in each band.
e Set the spectrum analyzer span wide enough or greater than the modulated signal BW.
e Set a spectrum analyzer at peak detection mode with VBW = RBW.= 26dB BW, typically 5MHz.
e Set a marker to point the corresponding peak value.

REL 99

The following tests were completed according to the test requirements outlined in section 5.2 of the 3GPP TS34.121-1
specification. The DUT supports power Class 3, which has a nominal maximum output power of 24 dBm (+1.7/-3.7).

Mode Subtest Rel99
Loopback Mode Test Mode 2
. Rel99 RMC 12.2kbps RMC
WCDMA General Settings Power Control Algorithm Algorithm2
Bc/Bd 8/15

HSDPA REL 5

The following 4 Sub-tests were completed according to Release 5 procedures in table C.10.1.4 of 3GPP TS 34.121-1

A summary of these settings are illustrated below:
Table C.10.1.4: B values for transmitter characteristics tests with HS-DPCCH

Sub-test Bo Ba Ba Bo/Pa Bus CM (aB) MPR (dB)
(5F) (Notet, (Nate 3) (Note 3)
Note 2)
1 2/15 15/15 64 2115 4115 0.0 0.0
2 12115 158/15 64 12/15 24/15 1.0 0.0
{Note 4) {Note 4) {Note 4)
3 1515 8/15 64 15/8 30/15 1.5 0.5
4 15115 4115 64 15/4 30/15 1.5 05

Note 1" Asck, Anack and Acai = 30115 with 3, =30/15*

Note 2: For the HS-DPCCH power mask requirement test in clause 5.2C, 5.7A, and the Error Vector
Magnitude (EVM) with HS-DPCCH test in clause 5.13.14A, and HSDPA EVM with phase discontinuity

in clause 5.13.1AA, Axck and Awack = 30/15 with B, =30/15* B, and Acq = 24/15 with

B.=2an5* f_.

Note 31 CM = 1 for Bo/Ba =12/15, Bre/B=24/15. For all other combinations of DPDCH, DPCCH and HS-
DPCCHthe MPR is based on the relative CM difference. This is applicable for only UEs that support
HSDPA in release 6 and later releases.

Note 4: For subtest 2 the B./B4 ratio of 12/15 for the TFC during the measurement period (TF1, TFO) is
achieved by setting the signalled gain factors for the reference TFC (TF1, TF1) to B. = 11/15 and Bs =
15/13.
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REPORT NO: R15110020-R9

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

HSPA REL 6 (HSDPA & HSUPA)

The following 5 Sub-tests were completed according to Release 6 procedures in table C.11.1.3 of 3GPP TS 34.121-1. A

summary of these settings are illustrated below:

Table C.11.1.3: B values for transmitter characteristics tests with HS-DPCCH and E-DCH

Sub- Be Ba Ba | PBe/Ba Bus Bec Bea Bed Bea cMm MPR | AG E-
test (SF) (Note1) (Note 4) | (SF) | (Codes) | (dB) (dB) | Index | TFCI
(Note 5) (Note (Note | (Note
2) 2) 5)
(Note
6)
1 1115 | 15/15 | 64 | 11/15 | 22115 | 209/2 | 1309/225 4 1 1.0 0.0 20 75
(Note 3) | (Note (Note 25
3) 3)
2 6/15 15/15 | 64 6/15 | 12/15 | 12115 94/75 4 1 3.0 2.0 12 67
3 1515 9/15 64 15/9 | 30/15 | 30M15 | Beql:47/15 | 4 2 2.0 1.0 15 92
Bea2: 47/15 | 4
4 2115 15/15 | 64 2115 | 415 | 2115 56/75 4 1 3.0 2.0 17 71
5 15/15 0 - - 515 | 5/15 47115 4 1 1.0 0.0 12 67
Note 1:  For sub-test 1 to 4, Aack, Anack and Acar = 30/15 with f3, = 30/15 * /3, . For sub-test 5, Aack, Anack and Acar =
5115 with 3, =515* 3.
Note 2:  CM =1 for Bc/Ba =12/15, Bns/Bc=24/15. For all other combinations of DPDCH, DPCCH, HS- DPCCH, E-DPDCH
and E-DPCCH the MPR is based on the relative CM difference.
Note 3:  For subtest 1 the Bc/Bq ratio of 11/15 for the TFC during the measurement period (TF1, TFO) is achieved by
setting the signalled gain factors for the reference TFC (TF1, TF1) to Bc = 10/15 and Bg = 15/15.
Note 4:  In case of testing by UE using E-DPDCH Physical Layer category 1, Sub-test 3 is omitted according to
TS25.306 Table 5.1g.
Note 5:  Bed can not be set directly; it is set by Absolute Grant VValue.
Note 6:  For subtests 2, 3 and 4, UE may perform E-DPDCH power scaling at max power which could results in slightly

smaller MPR values.

DUAL CARRIER HSDPA (DC-HSDPA (REL 8, CAT 24)

The following 4 Sub-tests for DC-HSDPA were completed according to Release 8 procedures in table C08.1.12 of 3GPP

TS 34.121-1. A summary of subtest settings are illustrated below:

Table C.8.1.12: Fixed Reference Channel H-Set 12

Parameter Unit Value
Nominal Avg. Inf. Bit Rate kbps 60
Inter-TTI Distance TTI's 1
Number of HARQ Processes Proces 6
565
Information Bit Payload ( Ny ) Bits 120
Number Code Blocks Blocks 1
Binary Channel Bits Per TTI Bits 960
Total Available SML's in UE SML's 19200
Number of SML's per HARQ Proc. SML's 3200
Coding Rate 0.15
Number of Physical Channel Codes Codes 1
Modulation QPSK
Note 1:  The RMC is intended to be used for DC-HSDPA
mode and both cells shall transmit with identical
parameters as listed in the table.
Note 2:  Maximum number of transmission is limited to 1, L.e.,
retransmission is not allowed. The redundancy and
constellation version 0 shall be used.
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REPORT NO: R15110020-R9

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

DATE: 2024-03-22

HSPA+ REL 7

The following 1 Sub-test was completed according to Release 7 procedures in table C.11.1.4 of 3GPP TS34.121. A
summary of these settings are illustrated below:

Table C.11.1.4: B values for transmitter characteristics tests with HS-DPCCH and E-DCH with 16QAM

Sub-| PBc | Ba| Pus Bec Bea Bed CM | MPR | AG |[E-TFCI| E-TFCI
test | (Note3) (Note1) (2xSF2) (2xSF4) (dB) | (dB) | Index |(Note5)| (boost)
(Note 4) {Note 4) (Note 2) | (Note 2) | (Note 4)
1 1 0 | 3015 | 307115 | Pug1:30/15 | Bs3:24/15 | 35 25 14 105 105
Bea2: 30115 | Pegd: 24/15

Note 1:  Aack, Anack and Acg = 30/15with B, =30/115* f_ .

Note 2: CM= 3.5 and the MPR is based on the relative CM difference, MPR = MAX(CM-1,0).

Note 3:  DPDCH is not configured, therefore the p. is set to 1and s = 0 by default.

MNote 41 Pes can not be set directly; it is set by Absolute Grant Value.

Note 5. All the sub-fests require the UE to transmit 25F2+2SF4 16QAM EDCH and they apply for UE using E-
DPDCH category 7. E-DCH TTl is set to 2ms TTI and E-DCH table index = 2. To support these E-DCH
configurations DPDCH is not allocated. The UE is signalled to use the extrapolation algorithm.

RESULT
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

8.2.1. WCDMAS5

| Test Engineer ID: | 27338/44389 | Test Date: 2024-02-20 | EUT Serial Number: | QV770018L2
are LS . Freq. Maximum Average Power (dBm)
(MHz) Measured Pwr | MPR | Tune-up Limit
Rel 99 4132 826.4 224
Release 99 | (RMC, 12.2 4183 836.6 22.4 N/A 22.7
kbps) 4233 846.6 22.4
4132 826.4 214
Subtest1 | 4183 836.6 214 0 22.0
4233 846.6 214
4132 826.4 214
Subtest2 | 4183 836.6 21.3 0 22.0
HSDPA 4233 846.6 214
4132 826.4 20.9
Subtest3 | 4183 836.6 20.8 05 215
4233 846.6 20.9
4132 826.4 20.9
Subtest4 | 4183 836.6 20.9 05 215
4233 846.6 20.9
4132 826.4 214
Subtest1 | 4183 836.6 214 0 22.0
4233 846.6 215
4132 826.4 19.4
Subtest2 | 4183 836.6 19.3 2 20.0
4233 846.6 19.3
4132 826.4 20.3
HSUPA | Subtest3 | 4183 836.6 20.3 1 21.0
4233 846.6 204
4132 826.4 19.3
Subtest4 | 4183 836.6 19.4 2 20.0
4233 846.6 19.3
4132 826.4 214
Subtest5 | 4183 836.6 215 0 22.0
4233 846.6 215
4132 826.4 214
Subtest1 | 4183 836.6 214 0 22.0
4233 846.6 214
4132 826.4 214
Subtest2 | 4183 836.6 214 0 22.0
D HSDPA 4233 846.6 214
4132 826.4 20.9
Subtest3 | 4183 836.6 20.9 05 215
4233 846.6 20.9
4132 826.4 20.9
Subtest4 | 4183 836.6 20.9 0.5 215
4233 846.6 20.9
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REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

DATE: 2024-03-22

8.3. LTE&5GNR

CONDUCTED OUTPUT POWER MEASUREMENT PROCEDURE

All LTE bands conducted average power is obtained from the CMW500 telecommunication test set.

The following tests were conducted according to the test requirements outlined in section 6.2 of the 3GPP TS 36.101
specification.

UE Power Class: 3 (23 +/- 2dBm). The allowed Maximum Power Reduction (MPR) for the maximum output power due to
higher order modulation and transmit bandwidth configuration (resource blocks) is specified in Table 6.2.3-1 of the 3GPP
TS 36.101.

Table 6.2.3-1: Maximum Power Reduction (MPR) for Power Class 1, 2 and 3

Modulation Channel bandwidth / Transmission bandwidth (Mra) MPR (dB)
1.4 3.0 5 10 16 20
MHz MHz MHz MHz MHz MHz
QPSK =5 =4 =8 =12 =16 =18 21
16 QAM =5 =4 =8 212 = 16 =18 =1
16 QAM =5 =4 =8 =12 =16 =18 = 2
64 QAM =5 c4 =8 212 z 16 =18 2
64 QAM =5 =4 =8 =12 =16 =18 =3
256 QAM z1 =5

The following tests were conducted according to the test requirements outlined in section 6.2 of the 3GPP TS 38.521-1
specification.

The allowed MPR for SRS, PUCCH formats 0, 1, 3 and 4, and PRACH shall be as specified for QPSK modulated DF Ts-
OFDM of equivalent RB allocation. The allowed MPR for PUCCH format 2 shall be as specified for QPSK modulated CP-
OFDM of equivalent RB allocation.

Table 6.2.2.3-1: Maximum power reduction (MPR) for power class 3

Modulation MPR (dB)
Edge RB allocations Quter RB allocations Inner RB allocations
P2 BPSK <35 =121 =021
=052 0?
Pi/2 BF’S}( =05 0
w Pif2
DFT-5- BPSK
OFDM DMRS
QPSK =1 0
16 QAM =2 <1
64 QAM =25
256 QAM =45
QPSK =3 =15
16 QAM =3 =2
CP-OFDM 64 QAM =35
256 QAM =65

NOTE 1: Applicable for UE operating in TDD mode with Pif2 BPSK moedulation and UE indicates support
for LUE capability powerBoosting-pi2BPSK and if the |E powerBoostFi2BPSK is setto 1 and 40
% or less slots in radio frame are used for UL transmission for bands nd0, nd1, n77, n78 and
n79. The reference power of 0dB MPR is 26dBm.

NOTE 2: Applicable for UE operating in FOD mode, or in TDD mode in bands other than nd0, nd1, n77,
n78 and n79 with Pi/2 BPSK modulation and if the |E powerBoostPi2BPSK is set to 0 and if
more than 40% of slots in radio frame are used for UL transmission for bands nd0, nd1, n77,
n78 and n79.

Page 32 of 205

UL LLC. FORM NO: CCSUP4031B
12 Laboratory Drive, Research Triangle Park, NC 27709, USA TEL: (919) 549-1400
This report shall not be reproduced except in full, without the written approval of UL LLC.



REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

DATE: 2024-03-22

Table 6.2.2-2 Maximum power reduction (MPR) for power class 2

Modulation MPR (dB)
Edge RB allocations Quter RB allocations Inner RB allocations
DFT-s- Pif2 BPSK =35 =05 0
OFDM
QPSK =35 =1 0
16 CQAM 235 =2 =1
64 QAM =35 =25
256 QAM =45
CP-OFDM QPSK =35 =3 =15

16 QAM =35 =3 =2
64 QAM =35
256 QAM =65

AVERAGE OUTPUT POWER TEST PROCEDURE

The transmitter output is connected to a power meter.

The power output was measured on the EUT antenna port using SMA cable with directional coupler connected to a power
meter via wideband average power sensor. Gated average output power was read directly from power meter.

PEAK OUTPUT POWER TEST PROCEDURE

The transmitter output is connected to a power meter.

The power output was measured on the EUT antenna port using SMA cable with directional coupler connected to a power
meter via wideband peak power sensor. Peak output power was read directly from power meter.

RESULTS

EUT includes different power levels for head use configuration and body use configuration and the below tables contain
the highest of all configurations average conducted output powers as follows:
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REPORT NO: R15110020-R9

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

DATE: 2024-03-22

8.3.1. LTEBAND 5

‘ Test Engineer ID: ‘ 85502 Test Date: 2024-01-24 EUT Serial Number: QV77000KL2
Main 1
Bandwidth . RB Conducted Average (dBm)
(MHz) | Modutation | A ation | RE OfSet 50250 20525 20600
829 MHz 836.5 MHz 844 MHz
1 0 20.31 20.27 20.26
1 25 20.29 20.28 20.26
1 49 20.23 20.22 20.07
QPSK 25 0 20.28 20.27 20.26
25 12 20.34 20.28 20.27
25 25 20.29 20.26 20.11
50 0 20.33 20.23 20.20
1 0 20.54 20.59 20.59
1 25 20.46 20.60 20.51
1 49 20.42 20.52 20.35
10.0 16QAM 25 0 20.27 20.28 20.26
25 12 20.38 20.29 20.26
25 25 20.33 20.25 20.13
50 0 20.32 20.27 20.23
1 0 20.61 20.40 20.39
1 25 20.56 20.46 20.39
1 49 20.50 20.36 20.27
64QAM 25 0 20.23 20.24 20.23
25 12 20.30 20.26 20.24
25 25 20.27 20.22 20.09
50 0 20.29 20.23 20.22
Main 1
Bandwidth . RB Conducted Average (dBm)
(MHz) | Modulation | ), ation | RB Offset o8 20525 20625
826.5 MHz | 836.5 MHz | 846.5 MHz
1 0 20.32 20.35 20.21
1 12 20.26 20.27 20.15
1 24 20.30 20.32 20.11
QPSK 12 0 20.31 20.26 20.25
12 7 20.38 20.29 20.19
12 13 20.32 20.23 20.17
25 0 20.33 20.28 20.18
1 0 20.79 20.66 20.54
1 12 20.69 20.68 20.45
1 24 20.75 20.57 20.48
5.0 16QAM 12 0 20.37 20.32 20.21
12 7 20.42 20.31 20.20
12 13 20.38 20.25 20.14
25 0 20.35 20.25 20.18
1 0 20.60 20.54 20.43
1 12 20.56 20.50 20.36
1 24 20.57 20.41 20.39
64QAM 12 0 20.36 20.27 20.22
12 7 20.42 20.27 20.21
12 13 20.39 20.22 20.18
25 0 20.31 20.24 20.17
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DATE: 2024-03-22

Main 1
Bandwidth . RB Conducted Average (dBm)
MHz) | Modulation | 0 cation | RB Oet 55215 20525 20635
825.5 MHz | 836.5 MHz | 847.5 MHz
1 0 20.06 20.28 20.17
1 8 20.02 20.35 20.18
1 14 20.05 20.23 20.10
QPSK 8 0 20.01 20.26 20.19
8 4 20.00 20.28 20.21
8 7 20.02 20.27 20.18
15 0 20.06 20.27 20.16
1 0 20.29 20.68 20.49
1 8 20.24 20.74 20.45
1 14 20.28 20.62 20.43
3.0 16QAM 8 0 20.14 20.35 20.26
8 4 20.12 20.35 20.27
8 7 20.14 20.35 20.22
15 0 20.13 20.30 20.18
1 0 20.37 20.49 20.40
1 8 20.45 20.62 20.45
1 14 20.35 20.44 20.32
64QAM 8 0 20.36 20.30 20.18
8 4 20.37 20.30 20.20
8 7 20.37 20.30 20.16
15 0 20.32 20.28 20.18
Main 1
Bandwidth ) RB Conducted Average (dBm)
(MHz) | Modulation | 5, ation | RB Offset 5707 20525 20643
824.7 MHz | 836.5 MHz | 848.3 MHz
1 0 20.29 20.27 20.06
1 2 20.28 20.26 20.02
1 5 20.29 20.29 20.05
QPSK 3 0 20.26 20.20 20.01
3 1 20.28 20.22 20.00
3 2 20.27 20.23 20.02
6 0 20.28 20.20 20.06
1 0 20.62 20.49 20.29
1 2 20.62 20.49 20.24
1 5 20.60 20.53 20.28
1.4 16QAM 3 0 20.43 20.39 20.14
3 1 20.41 20.38 20.12
3 2 20.37 20.38 20.14
6 0 20.34 20.34 20.13
1 0 20.56 20.42 20.38
1 2 20.55 20.45 20.37
1 5 20.50 20.44 20.30
64QAM 3 0 20.37 20.34 20.15
3 1 20.38 20.35 20.16
3 2 20.37 20.35 20.13
6 0 20.35 20.25 20.06
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

8.3.2. 5GNRn5

. Test 2024-01-04 EUT Serial
Test Engineer ID: | 27338/44389 Date: 3832:81:82 Number: QV77000KL2
Main 1

Bandwidth : RB Conducted Average (dBm)
(MHz) | Modulation | o ation | RB OfSet aes00 [ 167300 | 167800
834.0 | 836.5 [ 839.0

1 0 21.63 | 21.66 | 21.67

1 52 21.65 | 21.69 | 21.68

1 104 21.62 | 21.51 21.55

BPSK 50 0 21.35 | 2143 | 21.37

50 25 2148 | 2145 | 21.42

50 50 21.32 | 21.33 [ 21.30

100 0 21.42 | 21.38 | 21.45

1 0 21.67 | 21.69 [ 21.65

1 52 21.64 | 21.62 | 21.66

1 104 21.65 | 21.59 [ 21.65

QPSK 50 0 21.44 | 21.00 [ 21.41

50 25 2148 | 2142 | 21.42

50 50 21.38 | 21.35 [ 21.30

100 0 2140 | 2148 | 21.44

1 0 20.86 | 20.80 [ 20.85

1 52 20.83 | 20.81 20.78

1 104 20.75 | 20.69 [ 20.65

20.0 16QAM 50 0 20.79 | 20.81 20.82
50 25 20.79 | 20.76 | 20.72

50 50 20.76 | 20.74 | 20.72

100 0 20.73 | 20.79 [ 20.75

1 0 19.35 | 19.28 | 19.28

1 52 19.24 | 19.29 | 19.25

1 104 19.24 | 19.20 | 19.16

64QAM 50 0 19.29 | 19.32 | 19.33

50 25 19.34 | 19.27 | 19.26

50 50 19.30 | 19.26 | 19.22

100 0 19.22 | 19.30 | 19.27

1 0 17.34 | 17.32 | 17.25

1 52 17.33 | 17.24 | 17.30

1 104 17.13 | 17.11 17.11

256QAM 50 0 17.33 | 17.34 | 17.34

50 25 17.20 | 17.28 | 17.24

50 50 17.28 | 17.22 | 17.22

100 0 17.24 | 17.27 | 17.27
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REPORT NO: R15110020-R9

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

DATE: 2024-03-22

Main 1
Bandwidth . RB Conducted Average (dBm)
(MHz) | Modulation | 4y cation | RB OfSet 55300 167300 168300
831.5 836.5 841.5
1 0 21.70 21.70 21.63
1 39 21.69 21.67 21.60
1 77 21.65 21.72 21.57
BPSK 36 0 21.32 21.24 21.30
36 18 21.39 21.40 21.44
36 36 21.33 21.29 21.24
150 75 0 21.29 21.19 21.28
1 0 20.87 20.79 20.86
1 39 20.74 20.78 20.78
1 77 20.81 20.74 20.60
16QAM 36 0 20.81 20.82 20.67
36 18 20.71 20.75 20.61
36 36 20.69 20.74 20.61
75 0 20.72 20.77 20.63
Main 1
Bandwidth . RB Conducted Average (dBm)
(MHz) | Modulation | 4 cation | RB OfSet ™ es800 167300 168800
829.0 836.5 844.0
1 0 21.67 21.74 21.75
1 26 21.73 21.68 21.64
1 50 21.68 21.63 21.60
BPSK 25 0 21.42 21.38 21.29
25 12 21.48 21.43 21.38
25 25 21.36 21.35 21.25
100 50 0 21.41 21.37 21.31
1 0 20.82 20.81 20.77
1 26 20.79 20.77 20.74
1 50 20.84 20.78 20.66
16QAM 25 0 20.80 20.83 20.73
25 12 20.84 20.77 20.73
25 25 20.84 20.76 20.70
50 0 20.76 20.81 20.70
Main 1
Bandwidth . RB Conducted Average (dBm)
(MHz) | Modulation | 4 cation | RB OfSet 65300 167300 169300
826.5 836.5 846.5
1 0 21.64 21.58 21.54
1 12 21.64 21.57 21.60
1 23 21.63 21.59 21.59
BPSK 12 0 21.52 21.39 21.28
12 6 21.60 21.73 21.59
12 12 21.46 21.39 21.23
50 25 0 21.27 21.35 21.24
1 0 20.89 20.80 20.72
1 12 20.80 20.75 20.65
1 23 20.86 20.81 20.69
16QAM 12 0 20.86 20.82 20.72
12 6 20.80 20.76 20.65
12 12 20.80 20.79 20.67
25 0 20.83 20.80 20.68
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REPORT NO: R15110020-R9

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

DATE: 2024-03-22

8.3.3. LTE BAND 12

‘ Test Engineer ID: ‘ 27338/44389 ‘ Test Date: 12-14-2023 EUT Serial Number: QV77000KL2
Main 1
Bandwidth ) RB Conducted Average (dBm)
(MHz) | Modulation | ) cation | B OfSet 55560 23095 23130
704 MHz 707.5 MHz 711 MHz
1 0 21.12 21.08 21.14
1 25 21.10 21.13 21.11
1 49 21.09 21.07 21.11
QPSK 25 0 21.04 21.10 21.09
25 12 21.14 21.12 21.16
25 25 21.14 21.20 21.15
50 0 21.13 21.07 21.08
1 0 21.32 21.35 21.28
1 25 21.33 21.49 21.35
1 49 21.37 21.36 21.31
10.0 16QAM 25 0 21.04 21.15 21.08
25 12 21.16 21.17 21.19
25 25 21.12 21.22 21.18
50 0 21.14 21.10 21.07
1 0 21.30 21.21 21.30
1 25 21.29 21.34 21.25
1 49 21.35 21.26 21.26
64QAM 25 0 21.04 21.08 21.07
25 12 21.14 21.10 21.15
25 25 21.12 21.16 21.14
50 0 21.08 21.08 21.04
Main 1
Bandwidth . RB Conducted Average (dBm)
MHz) | Modutation | 0 cation | RB Oet 3535 23095 23155
701.5 MHz | 707.5 MHz | 713.5 MHz
1 0 21.15 21.11 21.17
1 12 21.11 21.16 21.18
1 24 21.06 21.09 21.13
QPSK 12 0 21.06 21.09 21.14
12 7 21.10 21.09 21.16
12 13 21.11 21.07 21.14
25 0 21.09 21.10 21.11
1 0 21.50 21.54 21.47
1 12 21.46 21.59 21.47
1 24 21.40 21.54 21.44
5.0 16QAM 12 0 21.05 21.20 21.20
12 7 21.12 21.18 21.20
12 13 21.09 21.16 21.17
25 0 21.07 21.08 21.13
1 0 21.37 21.36 21.46
1 12 21.38 21.47 21.46
1 24 21.38 21.34 21.44
64QAM 12 0 21.07 21.02 21.08
12 7 21.14 21.04 21.09
12 13 21.08 20.99 21.06
25 0 21.08 21.08 21.11
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REPORT NO: R15110020-R9

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

DATE: 2024-03-22

Main 1
Bandwidth . RB Conducted Average (dBm)
MHz) | Modulation | 0 cation | RB Oet 55215 20525 20635
825.5 MHz | 836.5 MHz | 847.5 MHz
1 0 21.04 21.13 21.08
1 8 21.16 21.24 21.19
1 14 21.02 21.10 20.99
QPSK 8 0 21.03 21.11 21.09
8 4 21.11 21.08 21.11
8 7 21.09 21.06 21.12
15 0 21.09 21.07 21.08
1 0 21.30 21.47 21.43
1 8 21.44 21.62 21.55
1 14 21.30 21.53 21.43
3.0 16QAM 8 0 21.09 21.13 21.21
8 4 21.15 21.17 21.19
8 7 21.14 21.16 21.18
15 0 21.09 21.11 21.16
1 0 21.20 21.35 21.35
1 8 21.34 21.51 21.47
1 14 21.18 21.34 21.30
64QAM 8 0 21.08 21.17 21.19
8 4 21.16 21.18 21.20
8 7 21.13 21.16 21.21
15 0 21.11 21.08 21.15
Main 1
Bandwidth ) RB Conducted Average (dBm)
(MHz) | Modulation | A, ation | RB Offset 5707 20525 20643
824.7 MHz | 836.5 MHz | 848.3 MHz
1 0 21.01 21.08 21.00
1 3 21.01 21.09 21.03
1 5 20.99 21.07 21.04
QPSK 3 0 21.01 21.09 21.00
3 1 21.00 21.03 21.00
3 3 20.98 21.06 21.00
6 0 21.04 21.05 21.07
1 0 21.25 21.44 21.25
1 3 21.21 21.40 21.23
1 5 21.23 21.42 21.26
1.4 16QAM 3 0 21.13 21.19 21.16
3 1 21.15 21.23 21.13
3 3 21.15 21.23 21.14
6 0 21.13 21.10 21.14
1 0 21.39 21.26 21.31
1 3 21.42 21.32 21.32
1 5 21.35 21.26 21.33
64QAM 3 0 21.17 21.24 21.16
3 1 21.15 21.24 21.15
3 3 21.16 21.29 21.17
6 0 21.13 21.05 21.15
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

8.3.4. LTE BAND 13

Test Engineer ID: | 27338/44389 | ¢St 01-26-2024 EUT Serial QV77001AL2
Date: Number:
Main 1
Bandwidth . RB Conducted Average (dBm)
(MHz) Modulation Allocation RB Offset . 23230 -
- 782 MHz -
1 0 - 21.62 -
1 25 - 21.61 -
1 49 - 21.52 -
QPSK 25 0 - 21.52 -
25 12 - 21.60 -
25 25 - 21.56 -
50 0 - 21.57 -
1 0 - 21.59 -
1 25 - 21.69 -
1 49 - 21.73 -
10.0 16QAM 25 0 - 21.49 -
25 12 - 21.52 -
25 25 - 21.56 -
50 0 - 21.54 -
1 0 - 21.75 -
1 25 - 21.88 -
1 49 - 21.70 -
64QAM 25 0 - 21.50 -
25 12 - 21.52 -
25 25 - 21.59 -
50 0 - 21.60 -
Main 1
Bandwidth . RB Conducted Average (dBm)
MHz) | Modulation | 0 ation | RB Ofet 2705 23230 23255
779.5MHz | 782 MHz | 784.5 MHz
1 0 21.50 21.49 21.54
1 12 21.47 21.48 21.58
1 24 21.46 21.48 21.56
QPSK 12 0 21.40 21.44 21.50
12 7 21.50 21.48 21.56
12 13 21.46 21.52 21.56
25 0 21.46 21.50 21.48
1 0 21.72 21.85 21.84
1 12 21.74 21.85 21.95
1 24 21.72 21.83 21.87
5.0 16QAM 12 0 21.57 21.56 21.58
12 7 21.69 21.60 21.60
12 13 21.61 21.62 21.62
25 0 21.51 21.49 21.51
1 0 21.69 21.72 21.76
1 12 21.81 21.83 21.89
1 24 21.72 21.72 21.82
64QAM 12 0 21.39 21.50 21.60
12 7 21.50 21.53 21.67
12 13 21.46 21.56 21.69
25 0 21.52 21.53 21.51
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REPORT NO: R1511

0020-R9

DATE: 2024-03-22

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

8.3.5. LTE BAND 41

. . Test 02-06-2024 EUT Serial
Test Engineer ID: | 27338/44389 Date: 02-23-2024 Number: QV77001AL2
Main 2

Bandwidth . RB Conducted Average (dBm)

(MHz) Modulation Allocation RB Offset 39750 20620 21490
2506 MHz 2593 MHz 2680 MHz
1 0 18.46 18.46 18.39
1 49 18.50 18.58 18.46
1 99 18.42 18.43 18.29
QPSK 50 0 18.44 18.51 18.43
50 24 18.54 18.60 18.49
50 50 18.52 18.56 18.48
100 0 18.52 18.55 18.47
1 0 18.53 18.58 18.44
1 49 18.64 18.71 18.54
1 99 18.57 18.54 18.41
20.0 16QAM 50 0 18.47 18.54 18.45
50 24 18.57 18.64 18.51
50 50 18.54 18.58 18.48
100 0 18.51 18.58 18.47
1 0 18.47 18.50 18.42
1 49 18.53 18.61 18.49
1 99 18.48 18.50 18.34
64QAM 50 0 18.49 18.54 18.48
50 24 18.59 18.64 18.55
50 50 18.57 18.60 18.47
100 0 18.53 18.59 18.50
Main 2

Bandwidth . RB Conducted Average (dBm)

MHz) | Modulation | 5, cation | RB Ofet 572 40620 41515
2503.5 MHz | 2593 MHz | 2682.5 MHz
1 0 18.65 18.60 18.77
1 37 18.65 18.62 18.79
1 74 18.65 18.57 18.75
QPSK 36 0 18.61 18.61 18.70
36 20 18.62 18.71 18.81
36 39 18.66 18.69 18.78
75 0 18.65 18.66 18.75
1 0 18.67 18.61 18.74
1 37 18.70 18.69 18.82
1 74 18.65 18.59 18.78
15.0 16QAM 36 0 18.64 18.63 18.75
36 20 18.64 18.72 18.84
36 39 18.70 18.69 18.83
75 0 18.68 18.68 18.79
1 0 18.72 18.65 18.79
1 37 18.82 18.73 18.87
1 74 18.70 18.66 18.79
64QAM 36 0 18.66 18.62 18.76
36 20 18.66 18.73 18.88
36 39 18.72 18.71 18.86
75 0 18.73 18.71 18.85
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REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

DATE: 2024-03-22

Main 2
Bandwidth . RB Conducted Average (dBm)
MHz) | Modulation | ), ation | RB Ofet 35700 40620 41540
2501 MHz 2593 MHz 2685 MHz
1 0 18.62 18.63 18.79
1 25 18.68 18.68 18.75
1 49 18.64 18.61 18.74
QPSK 25 0 18.70 18.61 18.73
25 12 18.78 18.71 18.80
25 25 18.77 18.71 18.77
50 0 18.70 18.66 18.81
1 0 18.59 18.67 18.81
1 25 18.68 18.77 18.87
1 49 18.58 18.69 18.85
10.0 16QAM 25 0 18.68 18.66 18.79
25 12 18.77 18.75 18.86
25 25 18.74 18.74 18.83
50 0 18.77 18.71 18.83
1 0 18.75 18.71 18.73
1 25 18.85 18.76 18.77
1 49 18.74 18.64 18.73
64QAM 25 0 18.70 18.63 18.77
25 12 18.83 18.77 18.86
25 25 18.80 18.71 18.81
50 0 18.83 18.70 18.85
Main 2
Bandwidth . RB Conducted Average (dBm)
(MHz) | Modulation | ) ation | RB Offset o8 40620 41565
2498.5 MHz | 2593 MHz | 2687.5 MHz
1 0 18.74 18.69 18.75
1 12 18.72 18.69 18.80
1 24 18.64 18.64 18.83
QPSK 12 0 18.71 18.63 18.80
12 7 18.73 18.71 18.81
12 13 18.74 18.68 18.75
25 0 18.69 18.69 18.77
1 0 18.74 18.74 18.84
1 12 18.84 18.76 18.89
1 24 18.69 18.69 18.80
5.0 16QAM 12 0 18.73 18.69 18.84
12 7 18.75 18.74 18.84
12 13 18.80 18.74 18.83
25 0 18.72 18.71 18.80
1 0 18.76 18.68 18.76
1 12 18.80 18.77 18.87
1 24 18.66 18.63 18.79
64QAM 12 0 18.66 18.64 18.78
12 7 18.68 18.73 18.82
12 13 18.75 18.74 18.79
25 0 18.68 18.72 18.84
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

8.3.6. 5G NR n41
Test Engineer Test 03-05-2024 EUT Serial

ID: 84740 Date: 03-06-2024 Number: QV770018L2
Main 2

Bandwidth : RB Conducted Average (dBm)
(MHz) | Modulation | ), ation | RB Ot 555799 | 518508 | 527997
2546.0 2593.0 2640.0

1 1 19.65 19.77 19.70

1 135 19.27 19.60 19.63

1 271 19.47 19.78 19.75

BPSK 135 0 19.35 19.57 19.54

135 67 19.31 19.48 19.44

135 135 19.41 19.49 19.50

270 0 19.24 19.46 19.38

1 1 19.60 19.78 19.81

1 135 19.35 19.64 19.67

1 271 19.55 19.85 19.74

QPSK 135 0 19.40 19.68 19.63

135 67 19.22 19.42 19.36

135 135 19.34 19.46 19.39

270 0 19.14 19.35 19.29

1 1 18.33 18.52 18.53

1 135 18.21 18.44 18.34

1 271 18.47 18.62 18.49

100.0 16QAM 135 0 18.25 18.39 18.32
135 67 18.26 18.36 18.29

135 135 18.27 18.38 18.31

270 0 18.05 18.26 18.21

1 1 16.84 17.03 17.05

1 135 16.76 16.95 16.84

1 271 16.99 17.10 16.96

64QAM 135 0 16.75 16.88 16.89

135 67 16.70 16.91 16.82

135 135 16.76 16.92 16.88

270 0 16.52 16.75 16.65

1 1 14.96 15.08 14.96

1 135 14.78 14.88 14.83

1 271 15.01 15.04 14.93

256QAM 135 0 14.79 14.85 14.85

135 67 14.74 14.88 14.79

135 135 14.81 14.93 14.84

270 0 14.65 14.70 14.63
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

Main 2 Main 2
Bandwidth . RB Conducted Average (dBm) Bandwidth . RB Conducted Average (dBm)
(MHz) | Moduation | aocation | RB O™t 508200 | 518598 | 528096 | (MHz) | MO9UAHON [ Ayocation | RB OfSet Toh7108 | 518508 | 520998
25410 | 2593.0 | 26450 2536.0 | 2593.0 | 2650.0
1 1 19.42 19.56 19.53 1 1 19.24 19.45 19.46
1 120 19.28 19.52 19.41 1 108 19.31 19.44 19.40
1 243 19.43 19.55 19.43 1 215 19.39 | 19.55 19.46
QPSK 120 0 19.27 19.41 19.32 QPSK 108 0 19.30 19.46 19.40
120 60 19.22 19.40 19.34 108 54 19.25 19.49 19.42
120 120 19.32 19.44 19.34 108 108 19.35 19.50 19.41
9.0 243 0 19.09 19.33 19.24 80.0 216 0 19.18 19.41 19.29
1 1 18.30 18.46 18.45 1 1 18.30 | 18.44 18.42
1 120 18.21 18.39 18.30 1 108 18.18 18.42 18.33
1 243 18.41 18.51 18.40 1 215 18.35 18.42 18.39
16QAM 120 0 18.22 18.34 18.30 16QAM 108 0 18.20 18.40 18.30
120 60 18.13 18.32 18.26 108 54 18.14 18.30 18.30
120 120 18.25 18.36 18.28 108 108 18.26 18.42 18.33
243 0 18.03 18.22 18.18 216 0 18.07 18.31 18.27
Main 2 Main 2
Bandwidth . RB Conducted Average (dBm) Bandwidth . RB Conducted Average (dBm)
(MHz) | Moduation | aocation | RB O™ 506106 | s18508 | 530094 | (MHz) | MO9UAHON [ Ayocation | RB OfSet Tohe200 | 518598 | 531996
2530.98 | 2592.99 | 2654.97 2526.0 | 2593.0 | 2660.0
1 1 19.20 19.38 19.38 1 1 19.20 19.35 19.24
1 81 19.27 19.52 19.36 1 81 19.16 19.35 19.25
1 160 19.49 | 19.73 19.51 1 160 19.30 19.45 19.25
QPSK 81 0 19.32 19.50 19.44 QPSK 81 0 19.23 19.30 19.25
81 40 19.33 19.56 19.40 81 40 19.12 19.56 19.20
81 81 19.31 19.50 19.42 81 81 19.31 19.65 19.27
70.0 162 0 19.25 19.47 19.32 60.0 162 0 19.14 19.40 19.24
1 1 18.16 18.45 18.41 1 1 1819 18.00 18.24
1 81 18.30 18.45 18.35 1 81 18.09 18.32 18.11
1 160 18.45 | 18.62 18.46 1 160 18.22 18.45 18.22
16QAM 81 0 18.26 18.48 18.37 16QAM 81 0 18.14 18.43 18.23
81 40 18.24 18.40 18.28 81 40 18.09 18.62 18.15
81 81 18.25 18.41 18.34 81 81 18.22 18.68 18.16
162 0 18.21 18.39 18.25 162 0 18.05 18.43 1813
Main 2 Main 2
Bandwidth . RB Conducted Average (dBm) Bandwidth . RB Conducted Average (dBm)
(MHz) | Moduation | aocation | RB O™t 504108 | s18508 | 53zogs | (MHz) | MO9UAHON [ Ayocation | RB OfSet Toh3100 | 518508 | 533997
2521.0 | 2593.0 | 2665.0 2516.0 | 2593.0 | 2670.0
1 1 19.27 19.56 19.51 1 1 19.14 19.33 19.23
1 64 19.44 19.50 19.46 1 50 19.25 19.39 19.34
1 131 19.49 | 19.68 19.54 1 104 19.35 19.46 19.26
QPSK 64 0 19.47 19.60 19.56 QPSK 50 0 19.31 19.47 19.42
64 32 19.51 19.61 19.55 50 25 19.34 19.47 19.40
64 64 19.47 19.67 19.50 50 50 19.34 | 19.48 19.38
50.0 128 0 19.42 19.55 19.50 40.0 100 0 19.33 19.46 19.37
1 1 18.39 18.57 18.51 1 1 18.22 18.41 18.30
1 64 18.35 18.48 18.41 1 50 18.24 18.40 18.30
1 131 18.49 | 18.61 18.40 1 104 18.22 18.42 18.19
16QAM 64 0 18.37 18.53 18.46 16QAM 50 0 18.27 18.39 18.32
64 32 18.35 18.49 18.40 50 25 18.24 18.35 18.27
64 64 18.39 18.60 18.41 50 50 18.31 18.41 18.31
128 0 18.35 18.46 18.40 100 0 18.24 18.37 18.29
Main 2 Main 2
Bandwidth . RB Conducted Average (dBm) Bandwidth . RB Conducted Average (dBm)
(MHz) | Modulation | yocation | RB OTet 7505500 | 518598 | 534006 | (MHz) | “O9U1ON | ajigcation | RB O™®! 551108 | 18508 | 535008
2511.0 | 2593.0 | 2675.0 2506.0 | 2593.0 | 2680.0
1 1 19.33 19.45 19.40 1 1 19.12 19.31 19.18
1 36 19.30 19.42 19.27 1 25 19.30 19.46 19.20
1 76 19.40 | 19.65 19.34 1 49 19.30 19.48 19.18
QPSK 36 0 19.38 19.51 19.40 BPSK 25 0 19.29 19.40 19.27
36 18 19.32 19.45 19.33 25 12 19.27 19.36 19.22
36 36 19.39 19.47 19.37 25 25 19.31 19.49 19.23
300 75 0 19.38 19.48 19.36 20.0 50 0 19.30 19.41 19.27
1 1 18.30 | 18.55 18.44 1 1 18.19 18.35 1817
1 36 18.30 18.39 18.27 1 25 18.25 18.36 18.19
1 76 18.37 18.46 18.29 1 49 1823 | 18.42 1817
16QAM 36 0 18.32 18.45 18.35 16QAM 25 0 18.23 18.35 18.22
36 18 18.26 18.36 18.24 25 12 18.17 18.27 18.14
36 36 18.33 18.41 18.30 25 25 18.24 18.34 18.20
75 0 18.30 18.41 18.27 50 0 18.22 18.32 18.20
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REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

DATE: 2024-03-22

8.3.7. LTE BAND 66

Test Engineer ID: | 27338/44389 | Test Date: o oaon EUT Serial Number: QV77001AL2
Main 2 Sub Antenna
Bandwidth . RB Conducted Average (dBm) Conducted Average (dBm)
(MHz) | Modulation | xjocation | RE Ofet 5672 82522 132572 132072 132322 132572
1720 MHz_| 1745 MHz_| 1770 MHz_| 1720 MHz | 1745 MHz_|_ 1770 MHz

1 0 19.95 19.98 19.99 13.81 13.80 13.74

1 49 19.98 20.03 19.95 13.85 13.78 13.73

1 99 19.93 19.92 19.92 13.76 13.66 13.65

QPSK 50 0 19.97 20.01 20.05 13.92 13.83 13.74

50 24 20.04 19.99 20.01 13.92 13.89 13.81

50 50 20.02 20.04 19.96 13.86 13.81 13.74

100 0 20.01 19.97 19.98 13.86 13.84 13.76

1 0 20.21 20.24 20.31 14.13 14.10 14.06

1 49 20.24 20.26 20.21 14.22 14.12 14.04

1 99 20.20 20.24 20.18 14.13 14.02 13.95

20.0 16QAM 50 0 20.01 20.03 20.06 13.93 13.84 13.75

50 24 20.07 20.01 20.03 13.91 13.91 13.83

50 50 20.05 20.06 20.03 13.87 13.83 13.76

100 0 20.02 20.00 19.98 13.90 13.85 13.79

1 0 20.18 20.33 20.26 14.12 14.09 14.02

1 49 20.30 20.31 20.14 14.13 14.10 14.04

1 99 20.16 20.25 20.13 14.06 13.99 13.98

64QAM 50 0 19.98 20.02 20.03 13.93 13.84 13.76

50 24 20.08 20.01 20.01 13.92 13.92 13.81

50 50 20.04 20.06 19.98 13.87 13.85 13.75

100 0 20.06 20.00 20.01 13.92 13.87 13.79

Main 1 Sub Antenna
Bandwidth . RB Conducted Average (dBm) Conducted Average (dBm)
(MHz) | Modulation | 0 ation | RB OfSet 55647 132322 132597 132047 132322 132597
1717.5 MHz |_1745 MHz_| 1772.5 MHz | 1717.5 MHz | 1745 MHz_| 1772.5 MHz

1 0 20.02 20.10 19.98 13.92 13.88 13.72

1 37 19.95 20.03 19.97 13.88 13.84 13.77

1 74 19.98 19.93 19.89 13.81 13.68 13.70

QPsK 36 0 20.03 20.00 19.92 13.91 13.80 13.71

36 20 20.04 19.99 19.91 13.93 13.84 13.70

36 39 20.01 20.02 19.93 13.91 13.83 13.75

75 0 19.99 19.92 19.86 13.88 13.82 13.70

1 0 20.28 20.32 20.17 14.17 14.17 14.08

1 37 20.28 20.31 20.13 14.19 14.14 14.10

1 74 20.21 20.15 20.13 14.10 13.99 14.02

15.0 16QAM 36 0 20.05 20.02 19.98 13.95 13.85 13.75

36 20 20.07 20.01 19.96 13.90 13.89 13.75

36 39 20.05 20.06 20.00 13.92 13.84 13.75

75 0 20.01 19.99 19.91 13.90 13.86 13.72

1 0 20.39 20.38 20.30 14.26 14.20 14.03

1 37 20.32 20.40 20.24 14.24 14.19 14.07

1 74 20.30 20.26 20.22 14.16 14.07 13.99

64QAM 36 0 20.06 20.02 19.95 13.97 13.83 13.81

36 20 20.06 20.03 19.94 13.95 13.90 13.74

36 39 20.04 20.06 20.00 13.91 13.86 13.75

75 0 20.06 19.98 19.92 13.94 13.86 13.73
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REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

DATE: 2024-03-22

Main 2 Sub Antenna
Bandwidth . RB Conducted Average (dBm) Conducted Average (dBm)
(MHz) | Modulation |, ation | RB OfSet 55502 132322 132622 132022 132322 132622
1715 MHz 1745 MHz 1775 MHz 1715 MHz 1745 MHz 1775 MHz

1 0 19.94 20.03 20.02 13.93 13.81 13.73

1 25 19.98 20.07 19.97 13.94 13.88 13.79

1 49 19.94 19.99 19.92 13.81 13.77 13.67

QPSK 25 0 20.01 19.99 20.01 13.95 13.82 13.71

25 12 20.04 20.11 20.00 13.97 13.89 13.78

25 25 19.99 20.07 19.99 13.93 13.85 13.75

50 0 19.99 19.99 20.00 13.91 13.86 13.76

1 0 20.19 20.25 20.11 14.10 14.07 13.93

1 25 20.15 20.29 20.17 14.15 14.09 14.04

1 49 20.18 20.15 20.08 14.13 13.97 13.96

10.0 16QAM 25 0 20.07 20.05 20.06 13.99 13.89 13.73
25 12 20.06 20.17 20.06 13.97 13.94 13.83

25 25 20.07 20.12 20.04 13.94 13.95 13.77

50 0 20.02 20.02 20.03 13.95 13.91 13.79

1 0 20.21 20.32 20.30 14.16 14.21 14.02

1 25 20.37 20.35 20.35 14.24 14.20 14.12

1 49 20.32 20.33 20.20 14.13 14.03 13.92

64QAM 25 0 20.08 20.05 20.06 14.00 13.80 13.75

25 12 20.10 20.12 20.07 13.96 13.92 13.81

25 25 20.08 20.09 20.03 13.97 13.88 13.80

50 0 20.04 20.04 20.04 13.93 13.91 13.79

Main 2 Sub Antenna
Bandwidth . RB Conducted Average (dBm) Conducted Average (dBm)
(MHz) | Modulation | A ocation | RB Ot 57507 132322 132647 131997 132322 132647
1712.5 MHz | 1745 MHz | 1777.5 MHz | 1712.5 MHz | 1745 MHz | 1777.5 MHz

1 0 19.98 20.04 19.99 13.91 13.80 13.68

1 12 20.05 20.10 20.02 13.95 13.89 13.78

1 24 19.97 19.95 19.97 13.85 13.77 13.65

QPSK 12 0 20.03 20.09 20.01 13.92 13.91 13.68

12 7 20.06 20.12 20.04 14.00 13.94 13.72

12 13 20.02 20.09 20.01 13.91 13.85 13.75

25 0 20.01 20.07 19.99 13.90 13.85 13.66

1 0 20.37 20.34 20.35 14.28 14.22 14.09

1 12 20.38 20.42 20.37 14.36 14.28 14.18

1 24 20.34 20.38 20.28 14.31 14.17 14.07

5.0 16QAM 12 0 20.12 20.16 20.04 14.00 13.86 13.69
12 7 20.18 20.18 20.12 14.06 13.91 13.72

12 13 20.11 20.13 20.07 13.97 13.85 13.74

25 0 20.09 20.12 20.05 13.98 13.88 13.70

1 0 20.29 20.24 20.23 14.28 14.13 13.97

1 12 20.33 20.33 20.28 14.28 14.20 14.09

1 24 20.24 20.27 20.19 14.24 14.07 13.97

64QAM 12 0 20.07 20.22 20.03 13.93 13.88 13.72

12 7 20.08 20.24 20.08 13.99 13.95 13.84

12 13 20.02 20.16 20.04 13.93 13.87 13.76

25 0 20.05 20.10 20.05 13.96 13.90 13.70
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

Main 2 Sub Antenna
Bandwidth . RB Conducted Average (dBm) Conducted Average (dBm)
(MHz) | Modulation | x i ocation | RE Ofet m—575e7 132322 132657 131987 132322 132657
1711.5 MHz | 1745 MHz | 1778.5 MHz | 1711.5 MHz | 1745 MHz | 1778.5 MHz
1 0 19.95 19.99 19.90 13.90 13.82 13.72
1 8 20.09 20.11 19.98 13.97 13.91 13.78
1 14 19.95 19.98 19.92 13.84 13.80 13.64
QPSK 8 0 20.08 20.08 19.97 13.95 13.88 13.75
8 4 20.09 20.12 19.99 13.96 13.95 13.78
8 7 20.08 20.08 19.97 13.99 13.94 13.77
15 0 20.06 20.05 19.98 13.96 13.87 13.74
1 0 20.27 20.22 20.09 14.27 14.17 13.99
1 8 20.40 20.38 20.21 14.30 14.29 14.06
1 14 20.29 20.15 20.11 14.21 14.11 13.95
3.0 16QAM 8 0 20.16 20.17 20.09 14.07 13.98 13.77
8 4 20.20 20.20 20.11 14.06 13.97 13.78
8 7 20.21 20.21 20.13 14.05 13.95 13.78
15 0 20.11 20.11 20.03 14.03 13.96 13.78
1 0 20.31 20.30 20.20 14.21 14.09 13.81
1 8 20.40 20.42 20.33 14.32 14.23 13.93
1 14 20.26 20.22 20.21 14.22 14.03 13.80
64QAM 8 0 20.16 20.16 20.06 14.09 13.91 13.79
8 4 20.18 20.18 20.05 14.11 13.95 13.84
8 7 20.14 20.20 20.07 14.12 13.99 13.83
15 0 20.13 20.12 20.06 14.05 13.90 13.89
Main 2 Sub Antenna
Bandwidth . RB Conducted Average (dBm) Conducted Average (dBm)
(MHz) | Modulation | 0 ation | RB OfSet 37570 132322 132665 131979 132322 132665
1710.7 MHz | 1745 MHz | 1779.3 MHz | 1710.7 MHz | 1745 MHz | 1779.3 MHz
1 0 19.88 19.99 19.93 13.77 13.75 13.66
1 3 19.90 19.95 19.90 13.80 13.77 13.60
1 5 19.88 19.95 19.90 13.77 13.72 13.59
QPSK 3 0 19.90 19.94 19.90 13.77 13.75 13.65
3 1 19.90 19.90 19.90 13.72 13.72 13.66
3 3 19.91 19.93 19.90 13.84 13.72 13.63
6 0 19.92 19.99 19.95 13.85 13.76 13.66
1 0 20.27 20.29 20.33 14.03 14.17 13.86
1 3 20.30 20.23 20.28 14.08 14.16 13.95
1 5 20.27 20.22 20.29 13.99 14.16 13.91
1.4 16QAM 3 0 20.12 20.14 20.05 14.01 13.93 13.82
3 1 20.05 20.17 20.07 14.00 13.95 13.80
3 3 20.07 20.14 20.05 13.98 13.91 13.79
6 0 20.00 20.10 20.00 13.93 13.87 13.75
1 0 20.24 20.32 20.25 14.17 14.15 13.99
1 3 20.23 20.30 20.24 14.21 14.15 13.99
1 5 20.17 20.29 20.17 14.13 14.10 13.97
64QAM 3 0 20.06 20.15 20.05 13.90 13.92 13.81
3 1 20.07 20.19 20.04 13.88 13.96 13.82
3 3 20.03 20.14 20.08 13.97 13.95 13.85
6 0 20.13 20.04 19.98 14.02 13.91 13.90
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

8.3.8. 5G NR n66

Test Engineer ID: 84740 | Test Date: 03-05-2024 EUT Serial Number: QV770018L2
03-06-2024
Main 2
Bandwidth . RB Conducted Average (dBm)

(MHz) | Modulation | 5 cation | RB OffSet 77500 349000 354000
1720.0 1745.0 1770.0

1 0 20.68 20.79 20.77

1 52 20.81 20.84 20.67

1 104 20.80 20.76 20.71

BPSK 50 0 20.44 20.54 20.59

50 25 20.61 20.64 20.65

50 50 20.47 20.52 20.57

100 0 20.44 20.54 20.57

1 0 20.65 20.81 20.75

1 52 20.75 20.80 20.70

1 104 20.77 20.78 20.63

QPSK 50 0 20.47 20.47 20.50

50 25 20.43 20.53 20.56

50 50 20.43 20.55 20.56

100 0 20.42 20.54 20.58

1 0 19.90 19.91 19.95

1 52 19.89 19.98 19.99

1 104 19.91 19.95 19.98

2.0 16QAM 50 0 19.91 19.92 19.92
50 25 19.83 19.94 19.95

50 50 19.87 19.98 19.99

100 0 19.87 19.99 20.00

1 0 17.83 17.92 17.95

1 52 17.93 18.01 18.04

1 104 17.92 17.95 17.99

64QAM 50 0 17.92 17.91 17.95

50 25 17.89 18.00 18.02

50 50 17.87 17.98 18.01

100 0 17.89 17.90 18.01

1 0 15.89 15.91 15.91

1 52 15.87 16.00 16.02

1 104 15.89 15.92 15.94

256QAM 50 0 15.89 15.91 15.92

50 25 15.87 15.98 16.01

50 50 15.85 15.95 15.99

100 0 15.85 15.96 15.98

Main 2
Bandwidth . RB Conducted Average (dBm)

(MHz) | Modulation | 4y cation | RB OfFSet 75500 349000 354500
1717.5 1745.0 1772.5

1 0 20.82 20.90 20.78

1 39 20.73 20.79 20.68

1 77 20.86 20.76 20.68

BPSK 36 0 20.47 20.52 20.54

36 18 20.48 20.53 20.58

36 36 20.42 20.57 20.51

15.0 75 0 20.47 20.51 20.54
1 0 19.51 19.47 19.62

1 39 19.38 19.48 19.50

1 77 19.48 19.51 19.53

16QAM 36 0 19.40 19.42 19.54

36 18 19.30 19.31 19.42

36 36 19.36 19.49 19.49

75 0 19.36 19.40 19.51
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

Main 2
Bandwidth . RB Conducted Average (dBm)

(MHz) | Modulation | 4y cation | RB OfSet 75500 349000 355000
1715.0 1745.0 1775.0

1 0 20.78 20.68 20.77

1 26 20.78 20.75 20.78

1 50 20.82 20.67 20.74

QPSK 25 0 20.45 20.60 20.45

25 12 20.52 20.59 20.51

25 25 20.63 20.65 20.51

10.0 50 0 20.51 20.62 20.53

1 0 19.47 19.55 19.42

1 26 19.42 19.52 19.39

1 50 19.52 19.53 19.50

16QAM 25 0 19.43 19.55 19.41

25 12 19.40 19.50 19.37

25 25 19.43 19.54 19.42

50 0 19.42 19.52 19.41

Main 2
Bandwidth . RB Conducted Average (dBm)

(MHz) | Modulation | 4 cation | RB OfFSet 2500 349000 355500
1712.5 1745.0 1777.5

1 0 20.83 20.92 20.77

1 12 20.78 20.92 20.81

1 23 20.85 20.89 20.83

QPSK 12 0 20.78 20.81 20.73

12 6 20.99 20.91 20.85

12 12 20.75 20.85 20.77

5.0 25 0 20.85 20.89 20.80

‘ 1 0 19.76 19.80 19.78

1 12 19.81 19.82 19.84

1 23 19.75 19.79 19.75

16QAM 12 0 19.79 19.82 19.80

12 6 19.79 19.83 19.80

12 12 19.77 19.84 19.80

25 0 19.78 19.80 19.77
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

9. CONDUCTED TEST RESULTS

9.1. OCCUPIED BANDWIDTH

RULE PART(S)
FCC: §2.1049

LIMITS

For reporting purposes only.

TEST PROCEDURE

The transmitter output was connected to a calibrated coaxial cable and coupler, the other end of which was connected to
a spectrum analyzer. The occupied bandwidth was measured with the spectrum analyzer at the middle channel in each
band. The 99% and -26dB bandwidths was also measured and recorded.

RESULTS

There is no limit required and power is the same for low, middle and high channel; therefore, only middle channel was
tested. Worst-case plots (highest bandwidth) are reported only.
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REPORT NO: R15110020-R9

DATE: 2024-03-22

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

GsSM

Band Modulatio

n

Channel

f(MHz)

99% BW (kHz)

-26dB BW
(kHz)

850 GPRS

EGPRS

190

836.6

244.33 314.4

231.57 312.6

GPRS

1900 EGPRS

HSDPA

661

1880.0

242.47 317.5

250.33 322.6

4.1404 4.700

9.1.1. GSM

[BE KeysightSpectrum Anayzer - UL 65502\ R Dote 7/6/2022 == [BE KeysightSpectrum Anayzer - UL 655021 R Dote 7/6/2022 ===
RL R _[s0a oc I [_sensen, ALIGN AUTO [ 10:42:52 AM Mar07, 2024 . RL R _[s0a _oc I [_sensen, ALIGN AUTO [ 10:44:09 AM Mar07, 2024 =
[Center Freq 836.600000 MHz ;::i;u; Fraq: 836600000 m;om o Radio Std: None requency enter Freq 836.600000 MHz ;::i;u; Fraq: 836600000 m;om o Radio Std: None requency
FGaintow | #Atten: 34 B ) Radio Device: BTS AFGainiow  #Atten: 34dB ) Radio Device: BTS
10 dBidiv Ref 38.00 dBm 10 dBidiv Ref 38.00 dBm
og og
ol Center Freq| ol Center Freq|
80 836.600000 MHz 60 836.600000 MHz
. -
Center 836.6 MHz Span 1 MHz, CFStep Center 836.6 MHz Span 1 MHz, CFStep
#Res BW 10 kHz #VBW 30 kHz Sweep 9.56 ms| 100,000 kHz| #Res BW 10 kHz #VBW 30 kHz Sweep 9.56 ms| 100,000 kHz|
Auto Man| Auto Man|
Occupied Bandwidth Total Power 39.2dBm Occupied Bandwidth Total Power 35.6 dBm
244.33 kHz Freq Offset| 231.57 kHz Freq Offset|
Transmit Freq Error -1.438 kHz OBW Power 99.00 % OHz Transmit Freq Error -441 Hz OBW Power 99.00 % OHz
x dB Bandwidth 314.4 kHz xdB -26.00 dB x dB Bandwidth 312.6 kHz xdB -26.00 dB
s, satus s satus
B KeysightSpectrum Analyzer - UL 85502\ R Date: 7/6/2022 (oo e B KeysightSpectrum Analyzer - UL 855021 R Date: 7/6/2022 (oo e
RL R __[s0a _oc [ [ sensean] ALIGN AUTO [ 11:12:26 AMMar07, 2024 = RL R __[s0a_oc [ [ sensean] ALIGN AUTO [ 11:35:26 AM Mar07, 2024 =
[Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None requency [Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None requency
= Trig: Free Run AvglHold:>10110 = Trig: Free Run AvglHold: 10110
#FGain:Low #Atten: 34 dl Radio Device: BTS #IFGain:Low #Atten: 34 di Radio Device: BTS
10 dBidiv Ref 38.00 dBm 10 dBidiv Ref 38.00 dBm
og og
- Center Freq| - Center Freq|
60 1.880000000 GHz| 60 1.880000000 GHz|
. .
Center 1.88 GHz Span 1 MHz, CF Stej Center 1.88 GHz Span 1 MHz, CF Stej
#Res BW 10 kHz #VBW 30 kHz Sweep 9.56 ms| P #Res BW 10 kHz #VBW 30 kHz Sweep 9.56 ms| P
100.000 kHz| 100.000 kHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 35.1 dBm Occupied Bandwidth Total Power 33.6 dBm
242.47 kHz Freq Offset| 250.33 kHz Freq Offset|
Transmit Freq Error “1.017kHz ~ OBW Power 99.00 % oHz Transmit Freq Error “1.530 kHz ~ OBW Power 99.00 % oHz
x dB Bandwidth 317.5 kHz xdB -26.00 dB x dB Bandwidth 322.6 kHz xdB -26.00 dB
s, status s, status
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REPORT NO: R15110020-R9

DATE: 2024-03-22

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

9.1.2. WCDMA

WCDMA

Band Modulation

Channel

f(MHz)

99% BW (MHz)

-26dB BW
(MHz)

BAND 5 REL 99

4408

HSDPA

836.6

4.1436

4.687

41404

4.700

Xeyeight Specrum Analyer - UL 855021 R e /672022 == Keyeght Spectrum Analyzer - UL E5502 \ R Dates7/6/2022 ==
RL R [500 oc [ I [ sensean] ALIGN AUTO[10:30:02 AM Mar18, 2024 Frequency RLw [ sensean] ALIGN AUTO__[10:32:01 AM Mar 15, 2024 Frequency
Center Fi 836.600000 MH: Radio Std: N¢ Center Fi 836.600000 MH: Radio Std: N¢
Center Freq 836.600000MHz | 5ecs Co. n *  agbotastony 2 = Trig: FreoRun  AVGHOE10H0
#FGain:Low #Atten: 30 dB Radio Device: BTS #Atten: 30 dB Radio Device: BTS
10 dBdiv Ref 30.00 dBm 10 dBdiv Ref 30.00 dBm
Log Log
Center Freq| Center Freq|
836.600000 MHz| 836.600000 MHz|
Center 836.6 MHz Span 10 MHz CF Stej Center 836.6 MHz Span 10 MHz CF Stej
#Res BW 51 kHz #VBW 160 kHz Sweep 5ms 1.00000 M) #Res BW 51 kHz #VBW 160 kHz Sweep 5ms 1.00000 M)
Auto Man Auto Man
Occupied Bandwidth Total Power 32.0 dBm Occupied Bandwidth Total Power 31.0 dBm
4.1436 MHz FreqOffset 4.1404 MHz FreqOffset
Transmit Freq Error 6.504kHz  OBW Power 99.00 % 0Hz Transmit Freq Error 951Hz  OBW Power 99.00 % 0Hz
x dB Bandwidth 4.687 MHz x dB -26.00 dB x dB Bandwidth 4.700 MHz x dB -26.00 dB
sTatus = sTatus

‘ Test Engineer ID: ‘ 85502

| TestDate: | 2024-03-18 | EUT Serial Number: |

Qv770018L2 |
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REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

DATE: 2024-03-22

9.1.3. LTEBAND 5

RB Allocation/RB 99% BW | -26dB BW
Band Mode Offset f(MHz) (MHz) (MHz)
1.4MHz, QPSK 6/0 1.0919 1.328
1.4MHz,16QAM 1.1010 1.468
3MHz, QPSK 15/0 2.7119 3.051
LTE BAND 5 | 3MHz, 16QAM 836.5 2.7024 3.092
5MHz, QPSK 25/0 ' 4.5009 5.074
5MHz, 16QAM 4.4989 5.083
10MHz, QPSK 50/0 8.9795 10.15
10MHz, 16QAM 8.9995 9.955
i R — — — (oo s i x;ts.gmstnyuy:fnamey;[n{ﬁ;xss[o:\Rnanswznzz — — To) e e
[Center Freq 836.500000 MHz | $;m:=;r:r.e;u;us.5onnoz mgum: o0 Radio Std: None Frequency [Center Freq 836.500000 MHz ) Cz"f’efr'::;gij535-50"0“2‘%T;°|d }o“n Frequency
ﬁ AFGaimtow | #Aten: 5248 Radio Device: BTS #FGain:Low  #Atten: 32.dB
Occupied Bandwidth Total Power 30.5 dBm pute . m:‘: Occupied Bandwidth Total Power 30.7 dBm — - m::
8.9795 MHz FreqOffset 8.9995 MHz FreqOffset
LTE BAND 5 10MHz QPSK MID Ch RB50-0 | LTE BAND 5 10MHz 16QAM MID Ch RB50-0
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

9.1.4. 5GNRn5

RB Allocation/RB 99% BW | -26dB BW
Band Mode Offset f(MHz) (MHz) (MHz)
5MHz, BPSK 25/0 4.4938 5.099
5MHz, 16QAM 4.4963 5.242
10MHz, BPSK 50/0 8.9692 9.731
10MHz, 16QAM 8.9675 9.773
5G NRn5 15MHz, BPSK 75/0 836.5 13.442 14.39
15MHz, 16QAM 13.456 14.39
20MHz, BPSK 100/0 17.954 18.94
20MHz, 16QAM 17.894 19.04
1 o N 1 : LG Ao v, star 7;?%‘&
Center Frea 36 500000 Mz ——_] Sy e ™ R rota o e g
Occupied Bandwidth Total Power 31.1 dBm futo o m:': :: : B:ndwldth Total P:wer 311 dBm = Auto onoone m:‘:
17.954 MHz FreqOffset 17.894 MHz FreqoOffset|
Transmit Freq Error -520.16 kHz OBW Power 99.00 % OHz Transmit Freq Error -501.91 kHz OBW Power 99.00 % OHz
5G NR n5 20MHz BPSK MID Ch RB100-0 5G NR n5 20MHz 16QAM MID Ch RB100-0

| Test Engineer ID: | 22797/84740 | Test Date: | 2024-03-06 | EUT Serial Number: | Qv7700DSLQ |
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REPORT NO: R15110020-R9

DATE: 2024-03-22

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

9.1.5. LTE BAND 12

Band Mode

RB Allocation/RB
Offset

f(MHz)

99% BW
(MHz)

-26dB BW
(MHz)

1.4MHz, QPSK
1.4MHz,16QAM

6/0

3MHz, QPSK
3MHz, 16QAM

15/0

LTE BAND 12 5MHz, QPSK

5MHz, 16QAM

25/0

10MHz, QPSK
10MHz, 16QAM

50/0

707.5

1.0938

1.382

1.0941

1.455

2.7076

3.074

2.7047

3.030

4.4956

5.104

4.5032

5.145

8.9847

9.949

8.9737

9.979

IR KeysightSpectram Anatyeer - UL 85502\ R Date 7/6/2022 TeTe [B Kereiht Spectrum Amayzer - UL 85502 R Date 7/6/2022 T
RL R [s00_oC [ SENSEINT] ALIGN A T R 500 DC [_SENSEINT [ AuGNAU 04:08:21 P Mar 07, 2024
[Center Freq 707.500000 Mrz Center Freq: 707.500000 MHz Frequency Center Freq 707.500000 MHZ Center Freq: 707.500000 MHz Radio Std: None Frequency
—— Trig: Free Run AvglHold:>10110 = Trig: Free Run Avg|Hold: 10110
#FGain:Low #Atten: 32dB #IFGain:Low #Atten: 32dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log
CenterFreq| CenterFreq|
707.500000 MHz| 707.500000 MHz|
Center 707.5 MHz Span 15 MHz,
CF Step Center 707.5 MHz Span 15 MHz
fFRes BW 150 kHz #VBW 510 kHz Sweep 1MS|| 1500000 MHz “#Res BW 150 kHz #VBW 510 kHz sweep 1ms|| ,somr SieP)
Auto Man :
T i — [Auto Man
Occupied Bandwgt;847 MH Total Power 30.6 dBm o R Bandwidth Total Power 30.7 dBm JAuto
. z Freq Offset]
T it Freq E 15.989 kH: OBW P 99.00 % o 8.9737 MHz Freaonee
ransmit Fre rror E z ower .
N ; Transmit Freq Error 18.297 kHz OBW Power 99.00 % o+
x dB Bandwidth 9.949 MHz x dB -26.00 dB i
x dB Bandwidth 9.979 MHz x dB -26.00 dB
SSSSSS
ssssssss
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REPORT NO: R15110020-R9

DATE: 2024-03-22

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

9.1.6. LTE BAND 13

Band Mode

RB Allocation/RB
Offset

f(MHz)

99% BW
(MHz)

-26dB BW
(MHz)

5MHz, QPSK

LTE BAND 13-2MHz, 16QAM

25/0

10MHz, QPSK

10MHz, 16QAM

50/0

782.0

4.4991
4.4966
8.9680
8.9727

5.151
5.077
9.953
9.958

Xeysght Spectum Aty - U S48\ R Dot 1/6/2022 T=T=1 5 Voot Specirom Aneyee - ULSTT90\ R Dste 7672022 E=
L R [500 0C [ SENSE:INT ALIGN AUTO__|09:57:00 PMMar 07, 2024 RL RE 502 DC NTi [ ALGNAUTO _ [09:57:24 PMMar 07,2024
[Center Freq 782.000000 MHz Center Freq: 762000000 MHz Radio Std: None Frequency Center Freq 782.000000 MHz [ 762.000000 MHz Radio Std: None Frequency
—— Trig: Free Run AvglHold: 10110 n Avg|Hold: 1010
#IFGain:Low #Atten: 32 dB. Radio Device: BTS #FGain:Low #Atten: 32dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
Center Freq| 200 Center Freq|
100 782.000000 MHz| 782.000000 MHZ
Center 782 MHz Span 15 MHz, CF Ste)
P Center 782 MHz Span 15 MHz.
[FRes BW 150 kHz #VBW 510 kHz Sweep 1ms|| 1500000 MHz #Res BW 150 kHz #VBW 510 kHz Sweep 1ms|[ goor Step
Auto Man -
i i, — [Auto Man
Occupied Band\mgtgeso MH Total Power 30.4 dBm o Bandwidth Total Power 30.5 dBm JAuto
. z Freqonse 8.9727 MHz Freqoffset
T it Freq E 23.904 KkH: OBW Power 99.00 %
ransmit Freq Error z 2600 d; Transmit Freq Error 21500 kHz  OBW Power 99.00 % OHz
x dB Bandwidth 9.953 MHz xdB -26.
x dB Bandwidth 9.958 MHz x dB -26.00 dB
ssssss
sssssss
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REPORT NO: R15110020-R9

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

DATE: 2024-03-22

9.1.7. LTE BAND 41

LTE BAND 41 20MHz QPSK MID Ch RB100-0

Band Mode RB Allocation/RB f(MHz2) 99% BW |-26dB BW
Offset (MHz) (MHz)
5MHz, QPSK 25/0 4.5080 5.059
5MHz, 16QAM 4.4897 4.813
10MHz, QPSK 50/0 8.9510 9.446
LTE BAND 41 10MHz, 16QAM 25930 8.9717 10.01
15MHz, QPSK 75/0 ' 13.466 14.80
15MHz, 16QAM 13477 14.59
20MHz, QPSK 100/0 17.895 18.86
20MHz, 16QAM 17.925 19.59
EK:fvgmSpenmr:FAnam‘ev:[UE:xss::\RDnem/zmz‘ — B R i O — — oo o)
Coner e 26500000008z R st Nore Freguency (Conter Freq 2593000000 Gz — oo oo
arcanton — #hcen 2 oo — AvglHold: 10110
lggsrdw Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log
Center Freq Center Freq|
2693000000 GHz 2593000000 GHz
Center 2.503 GHz Span 30 MHz crstep
#Res BW 300 kHz #VBW 1 MHz Sweep 1ms 3.000000 MHz| Center 2.593 GHz Span 30 MHz CF Step
Auto Man| #Res BW 300 kHz #VBW 1 MHz Sweep 1ms 3.000000 MHz,
Occupied Bandwidth Total Power 28.2 dBm Auto Man|
17.895 MHz Freqoffse Occupied Bandwidth Total Power 27.9 dBm —
Transmit Freq Error 45226kHz  OBW Power 99.00 % OHz 17.925 MHz Freq Offset
x dB Bandwidth 18.86 MHz x dB -26.00 dB Transmit Freq Error 34.907 kHz OBW Power 99.00 % OHz
x dB Bandwidth 19.59 MHz x dB -26.00 dB

LTE BAND 41 20MHz 16QAM MID Ch RB100-0

‘ Test Engineer ID: ‘ 85502
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REPORT NO: R15110020-R9

DATE: 2024-03-22

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

9.1.8. 5G NR n41

RB Allocation/RB 99% BW |-26dB BW
Band Mode et f(MHz) trm | s
20MHz, QPSK 50/0 17.933 19.70
20MHz, 16QAM 17.931 19.59
30MHz, QPSK 75/0 26.876 28.95
30MHz, 16QAM 26.938 28.97
40MHz, QPSK 100/0 35.824 38.34
40MHz, 16QAM 35.834 38.17
50MHz, QPSK 128/0 45.926 48.38
50MHz, 16QAM 45.757 48.54
60MHz, QPSK 57.214 60.08
5G NR n41 60MHz, 16QAM 162/0 2593.0 57.254 60.12
70MHz, QPSK 162/0 64.349 67.80
70MHZ, 16QAM 64.377 67.59
80MHz, QPSK 216/0 77.219 80.69
80MHz, 16QAM 77.257 80.74
90MHz, QPSK 243/0 86.848 90.85
90MHz, 16QAM 86.923 90.62
100MHz, QPSK 270/0 96.559 100.8
100MHz, 16QAM 96.557 100.8
Center Freq 2.593000000 GHz G Foq 2O0RMEOOTE T Rdio St Nore Frequency LerF‘re | 2593000000 GFiz — $;’£‘_°’:FE‘:;:,Z:5“““"“,‘1‘1;’,:2., :o"‘n‘ RadioswtNone | Freauency
Occupied Bandwidth Total Power 29.1 dBm i Occupied Bandwidth Total Power 5.0 dom B
96.559 MHz FreqOffset 96.557 MHz FreqOffset
5G NR n41 100MHz QPSK MID Ch RB100-0 | 5G NR n41 100MHz 16QAM MID Ch RB100-0

| Test Engineer ID: | 22797/84740 | Test Date: | 2024-03-07 | EUT Serial Number: |
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REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

DATE: 2024-03-22

9.1.9. LTE BAND 66

RB Allocation/RB 99% BW |-26dB BW
Band Mode Offset f(MHz) (MHz) (MHz)
1.4MHz, QPSK 6/0 1.0946 1.389
1.4MHz,16QAM 1.0961 1.403
3MHz, QPSK 15/0 2.6969 3.052
3MHz, 16QAM 2.6989 3.048
5MHz, QPSK 25/0 4.5047 5.112
LTE BAND | 5MHz, 16QAM 1745.0 4.4977 5.121
66 10MHz, QPSK 50/0 ' 8.9814 10.00
10MHz, 16QAM 8.9762 10.02
15MHz, QPSK 75/0 13.474 14.92
15MHz, 16QAM 13.458 14.90
20MHz, QPSK 100/0 17.913 19.93
20MHz, 16QAM 17.952 19.58
oo Frsa 7SO0 G v s R e Rl e T
17.913 MHz Freqovgs:: — Em"17.95-22'4!\(/:!'(4”2z — . Freqor;s::
LTE BAND 66 20MHz QPSK MID Ch RB100-0 | LTE BAND 66 20MHz QPSK MID Ch RB100-0

| Test Engineer ID: | 33499/85502 | Test Date: | 2024-03-11 | EUT Serial Number: |
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REPORT NO: R15110020-R9

DATE: 2024-03-22

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

9.1.10. 5G NR n66
RB Allocation/RB 99% BW |-26dB BW

Band Mode i f(MHz) (MHz2) (MHz)

5MHz, BPSK 25/0 4.4888 5.063

5MHz, 16QAM 4.4978 5.031

10MHz, BPSK 50/0 8.9807 9.838

10MHz, 16QAM 8.9775 9.785

5G NR n66 15MHz, BPSK 75/0 1745 13.452 14.40

15MHz, 16QAM 13.439 14.43

20MHz, BPSK 100/0 17.916 19.10

20MHz, 16QAM 17.924 19.00
0 daidy Ref 30.00 dBm po—— (0 datl Ref 30.00 dBm‘ | 7;:;:;:;?‘
Ce)sccupied B:ndwidth Total P:wer 30.0 dBmWeep = w"mm m:: :: i B;ndwidth Total PZwer 30.1 dBm pute o m;‘:
17.916 MHz FreqOffset 17.924 MHz FreqOffset
5G NR n66 20MHz BPSK MID Ch RB100-0 5G NR n66 20MHz 16QAM MID Ch RB100-0

| Test Engineer ID: | 22797/84740 | Test Date: | 2024-03-07 | EUT Serial Number: |
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

9.2. EMISSION MASK AND BAND EDGE

For Spectrum Emission Mask plots, the Keysight PXA N9030A is configured to sweep with a moving integration window,
the width of which can be adjusted to different sizes across the sweep. The window width is configured to be greater than
or equal to the required reference bandwidth. The center frequencies of the integration window for the different
integration windows was set such that the upper and lower edges of the windows are aligned with the transition points in
the reference bandwidths. This is achieved by setting the start / stop frequencies of the window with an offset equal to the
reference bandwidth / 2 from the transition point.

TEST PROCEDURE

The transmitter output was connected to a CMW500Test Set and configured to operate at maximum power. The band
edge emissions were measured at the required operating frequencies in each band on the Spectrum Analyzer.

For each band edge measurement:
1. Set the spectrum analyzer span to include the block edge frequency.
2. Set a marker to point the corresponding band edge frequency in each test case.
3. Set display line at -13/-25/-40 dBm
4. Set resolution bandwidth to at least 1% of emission bandwidth.

TEST PROCEDURE (FCC LTE BAND 41)

(m)(6) Measurement procedure. Compliance with these rules is based on the use of measurement instrumentation
employing a resolution bandwidth of 1 megahertz or greater. However, in the 1 MHz bands immediately outside and
adjacent to the frequency block a resolution bandwidth of at least one percent of the emission bandwidth of the
fundamental emission of the transmitter may be employed; for mobile digital stations, in the 1 megahertz bands
immediately outside and adjacent to the frequency block a resolution bandwidth of at least two percent may be employed,
except when the 1 megahertz band is 2495-2496 MHz, in which case a resolution bandwidth of at least one percent may
be employed. A narrower resolution bandwidth is permitted in all cases to improve measurement accuracy provided the
measured power is integrated over the full required measurement bandwidth (i.e. 1 megahertz or 1 percent of emission
bandwidth, as specified; or 1 megahertz or 2 percent for mobile digital stations, except in the band 2495-2496 MHz). The
emission bandwidth is defined as the width of the signal between two points, one below the carrier center frequency and
one above the carrier center frequency, outside of which all emissions are attenuated at least 26 dB below the transmitter
power. With respect to television operations, measurements must be made of the separate visual and aural operating
powers at sufficiently frequent intervals to ensure compliance with the rules.

RESULTS
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REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

DATE: 2024-03-22

9.2.1. GSM 850

LIMITS
FCC: §22.917 (a)

The power of any emission outside of the authorized operating frequency ranges must be attenuated below the
transmitting power (P) by a factor of at least 43 + 10 log (P) dB.

‘ Test Engineer ID: ‘

85502

| TestDate: | 2024-03-07

EUT Serial Number: ‘

QV7700DSLQ

[ Ve e A m_xssnz\r(nnzmmzz == [ I m_xssnz\r(nnzmmzz ==
[ SENSEINT] ALIGN AUTO [ 10:51:45 A Mar7, 2024 " 3 SENSEINT] ALIGN AUTO [ 10:54:08 A Mar7, 2024 "
Eentsr Frag 824 000000 MHz g Type: RMS TRACE] B requency @enter Freq 849. 000000 MHz ] g Type: RMS TRAce] 5 requency
PIOWE Trig: Free Run Avg|Hold: 100/100 TreEA PO Wide - Trig: Free Run Avg|Hold: 100/100 TreEla
#Atten: 40 dB OETAAAAAA #Atten: 40 dB DET[AAAAAA
Auto Tune| Auto Tune|
Ref Offset 20.27 dB Ref Offset 20.27 dB
10 dBidiv  Ref 39.00 dBm 10 dBidiv  Ref 39.00 dBm
Log Log
CenterFreq| CenterFreq|
824.000000 MHz MHz
StartFreq| StartFreq|
© ! 823.500000 MHz w0 848.500000 MHz
Stop Freq| Stop Freq|
824.500000 MHz 849.500000 MHz
o CF Step) o CF Step
100.000 kHz| 100.000 kHz|
lAuto Man| lAuto Man|
310 310
FreqOffset| FreqOffset|
0 Hz| 0 Hz|
510 — 10 = ——
ICenter 824.0000 MHz Span 1.000 MHz. ICenter 849.0000 MHz Span 1.000 MHz.
[#Res BW 8.2 kHz VBW 24 kHz* #Sweep 1.000 s (200 pts), [#Res BW 8.2 kHz VBW 24 kHz* #Sweep 1.000 s (200 pts),
s status s status
GSM 850 GPRS Low Channel GSM 850 GPRS High Channel
[ s s s e ) [ s s s ==
[ SENSEINT] ALHATY 1630488t 13t " [ SENSEINT] ALNATY 163013 ik, 3t "
@emer Freg 824 uuuooo MHz Avg Type: RM: requency @emer Freq 849 uuuooo MHz ] Avg Type: RM: requency
PO Wige - Trig: Free Run Avg|Hold: 1on/1no TYPE(A o PNG: Wide == Trig: Free Run AvglHold: 100/100 TYPE|A i
#Atten: 40 dB SR #Atten: 40 dB SR
Auto Tune| Auto Tune|
Ref Offset 20.27 dB Ref Offset 20.27 dB
10 deidiv. - Ref 39.00 dBm 10 deidiv. - Ref 39.00 dBm
Log Log
CenterFreq| CenterFreq|
824.000000 MHz MHz
90 90
StartFreq| StartFreq|
© 823.500000 MHz w0 848.500000 MHz
Stop Freq| Stop Freq|
824.500000 MHzZ 849.500000 MHz
0 <> CF Step 0 CF Step
| 100.000 kHz| 100.000 kHz|
lAuto Man| lAuto Man|
3 3t
Freq Offset| Freq Offset|
0 He| 0 Hz|
510 +— 510
ICenter 824.0000 MHz Span 1.000 MHz ICenter 849.0000 MHz Span 1.000 MHz
[#Res BW 8.2 kHz VBW 24 kHz* #Sweep 1.000 s (200 pts), [#Res BW 8.2 kHz VBW 24 kHz* #Sweep 1.000 s (200 pts),
=3 sTaTS: usc sTaTS,

GSM 850 EGPRS Low Channel

GSM 850 EGPRS High Channel
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REPORT NO: R15110020-R9

DATE: 2024-03-22

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

9.2.1. GSM 1900

LIMITS
FCC: §24.238

The minimum permissible attenuation level of any spurious emissions is 43 + 10 log (P) dB where transmitting power (P)

in Watts.

‘ Test Engineer ID:

85502 |

Test Date: | 2024-03-07 | EUT Serial Number: |

QV7700D

SLQ

20

00

1.850000000 GHz|

StartFreq|
1.849500000 GHz|

Stop Freq|
1850500000 GHz|

20

Keyeght Spectrum Analyzer - UL E5502 \ R Date:7/6/2022 [E=mrn—~ Keyeght Spectrum Analyzer - UL E5502 \ R Date:7/6/2022 (oo )
RL R [s02 oc i [ senseant] ALIGN AUTO __[11:43:01 AM Mar07, 2024 Frequency RL R (502 oc i [ senseant] ALIGN AUTO [ 11:45:24 AMMar07, 2024 Frequency
B Avg Type: RMS TRACETTD3 45 6 0 Avg Type: RMS TRACE[355 6
[Center Freq 1.850000000 GPH"g.wm T trig: FreeRun s Sario0 el o enter Freq 1.910000000 GPH"g.wm _._\ Trig: FreeRun Avarar 150100 poce NEEERX]
IFGainlow _ #Atten: 40 dB pETIAARAAA IFGain:Low  #Atten: 40 dB oeT/AARAAA
Auto Tune| Auto Tune|
Ref Offset 21.09 dB Ref Offset 21.09 dB
10 dBidiv Ref 39.00 dBm 10 dBidiv  Ref 39.00 dBm
Log Log
CenterFreq| CenterFreq|

1.910000000 GHz|

StartFreq|
1.909500000 GHz|

Stop Freq|
1910500000 GHz|

o

o 1 CF Step)| CF Step)|
100.000 kHz| 100.000 kHz|
Auto Man| Auto Man|
1 10
. Freq Offset| . Freq Offset|
0 H| 0 H|
510 510
ICenter 1.8500000 GHz Span 1.000 MHz ICenter 1.9100000 GHz Span 1.000 MHz
[#Res BW 9.1 kHz VBW 27 kHz* #Sweep 1.000 s (200 pts) [#Res BW 9.1 kHz VBW 27 kHz* #Sweep 1.000 s (200 pts)
s samus s samus
GSM 1900 GPRS Low Channel GSM 1900 GPRS High Channel
Keyaght Spectrum Analyzer - UL E5502 \ R Date:7/6/2022 (== Keyaght Spectrum Analyzer - UL E5502 \ R Date:7/6/2022 (==
RL R [s02 oc i [ senseant] ALIGN AUTO [ 11:48:00 AM Mar07, 2024 Froquency RL R [502 oc [ senseant] ALIGN AUTO [ 11:50:24 AM Mar07, 2024 Frequency
[C q 1. Avg Type: RMS TRACE[To 315 0 ‘Avg Type: RMS TRACE[ 23 15
el Ll GPH"g:wm, == Trig: Free Run AvgHold: 1001100 el st S e LI GPH"g:wm, _._‘ Trig: Free Run AV Hold: 1001100 el st
IFGainlow  #Atten: 40 dB ifaee IFGain:Low  #Atten: 40 dB oeTlAARAAA
Auto Tune| Auto Tune|
Ref Offset 21.09 dB Ref Offset 21.09 dB
10 dBidiv Ref 39.00 dBm 10 dBidiv  Ref 39.00 dBm
Log Log
CenterFreq| CenterFreq|
200 1.850000000 GHe| 200 1.910000000 GHe|
StartFreq| StartFreq|
© 1.849500000 GHe| © 1.909500000 GHe|
. Stop Freq| . Stop Freq|
1.850500000 GHe| 1.910500000 GHe|
1 T
CF Step)| CF Step)|
" % 100.000 kHz o () 100.000 kHz
Auto. Man| Auto Man
BT —] 310
o Freq Offset| o Freq Offset|
0 H| 0 He|
510 510
ICenter 1.8500000 GHz Span 1.000 MHz ICenter 1.9100000 GHz Span 1.000 MHz
[#Res BW 9.1 kHz VBW 27 kHz* #Sweep 1.000 s (200 pts), #Res BW 9.1 kHz VBW 27 kHz* #Sweep 1.000 s (200 pts)
s samus s samus

GSM 1900 EGPRS Low Channel

GSM 1900 EGPRS High Channel
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

9.2.1. WCDMA BAND 5

LIMITS

FCC: §22.917 (a)
The power of any emission outside of the authorized operating frequency ranges must be attenuated below the
transmitting power (P) by a factor of at least 43 + 10 log (P) dB.

| TestEngineerID: | 85502 | TestDate: | 2024-03-18 | EUT Serial Number: QV770018L2

Xeyeight Spectrum Analyer - Speciram Emiztion Matk =T Xeyeight Specrum Analyer - Speciram Emiction Mak =T
AL R 500 oC I T senseant] ALIGN AUTO [ 10:40:17 AM Mar18, 2024 Frequency RL R 500 oC I T senseant] ALIGN AUTO__[10:41:05 AMMar 18, 2024 Frequency
E q T Center Freq: 824.000000 MHz Radio Std: None E q X Center Freq: 849.000000 MHz Radio Std: None
= ol 2 NI = Trig: FreeRun Avg: 100.00% of 5 CLELIEL il LD = Trig: FreeRun Avg: 100.00% of 5
PA IFGainLow  #Atten: 30 dB Radio Device: BTS P IFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 12.2 dB Ref Offset 12.2 dB
10 dibiavingn1 Ref 30.0 dBm 10 dibgiavingn1 Ref 30.0 dBm
Log Reve L] Log |
20 CenterFreq| 20 I Center Freq|
00 824000000 MHz| 00 1 849.000000 MHz|
0 0
00 00
00 00
500 / 500
o - o
\ \ \
Center 824 MHz Span 20 MHz, CF Step) Center 849 MHz Span 20 MHz, CF Step)
6000000 MHz| 6000000 MHz|
Total PowerRef  2264dBm/ 10MHz futo Man| Total PowerRef  2252dBm/ 10MHz futo Man|
Lower <Peak > joper Lower <Peak > joper
Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm ALmM(dB) Freq(Hz) Freq Offset| Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm ALm(dB) Freq(Hz) Freq Offset
00Hz 1500kHz  1000kHz  -2360  (-10.60) 00 = [=) —= 0Hz 2000MHz  2015MHz  1000kHz  -59.94  (4694)  -20.12M = [=) —= 0Hz
1500kHz  10.00MHz ~ 1000kHz 2828 (-1528)  -1500k ) 2015MHz  3000MHz  1000kHz -5841 (4541)  -2353M )
10000MHz  1000MHz  1000kHz 5631 (4331) -10.000M 3000MHz  3000MHz  1000kHz -5839 (4539)  -30.00M () —I5
2000MHz  2015MHz  100.0 kHz - (=) — 6050 (47.50) 00Hz 1500kHz 1000 kiz - (=) — 27 (77 00
2015MHz  3000MHz  100.0 kHz - (=) — 5840 (4540 1500kHz  10.00MHz  100.0 kHz - (=) 2094 (1694) 1796k
3000MHz  3000MHz  100.0 kHz - () — 5710 (4410) 10000 MHz ~ 10.00MHz  100.0 kHz — =) 5739 (4439)  10.000M
1250MHz 1500 MHz  1.000 MHz - ) - [ 1250MHz 1500 MHz  1.000 MHz - ) ) -
= sTatus, = sTatus,
WCDMA Band 5 Rel 99 Low Channel WCDMA Band 5 Rel 99 High Channel
Xeyeight Specrum Analyer - Speciram Emizsion Mak [ Xeyeight Specrum Analyer - Speciram Emizsion Mask =T
RL 3 00 I T senseant] ALIGN AUTO [ 10:42:06 AM Mar18, 2024 RL R 2_0C I T senseant] ALIGN AUTO__[10:42:53 AM Mar 18, 2024
[C Freq 824.000000 MHz Center Freq: 824.000000 MHz Radio Std: None Frequency [C req 849.000000 MHz Center Freq: 843.000000 MHz Radio Std: None Frequency
== Trig: FreeRun Avg: 100.00% of § == Trig: FreeRun Avg: 100.00% of §
PA IFGainLow  #Atten: 30 dB Radio Device: BTS PAS IFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 12.2 dB Ref Offset 12.2 dB
10 dibigiavinont Ref 30.0 dBM 10 dBsgisvinsent Ref 30.0 dBm
Log Relative Limt} Log
ot CenterFreq| ot CenterFreq|
00 824000000 MHz| 00 849000000 MHz|
00 00
200 f 200
300 y 300
500 4 500
!
ICenter 824 MHz ‘Span 20 MHz CF Step) ICenter 849 MHz ‘Span 20 MHz CF Step)
6000000 MHz| 6000000 MHz|
Total PowerRef  2153dBm/ 10MHz futo. Man Total PowerRef  2159dBm/ 10MHz jfuto. Man
Lower <Peak > Upper Lower Peak > jper
Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm ALIm(dB) Freq (H2) FreqOffset Start Freq StopFreq IntegBW  dBm  ALm(B) Freq(Hz)  dBm  ALm(dB) Freq(H) FreqOffset
00Hz 1500kHz  1000kHz  -2465  (-1165) 00 [m=) —= OHz 2000MHz  2015MHz  1000kHz  -60.36  (47.36)  -20.00M [m=) —= 0Hz
1500kHz  1000MHz  1000kHz 2798 (-1498)  -1500k ) 2015MHz  3000MHz  1000kHz -5838  (4538)  -2237M )
10000MHz  10.00MHz ~ 1000kHz 5729  (4429) -10.000M ) — 5 3000MHz  3000MHz  100.0kHz -5837 (4537)  -30.00M ) ~ 5
2000MHz  2015MHz  100.0 kHz - (=) — 5043 (4643)  2003M 00Hz 1500kHz 1000 kHz - (=) — 2565  (1265) 00
2015MHz  3000MHz  100.0 kHz - () — 5000 (4600)  2210M 1500kHz  10.00MHz  100.0 kHz — =) — 2049 (1649) 150.0k
3000MHz  3000MHz  100.0 kHz - () — 5888 (4588)  30.00M 10000 MHz ~ 10.00MHz  100.0 kHz - =) 5825  (4525)  10.000M
1250 MHz 1500 MHz 1.000 MHz () ) . 1250MHz 1500 MHz 1.000 MHz () ) .
= sTatus, = sTatus,
WCDMA Band 5 HSDPA Low Channel WCDMA Band 5 HSDPA High Channel
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

9.2.2. LTE BAND 5 AND 5G NR n5 EMISSION MASK

LIMITS

FCC: §22.917 (a)
The power of any emission outside of the authorized operating frequency ranges must be attenuated below the
transmitting power (P) by a factor of at least 43 + 10 log (P) dB.

| TestEngineerID: | 85502 | TestDate: | 2024-03-07 | EUT Serial Number: QV7700DSLQ
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REPORT NO: R15110020-R9

DATE: 2024-03-22

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

LTE BAND 5

Xeyeight Specrum Analyer - peciram Emizsion Mak =Ten Keyeght Spectrum Analyzer - Spectrum Emiztion Mazk =l
RL R 500 oC I T senseant] [ ALIGNAUTO [02:15:42 PMiar07, 2024 RL R [s02 oc I [ senseant] [ ALIGNAUTO [02:17:27 pMMar07, 2024
[Center Freq 824.700000 MHz Freq: 824.700000 MHz Radio Std: None Frequency [Center Freq 824.700000 MHz Freq: 824.700000 MHz Radio Std: None Frequency
Avg: 100.00% of 100 Avg: 100.00% of 100
PASS Radio Device: BTS PASS Radio Device: BTS
Ref Offset 11.27 dB Ref Offset 11.27 dB
10 digtgivingn1 Ref 30.0 dBm 10 digtgiyvingn1 Ref 30.0 dBm
Log| | Log|———— |
. Revane L] . Revane L]
20 Center Freq| 20 Center Freq|
c 824700000 MHz| c 824700000 MHz|
000 000
200 200
00 - 00
500 . 500
500 500
Center 824.7 MHz Span 8 MHz. CF Step| Center 824.7 MHz Span 8 MHz. CF Step|
2140000 MHz| 2140000 MHz|
Total Power Ref  2456dBm/ 14 MHz Man| Total Power Ref  2460dBm/ 14 MHz Man|
Lower <Peak > Upper Lower Peak > Upper
Start Freq StopFreq InlegBW  dBm  ALIm(@B) Freq(Hz)  dBm ALm(dB) Freq (Hz) FreqOffset Start Freq StopFreq IntegBW  dBm  ALIm(B) Freq(Hz)  dBm  ALIm(dB) Freq(Hz) FreqOffset
7100kHz  8500kHz  2000kHz 1802  (502) 7107k [=) OHz 7100kHz  8500kHz 2000kHz 2062 (1662)  -710.0k [=) OHz
8500kHz  1070MHz  1000kHz -2580 (1280)  -850.0k 8500kHz  1070MHz  1000kHz -2633 (1333)  -1.490M
2140MHz 2140 MHz  1.000 MHz () 2140MHz  2140MHz  1.000 MHz ()
00Hz 1500 MHz 1,000 MHz ) 00Hz 1500 MHz 1,000 MHz )
1500MHz  20.00MHz  1.000 MHz ) ~ 1500MHz  20.00MHz  1.000 MHz ) ~
2000MHz 2000 MHz  1.000 MHz () - - -~ 2000MHz 2000 MHz  1.000 MHz () - - —~
1250MHz 1500 MHz  1.000 MHz ) - - ) . | 1250MHz 1500 MHz  1.000 MHz ) - - ) . |
= sarus = sarus
LTE Band 5 1.4MHz 16QAM Low Channel RB1-0 LTE Band 5 1.4MHz 16QAM Low Channel RB1-5
Xeyeight Specrum Analyer - Specirom Emiction Mtk =lon eyeight Spectrum Analyzer - Spectrum Emistion Mazk =Tk
RL R [500 oc I T senseant] [ AIGNAUTO [02:19:13PMHar07, 2024 RL R 500 oc I T senseant] [ AIGNAUTO [02:26:19 PMHar07, 2024
[Center Freq 824.700000 MHz Center Freq: 824.700000 MHz Radio Std: None Frequency [Center Freq 848.300000 MHz Center Freq: 848.300000 MHz Radio Std: None Frequency
= Trig: FreeRun Avg: 100.00% of 100 = Trig: FreeRun Avg: 100.00% of 100
PASS IFGainLow  #Atten: 30 dB Radio Device: BTS PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 11.27 dB Ref Offset 11.27 dB
10 Ref 30.0 dBm 10 Ref 30.0 dBm
Log Relative Limi Log [
00, Center Freq| 00 Center Freq|
c 824700000 MHz| c 848.300000 MHz|
000 000
200 200
00 00 o
400 00
a0 f— } 500 b
500 500 [
Center 824.7 MHz Span 8 MHz. CF Step| Center 848.3 MHz Span 8 MHz. CF Step|
2140000 MHz| 2140000 MHz|
Total Power Ref  2463dBm/ 14MHz Man| Total Power Ref  2471dBm/ 14MHz Man|
Lower Peak > Upper Lower <Peak > Upper
Start Freq StopFreq IntegBW  dBm  ALIm(@B) Freq(Hz)  dBm  ALm(dB) Freq (Hz) FreqOffset Start Freq StopFreq IntegBW  dBm  ALm(@B) Freq(Hz)  dBm  ALm(dB) Freq (Hz) FreqOffset
7100kHz  8500kHz 2000kHz 1994  (694) 7107k [=) OHz 7100kHz  8500kHz  20.00kHz () 2055 (1655) 7429k - OHz
8500kHz  1070MHz  1000kHz -1880  (580)  -850.0k 8500kHz  1070MHz  100.0 kHz . 2485 (1185)  1392M
2140MHz  2140MHz  1.000 MHz () 2140MHz  2140MHz  1.000 MHz =)
00Hz 1500 MHz 1.0 MHz . 00Hz 1500 MHz 1.0 MHz
1500MHz 20,00 MHz  1.000 MHz ) 1500MHz 20,00 MHz  1.000 MHz
2000MHz 2000 MHz  1.000 MHz ) ~ 2000MHz 2000 MHz  1.000 MHz -
1250MHz 1500 MHz 1,000 MHz ) = - . | 1250MHz 1500 MHz 1,000 MHz = - . |
= sarus e sarus
LTE Band 5 1.4MHz 16QAM Low Channel RB6-0 LTE Band 5 1.4MHz 16QAM High Channel RB1-0
Xeyeight Spectrum Analyzer - Specirom Emission Mtk =loh Keyaght Spectrum Analyzer - Spectrum Emision Mazk [E=mjr
RL R [s00 oc I T senseant] [ AIGNAUTO [02:28:02PMHar07, 2024 RL R 500 oc I T senseant] [ AIGNAUTO [02:29:44 PMHar07, 2024
[Center Freq 848.300000 MHz Center Freq: 848.300000 MHz Radio Std: None Frequency [Center Freq 848.300000 MHz Center Freq: 848.300000 MHz Radio Std: None Frequency
= Trig: FreeRun Avg: 100.00% of 100 = Trig: FreeRun Avg: 100.00% of 100
PASS IFGainLow  #Atten: 30 dB Radio Device: BTS PASS IFGainlow  #Atten: 30 dB Radio Device: BTS
Ref Offset 11.27 dB Ref Offset 11.27 dB
10 Ref 30.0 dBm 10 Ref 30.0 dBm
Log e Log e
00, Center Freq| 00 Center Freq|
00 848.300000 MHz| 00 848.300000 MHz|
000 000
00 00
200 200
00 a0 .
100 100
w00 ! - 50 -
Center 848.3 MHz Span 8 MHz. CF Step| Center 848.3 MHz Span 8 MHz. CF Step|
2140000 MHz| 2140000 MHz|
Total PowerRef  2487dBm/ 1.4 MHz [ute Man Total PowerRef  2458dBm/ 1.4 MHz [ute Man
Lower <Peak > Upper Lower <Peak > Upper
Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqOffset| Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqOffset|
7100kHz  8500kHz  20.00kHz () 4798 (498) 7226k - OHz 7100kHz  8500kHz  20.00kHz () 2025 (725 7205k - OHz
8500kHz  1070MHz  100.0 kHz 2412 (1142) 8500k 8500kHz  1070MHz  100.0 kHz ) 1820 (529) 8500k
2140MHz  21.40MHz  1.000 MHz () - 2140MHz  21.40MHz  1.000 MHz ) () -
00Hz 1500 MHz 1.0 MHz 00Hz 1500 MHz 1.0 MHz )
1500MHz 2000 MHz  1.000 MHz 1500MHz  20.00MHz  1.000 MHz )
2000MHz 2000 MHz  1.000 MHz - 2000MHz 2000 MHz  1.000 MHz ) -
1250MHz 1500 MHz 1,000 MHz ) — 1250MHz 1500 MHz 1,000 MHz ) ) —
e sarus = sarus
LTE Band 5 1.4MHz 16QAM High Channel RB1-5 LTE Band 5 1.4MHz 16QAM High Channel RB6-0
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REPORT NO: R15110020-R9

DATE: 2024-03-22

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

KfyivghtfwmmAnﬂymr ‘Spectrum Emission Mask =S Krysvght%mmAniﬁymr ‘Spectrum Emission Mask [N
00 0C I SENSEINT] [ ALIGNAUTO _]02:37:06 PMMar 07, 2024 00 0C I SENSEINT] [ ALIGNAUTO _]02:36:52 PMMar 07, 2024
[C n!er Freg 325 00000 MHZ | Center Freq 825.500000 MHz Radio Std: None Frequency [C n!er Freg 325_500000 MHz | Center Freq 825.500000 MHz Radio Std: None Frequency
== Trig: FreeRun Avg: 100.00% of 100 == Trig: FreeRun Avg: 100.00% of 100
PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS PASS \FGaimLow  #Atten: 30 dB Radio Device: BTS
Ref Offset 11.27 dB Ref Offset 11.27 dB
10 dibgisvingon Ref 30.0 dBm 10 diiiawinion1 REf 30.0 dBM
Log Log
. Rorne L] . Rone L]
00 Center Freq| 00 Center Freq|
00 MHz 00 MHz
000 000
100 100
200 200
00 _— 00 !
[s00]— i <00 O
80.0 i\ 80.0
Center 825.5 MHz Span 10 MHz CF Step| Center 825.5 MHz Span 10 MHz CF Step|
2300000 MHz| 2300000 MHz|
Total PowerRef  2489dBm/  3MHz |Auto Man| Total PowerRef  2525dBm/  3MHz [uto. Man|
Lower Peak > Upper Lower Peak > Upper
Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqoOffset Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqOffset
1510MHz  1650MHz  2000kHz 2074  (7.74)  -1517M — [a) OHz 1510MHz  1650MHz  2000kHz 5041 (37.41)  -1623M OHz
1650MHz  1150MHz  1000kHz 2581 (1281)  -1650M ) 1650MHz  1150MHz  1000kHz 3947  (2647)  -3866M
2140MHz 2140 MHz  1.000 MHz ) - - ) 2140MHz 2140 MHz  1.000 MHz ) -
00Hz 1500 MHz 1.0 MHz ) - - ) 00Hz 1500 MHz 1.0 MHz () - -
1500MHz  20.00MHz  1.000 MHz - ) - - (=) - 1500MHz  20.00MHz  1.000 MHz - ) - -
20.00 MHz 2000MHz  1.000 MHz - (=) - - ) - 20.00 MHz 2000 MHz  1.000 MHz - (=) - -
1250MHz 1500 MHz  1.000 MHz - ) - - ) . | 1250MHz 1500 MHz  1.000 MHz - ) - -
= status| = status
LTE Band 5 3MHz 16QAM Low Channel RB1-0 LTE Band 5 3MHz 16QAM Low Channel RB1-14
Ktyflght?pmmlniyxr ‘Spectrum Emission Mask. == Ktyﬂsht&pmmlndyw Spectrum Emission Mask ==
oc [ [ sensevi] [ AIGNAUTO [02:40:39 PMMar 07, 2024 Froquency oc [ [ senseavi] [ ALIGNAUTO [02:47:36 PHHar 07, 2024 Froquency
E g Center Freq: 825.500000 MHz Radio Std: None E g Center Freq: 847.500000 MHz Radio Std: None
nter 2 825 DAIME == Trig: FreeRun Avg: 100.00% of 100 nter RIS 847 500000 Biiia == Trig: FreeRun Avg: 100.00% of 100
PASS IFGainLow  #Atten: 30 dB Radio Device: BTS PASS IFGainiLow  #Atten: 30 dB Radio Device: BTS
Ref Offset 11.27 dB Ref Offset 11.27 dB
10 diiiswinion1 REf 30.0 dBmM 10 diiiswinion1 REf 30.0 dBM
Log Relative Limit Log
20 Center Freq| 20 Center Freq|
c 5 MHz c 847500000 MHz|
000 000
200 200
00 - 00 e .
500 50,0 gl { e
Center 825.5 MHz Span 10 MHz CF Step| Center 847.5 MHz Span 10 MHz CF Step|
2300000 MHz| 2300000 MHz|
Total PowerRef  2427dBm/  3MHz |Auto Man| Total PowerRef  2494dBm/  3MHz |Auto Man|
or <Peak > Upper Lower Peak > Upper
Start Freq StopFreq IntegBW  dBm  ALIm(dB) Freq(Hz)  dBm ALm(dB) Freq (Hz) FreqOffset Start Freq StopFreq IntegBW  dBm  ALm(@B) Freq(Hz)  dBm  ALIm(dB) Freq(Hz) FreqOffset
1515MHz  1650MHz  3000kHz 2347  (1047)  -1520M - [==) OHz 1510MHz 1650 MHz 20,00 kHz [ 4910 (3610)  1536M - OHz
1650MHz  1150MHz  1000kHz 2597  (1297)  -1650M - () 1650MHz  1150MHz  100.0 kHz () 4033 (27.33)  3866M
2140MHz  2140MHz  1.000 MHz ) - () 2140MHz  2140MHz  1.000 MHz () =)
00Hz 1500 MHz 1.0 MHz - - () 00Hz 1500 MHz 1.0 MHz ) -
1500MHz  20.00MHz  1.000 MHz - - ) - 1500MHz  20.00MHz  1.000 MHz ) - -
2000MHz 2000 MHz  1.000 MHz — - - ) - 2000MHz 2000 MHz  1.000 MHz - ) - - -
1250MHz 1500 MHz  1.000 MHz - - - () . | 1250MHz 1500 MHz  1.000 MHz - ) - - . |
= status| = status
LTE Band 5 3MHz 16QAM Low Channel RB15-0 LTE Band 5 3MHz 16QAM High Channel RB1-0
i T=Ton i =l
s00 I T senseant] [ ALIGNAUTO [02:49:19 PMar07, 2024 Froquency s00 I [ senseant] [ ALIGNAUTO [02:51:02 PMMar07, 2024 Frequency
E g Center Freq: 847.500000 MHz Radio Std: None E g Center Freq: 847.500000 MHz Radio Std: None
emer Fre 547 500000 MHz = Trig: FreeRun Avg: 100.00% of 100 emer Fre 547 500000 MHz = Trig: FreeRun Avg: 100.00% of 100
PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 11.27 dB Ref Offset 11.27 dB
10 desisvinowt Ref 30.0 dBm 10 desisvinowt Ref 30.0 dBm
Log Log
20 Center Freq| 20 Center Freq|
c 847500000 MHz| c 847500000 MHz|
000 000
200 T 200
00 00
500 . 500
500 btz 500
L
Center 847.5 MHz Span 10 MHz CF Stey Center 847.5 MHz Span 10 MHz CF Stey
2:300000 MHz| 2:300000 MHz|
Total Power Ref  2508dBm/  3MHz Man| Total PowerRef  2431dBm/  3MHz Man|
Lower <Peak > Upper Lower <Peak > Upper
Start Freq StopFreq InlegBW  dBm  ALIm(@B) Freq(Hz)  dBm ALm(dB) Freq(Hz) FreqOffset Start Freq StopFreq IntegBW  dBm  ALIm(B) Freq(Hz)  dBm  ALIm(dB) Freq(Hz) FreqOffset
1510MHz 1650 MHz  20.00 kHz 2027 (727)  1514M - OHz 1515MHz 1650 MHz  30.00 kHz (=) 2461 (1161)  1515M - OHz
1650MHz  11.50MHz 1000 kHz 2532 (1232)  1650M 1650MHz  11.50MHz 1000 kHz ) 2536 (12 36) 1650 M
2140MHz 2140 MHz  1.000 MHz () 2140MHz 2140 MHz  1.000 MHz ) -
00Hz 1500 MHz 1,000 MHz () 00Hz 1500 MHz 1,000 MHz )
1500MHz  20.00MHz  1.000 MHz - ) 1500MHz  20.00MHz  1.000 MHz )
2000MHz 2000 MHz  1.000 MHz - - ) 2000MHz 2000 MHz  1.000 MHz () - - -
1250MHz 1500 MHz  1.000 MHz - - ) . | 1250MHz 1500 MHz  1.000 MHz ) - - . |
= sarus = sarus
LTE Band 5 3MHz 16QAM High Channel RB1-14 LTE Band 5 3MHz 16QAM High Channel RB15-0
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REPORT NO: R15110020-R9

DATE: 2024-03-22

EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-13187R

KfyivghtfwmmAnﬂymr ‘Spectrum Emission Mask =S Krysvght%mmAniﬁymr ‘Spectrum Emission Mask [N
00 0C I SENSEINT] [ ALIGNAUTO _]02:57:45PMMar 07,2024 00 0C T SENSEINT] [ ALIGNAUTO _]02:59:23PMMar 07,2024
[C n!er Freg 325 00000 MHZ | Center Freq 826.500000 MHz Radio Std: None Frequency [C n!er Freg 325_500000 MHz | Center Freq 826.500000 MHz Radio Std: None Frequency
== Trig: FreeRun Avg: 100.00% of 100 == Trig: FreeRun Avg: 100.00% of 100
PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS PASS \FGaimLow  #Atten: 30 dB Radio Device: BTS
Ref Offset 11.27 dB Ref Offset 11.27 dB
10 dibgisvingon Ref 30.0 dBm 10 diiiawinion1 REf 30.0 dBM
Log Log
. Rorne L] . Rone L]
00 Center Freq| 00 Center Freq|
00 MHz 00 MHz
000 000
100 100
200 200
00 00
B I 500 I
500 foom — | 600 R i
Center 826.5 MHz Span 30 MHz CF Step| Center 826.5 MHz Span 30 MHz CF Step|
3100000 MHz| 3100000 MHz|
Total PowerRef  26.49dBm/  5MHz |Auto Man| Total PowerRef  2503dBm/  5MHz [uto. Man|
Lower Peak > Lower Peak > Upper
Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqoOffset Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqOffset
2510MHz  2650MHz  2000kHz -2438  (1138)  -2513M [a) OHz 2510MHz  2650MHz  2000kHz 5656  (4356)  -2635M OHz
2650MHz  1550MHz  1000kHz  -2860 (1560)  -2650M ) 2650MHz  1550MHz  1000kHz 4899 (3599)  -4250M
2140MHz 2140 MHz  1.000 MHz ) - - ) 2140MHz 2140 MHz  1.000 MHz ) -
00Hz 1500 MHz 1.0 MHz ) - - ) 00Hz 1500 MHz 1.0 MHz ) - -
1500MHz  20.00MHz  1.000 MHz - ) - - (=) - 1500MHz  20.00MHz  1.000 MHz - ) - -
2000MHz 2000 MHz  1.000 MHz - ) - - () - 2000MHz 2000 MHz  1.000 MHz - ) - -
1250MHz 1500 MHz  1.000 MHz - ) - - ) . | 1250MHz 1500 MHz  1.000 MHz - ) - -
= status| = status
LTE Band 5 5MHz 16QAM Low Channel RB1-0 LTE Band 5 5MHz 16QAM Low Channel RB1-24
Ktyflght?pmmlniyxr ‘Spectrum Emission Mask. == Ktyﬂsht&pmmlndyw Spectrum Emission Mask ==
oc [ [ sensevi] [ AIGNAUTO |03:01:00 PMMar 07, 2024 Froquency oc [ [ senseavi] [ ALIGNAUTO _[03:11:16 PMMar 07, 2024 Froquency
E g Center Freq: 826.500000 MHz Radio Std: None E g Center Freq: 846.500000 MHz Radio Std: None
nter 2 826 DAIME == Trig: FreeRun Avg: 100.00% of 100 nter RIS 846 500000 Biiia == Trig: FreeRun Avg: 100.00% of 100
PASS IFGainLow  #Atten: 30 dB Radio Device: BTS PASS IFGainiLow  #Atten: 30 dB Radio Device: BTS
Ref Offset 11.27 dB Ref Offset 11.27 dB
10 diiiswinion1 REf 30.0 dBmM 10 diiiswinion1 REf 30.0 dBM
Log Relative Limit Log
20 Center Freq| 20 Center Freq|
c MHz c MHz
000 000
200 200
00 00
500 500 ‘ 1
!
Center 826.5 MHz Span 30 MHz CF Step| Center 846.5 MHz Span 30 MHz CF Step|
3100000 MHz| 3100000 MHz|
Total PowerRef  2471dBm/  5MHz |Auto Man| Total PowerRef  2573dBm/  5MHz |Auto Man|
or Lower
Start Freq StopFreq IntegBW  dBm  ALIm(dB) Freq(Hz)  dBm ALm(dB) Freq (Hz) FreqOffset Start Freq StopFreq IntegBW  dBm  ALm(@B) Freq(Hz)  dBm  ALIm(dB) Freq(Hz) FreqOffset
2526MHz  2650MHz  5100kHz 2441  (1141)  -2527M [==) OHz 2510MHz 2650 MHz 2000 kHz [ 6038 (47.38)  2528M - OHz
2650MHz  1550MHz  1000kHz 2547  (1247)  -2650M () 2650MHz  1550MHz  100.0 kHz () 5373 (40.73)  4.000M
2140MHz  2140MHz  1.000 MHz ) - - () 2140MHz  2140MHz  1.000 MHz ) — )
00Hz 1500 MHz 1.0 MHz - - () 00Hz 1500 MHz 1.0 MHz ) -
1500MHz  20.00MHz  1.000 MHz - - ) - 1500MHz  20.00MHz  1.000 MHz - ) - -
2000MHz 2000 MHz  1.000 MHz — - - ) - 2000MHz 2000 MHz  1.000 MHz - ) - - -
1250MHz 1500 MHz  1.000 MHz - - - () . | 1250MHz 1500 MHz  1.000 MHz - ) - - . |
= status| = status
LTE Band 5 5MHz 16QAM Low Channel RB25-0 LTE Band 5 5MHz 16QAM High Channel RB1-0
i T=Ton i =l
500 I [ senseaNT] [ AUGNAUTO _]03:12:53PMMar 07,2024 Frequency 500 I T_senseant] [ AUGNAUTO _]03:14:30 PHMar 07,2024 Frequency
E g Center Freq: 846.500000 MHz Radio Std: None E g Center Freq: 846.500000 MHz Radio Std: None
emer Fre 546 500000 MHz = Trig: FreeRun Avg: 100.00% of 100 emer Fre 546 500000 MHz = Trig: FreeRun Avg: 100.00% of 100
PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 11.27 dB Ref Offset 11.27 dB
10 desisvinowt Ref 30.0 dBm 10 desisvinowt Ref 30.0 dBm
Log Log
20 Center Freq| 20 Center Freq|
c MHz c MHz
000 000
200 200
400 + -40.0
500 500 ‘
' \‘ — :
Center 846.5 MHz Span 30 MHz CF Stey Center 846.5 MHz Span 30 MHz CF Stey
3100000 MHz| 3100000 MHz|
Total PowerRef  2581dBm/  5MHz Man| Total Power Ref  2463dBm/  5MHz Man|
Lower <Peak > Upper Lower <Peak > Upper
Start Freq SopFreq InlegBW  dBm  ALIm(@B) Freq(Hz)  dBm ALm(dB) Freq(Hz) FreqOffset Start Freq StopFreq IntegBW  dBm  ALIm(B) Freq(Hz)  dBm  ALIm(dB) Freq(Hz) FreqOffset
2510MHz 2650 MHz 2000 kHz 2457 (157)  2514M - OHz 2526MHz 2650 MHz  51.00kHz (=) 2627 (1327)  25%M - OHz
2650MHz 1550 MHz  100.0 kHz 2883 (1583)  2650M 2650MHz 1550 MHz  100.0 kHz ) 2620 (43 20) 2650M
2140MHz 2140 MHz  1.000 MHz - =) 2140MHz 2140 MHz  1.000 MHz ) -
00Hz 1500 MHz 1,000 MHz () 00Hz 1500 MHz 1,000 MHz )
1500MHz  20.00MHz  1.000 MHz - ) 1500MHz  20.00MHz  1.000 MHz )
2000MHz 2000 MHz  1.000 MHz - - ) 2000MHz 2000 MHz  1.000 MHz () — - -
1250MHz 1500 MHz  1.000 MHz - - ) . | 1250MHz 1500 MHz  1.000 MHz - ) - - . |
= sarus = sarus
LTE Band 5 5MHz 16QAM High Channel RB1-24 LTE Band 5 5MHz 16QAM High Channel RB25-0
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REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID:

PY7-13187R

DATE: 2024-03-22

KfyivghtfwmmAnﬂymr smmm Emission Mask =S Krysvght%mmAniﬁymr smmm Emission Mask [N
oc I SENSEINT] [ ALIGNAUTO ]03:16:32 PMMar 07,2024 oc I SENSEINT] [ ALIGNAUTO _]03:18:13PMMar 07,2024
[C n!er Freg 52 000000 MHz | Center Freq: 829.000000 MHz Radio Std: None Frequency [C n!er Freg 52 000000 MHz | Center Freq: 829.000000 MHz Radio Std: None Frequency
== Trig: FreeRun Avg: 100.00% of 100 == Trig: FreeRun Avg: 100.00% of 100
IFGain:Low #Atten: 30 dB Radio Device: BTS IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 11.27 dB Ref Offset 11.27 dB
10 dibgisvingon Ref 30.0 dBm 10 diiiawinion1 REf 30.0 dBM
Log ‘ Log
. Rorne L] . Rone L]
00 Center Freq| 00 i Center Freq|
00 MHz 00 MHz
000 000
100 100
200 200
00 00
80.0 80.0 et - e i
Center 829 MHz Span 45 MHz CF Step| Center 829 MHz Span 45 MHz CF Step|
4500000 MHz| 4500000 MHz|
Total PowerRef  26.03dBm/ 10MHz |Auto Man| Total PowerRef  2566dBm/ 10MHz [uto. Man|
Lower Peak > per Lower Peak > Upper
Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqoOffset Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqOffset
5010MHz  5150MHz  2000kHz -3501 (2201)  -5017M [a) - OHz 5010MHz  5150MHz  2000kHz 6190 (4890)  -5100M [a) - OHz
5150MHz  2250MHz  1000kHz -3461 (2161)  -5150M 5150MHz  2250MHz  1000kHz 5153 (3853)  -5950M
2140MHz 2140 MHz  1.000 MHz ) - - 2140MHz 2140 MHz  1.000 MHz ) — —
00Hz 1500 MHz 1.0 MHz ) - - 00Hz 1500 MHz 1.0 MHz () - -
1500MHz  20.00MHz  1.000 MHz ~ ) - - 1500MHz  20.00MHz  1.000 MHz ~ ) - -
2000MHz 2000 MHz  1.000 MHz - ) - - ~ 2000MHz 2000 MHz  1.000 MHz - ) - - -
1250MHz 1500 MHz  1.000 MHz - ) - - - | 1250MHz 1500 MHz  1.000 MHz - ) - - - |
= status| = status
LTE Band 5 10MHz 16QAM Low Channel RB1-0 LTE Band 5 10MHz 16QAM Low Channel RB1-49
Ktyflght?pmmlniyxr ‘Spectrum Emission Mask. == Ktyﬂsht&pmmlndyw ‘Spectrum Emission Mask. ==
00D [ [ sensevi] [ AIGNAUTO [03:19:52PMMar 07,2024 Froquency 500D [ [ senseavi] [ AIGNAUTO [03:21:36 PMMar 07, 2024 Froquency
E g Center Freq: 829.000000 MHz Radio Std: None E g Center Freq: 844.000000 MHz Radio Std: None
nter 2 829 BRI == Trig: FreeRun Avg: 100.00% of 100 nter RIS B“ M2 == Trig: FreeRun Avg: 100.00% of 100
PASS IFGainLow  #Atten: 30 dB Radio Device: BTS PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 11.27 dB Ref Offset 11.27 dB
10 diiiswinion1 REf 30.0 dBmM 10 diiiswinion1 REf 30.0 dBM
Loy Rerane L] Log ‘
00 Center Freq| 00, Center Freq|
c i MHz c 844.000000 MHz|
0.00| ! 0.00]
100 I 100 w
200 200
00 00
500 500 i -
I
Center 829 MHz Span 45 MHz CF Step| Center 844 MHz Span 45 MHz CF Step|
4500000 MHz| 4500000 MHz|
Total Power Ref  2393dBm/ 10MHz |Auto Man| Total PowerRef  2559dBm/ 10MHz |Auto Man|
Lower <Peak > Upper Lower <Peak >
Start Freq SopFreq IntegBW  dBm  ALIm(dB) Freq(Hz)  dBm ALm(dB) Freq (Hz) FreqOffset Start Freq StopFreq IntegBW  dBm  ALm(@B) Freq(Hz)  dBm  ALIm(dB) Freq(Hz) FreqOffset
5050MHz  5150MHz  1000kHz -2864 (1564)  -5.056M [==) B OHz 5010MHz 5150 MHz 2000 kHz 6183 (4883)  5131M - OHz
5150MHz  2250MHz  1000kHz 2963  (-1663)  -5150M 5150MHz  2250MHz  100.0 kHz 5426 (4126)  8200M
2140MHz  2140MHz  1.000 MHz ) - 2140MHz  2140MHz  1.000 MHz ~ ) -
00Hz 1500 MHz 1.0 MHz ) - - 00Hz 1500 MHz 1.0 MHz — - ) -
1500MHz  20.00MHz  1.000 MHz ) - - ~ 1500MHz  20.00MHz  1.000 MHz — - ) —
2000MHz 2000 MHz  1.000 MHz ~ ) - - ~ 2000MHz 2000 MHz  1.000 MHz - - - ) -
1250MHz 1500 MHz  1.000 MHz - ) - - = | 1250MHz 1500 MHz  1.000 MHz - - - ) = |
= status| = status
LTE Band 5 10MHz 16QAM Low Channel RB50-0 LTE Band 5 10MHz 16QAM High Channel RB1-0
i T=Ton i =l
00 0C I T senseant] [ ALIGNAUTO [03:23:16 PHHar 07, 2024 500 _oc I [ senseant] [ ALIGNAUTO _[03:24:55 PMar07, 2024
Eenter Freg “§47.000000 MHZ Center Fre: 844.000000 Wz Radio Std: None Frequency Eenter Freg 544000000 WFiz Genter Freq: 844.000000 MHz Radio Std: None Frequency
—= Trig: Avg: 100.00% of 100 —= Trig: Avg: 100.00% of 100
PASS IFGain:Low Radio Device: BTS PASS IFGain:Low Radio Device: BTS
Ref Offset 11.27 dB Ref Offset 11.27 dB
10 desisvinowt Ref 30.0 dBm 10 desisvinowt Ref 30.0 dBm
Log Log
20 Center Freq| 20 Center Freq|
c 844.000000 MHz| c ; 844.000000 MHz|
0.00] 0.00] !
100 “ 100 I “
200 200
00 00
00 | 00 ‘
-60.0 L -60.0 ‘ e
Center 844 MHz Span 45 MHz CF Stey Center 844 MHz Span 45 MHz CF Stey
4500000 MHz] 4500000 MHz]
Total Power Ref  2580dBm/ 10MHz Man| Total Power Ref  2397dBm/ 10MHz Man|
Lower <Peak > jpper Lower <Peak > joper
Start Freq SopFreq InlegBW  dBm  ALIm(@B) Freq(Hz)  dBm ALm(dB) Freq(Hz) FreqOffset Start Freq StopFreq IntegBW  dBm  ALIm(B) Freq(Hz)  dBm  ALIm(dB) Freq(Hz) FreqOffset
5010MHz  5150MHz 2000 kHz 3438 (2138  5011M - OHz 5050MHz 5150 MHz  100.0 kHz 2971 (1671)  5050M - OHz
5150MHz  2250MHz  100.0 kHz 3247 (1947)  5150M 5150MHz  2250MHz  100.0 kHz 3130 (1830)  5200M
2140MHz 2140 MHz  1.000 MHz =) - 2140MHz 2140 MHz  1.000 MHz ) -
00Hz 1500 MHz 1,000 MHz 00Hz 1500 MHz 1,000 MHz
1500MHz  20.00MHz  1.000 MHz - - 1500MHz  20.00MHz  1.000 MHz — —
2000MHz 2000 MHz  1.000 MHz — — — 2000MHz 2000 MHz  1.000 MHz — — —
1250MHz 1500 MHz  1.000 MHz - - ) . | 1250MHz 1500 MHz  1.000 MHz - - ) . |
= sarus = sarus
LTE Band 5 10MHz 16QAM High Channel RB1-49 LTE Band 5 10MHz 16QAM High Channel RB50-0
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REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID: PY7-1

3187R

DATE: 2024-03-22

5G NR n5

‘ Test Engineer ID: | 22797/85502

Test Date: | 2024-03-06 | EUT Serial Number:

<QV77000KL2>

[B5” eysight Spectrum Anayzer - Spectrum Emision Mask [N [B5”eysightSpectrum Anayzer - Spectrum Emision Mask. To ok
RL " bC I [_senseant] [ ALIGNAUTO _[04:29:55 PMMar 06,2024 RL " bC I [_senseant] [ ATGNAUTO ] P Mar 06,2024
[Center Freq 826.500000 MHz Center Freq: 826.500000 MHz Radio Std: None Frequency enter Freq 826. 00 MHz Center Freq: 826.500000 MHz Radio Std: None Frequency
= Trig: FreeRun Avg: 100.00% of 100 = Trig: FreeRun Avg: 100.00% of 100
PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS PASS \FGainLow  #Atten: 30 dB Radio Device: BTS
Ref Offset 21.04 B Ref Offset 21.04 dB
10 dBiisvingowt Ref 30.0 dBm 10 dBiiavingowt Ref 30.0 dBm
(R o —— (R o ——
et i) Revne L
ot Center Freq| ot Center Freq|
00 826.500000 MHz| 0o 826.500000 MHz|
00 00
200 200
00 00 |
500 500
600 600
Center 826.5 MHz Span 15 MHz CF Step| Center 826.5 MHz Span 15 MHz CF Step)
1500000 MHz| 1500000 MHz|
Total PowerRef  2216dBm/  5MHz jAuto Man Total PowerRef  2212dBm/  5MHz jAuto Man
Lower <Peak - joper Lower <Peak - or
Start Freq StopFreq  IntegBW  dBm  ALm(dB) Freq (Hz) dBm  ALIm(dB)  Freq (Hz) FreqOffset| Start Freq StopFreq  IntegBW ~ dBm  ALm(dB) Freq (Hz) dBm  ALm(dB) Freq (Hz) FreqOffset
2510MHz  2650MHz  2000kHz 2057  (757)  2511M - () -k Oz 2510MHz  2650MHz  2000kHz 5842 (4542)  -2546M - —E OHz
2650MHz  7500MHz  1000kHz 2261  (961)  -2650M - ) 2650MHz  7500MHz  1000kHz 4868 (:3568)  -3.803M -
3515MHz 4000 MHz  30.00 kHz ) - - () 3515MHz  4000MHz 3000 kHz () - -
4000MHz 8000 MHz  1.000 MHz ) - - () 4000MHz  8.000MHz  1.000 MHz ) - -
8000MHz 1250 MHz  1.000 MHz ) - - ) -~ 8000MHz 1250 MHz  1.000 MHz ) - - -
1250MHz  1500MHz  1.000 MHz () — () - 1250MHz  1500MHz  1.000 MHz ) - -
1250MHz 1500 MHz  1.000 MHz ) ) L 1250MHz 1500 MHz  1.000 MHz ) L
s sarus s
5G NR n5 5MHz BPSK Low Channel RB1-0 5G NR n5 5MHz BPSK Low Channel RB1-24
= rum Emission Mask SN[ X Keysight spe =
RL R 500 _oC I [ senseanT] [ ATGNAUTO ] 2024 RL 3 bC I [ senseanT] [ ALIGNAUTO _[04:38:47 PMMar 06,2024
[Center Freq 826.500000 MHz Center Freq: 826.500000 MHz Radio Std: None Frequency [Center Freq 846. 00 MHz Center Freq: 846.500000 MHz Radio Std: None Frequency
== Trig: FreeRun Avg: 100.00% of 100 == Trig: FreeRun Avg: 100.00% of 100
PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS PASS IFGaintow  #Atten: 30 dB Radio Device: BTS
Ref Offset 21.04 dB Ref Offset 21.04 dB
10 dEsiavingowt Ref 30.0 dBm 10 dEsiavingowt Ref 30.0 dBm
Log et i Log i
o Center Freq| o Center Freq|
00 826.500000 MHz| 00 846.500000 MHz|
000 000
00 00 o
200 200
200 200
00 — 00
600 600
Center 826.5 MHz Span 15 MHz CF Step| Center 846.5 MHz Span 15 MHz CF Step|
1500000 MHz| 1500000 MHz|
Total PowerRef  2210dBm/  5MHz jAuto Man| Total PowerRef  21.07dBm/  5MHz jAuto Man|
Lower or Lower ak or
Start Freq StopFreq Integ BW  dBm  ALim(dB) Freq(Hz)  dBm  ALIm(dB) Freq (Hz) FreqOffset; Start Freq StopFreq Integ BW  dBm  ALim(dB) Freq(Hz)  dBm  ALim(dB) Freq (Hz) FreqOffset|
2526MHz  2650MHz  5100kHz 2756  (1456)  -2526M - () -k Oz 2510MHz ~ 2650MHz 2000 kHz ) — 5855 (4555)  2565M - OHz
2650MHz  7500MHz  1000kHz 2858 (1558)  -2650M - ) 2650MHz  7.500MHz 1000 kHz ) — 5091 (3791)  4420M
3515MHz  4000MHz 3000 kHz - ) - - () 3515MHz  4000MHz 3000 kHz - ) - - () -3
4000MHz 8000 MHz  1.000 MHz ) - - (=) 4000MHz ~ 8.000MHz 1.000 MHz () — — ()
8000MHz 1250 MHz  1.000 MHz ) N - (=) -~ 8000MHz 1250 MHz  1.000 MHz ) — — () -
1250MHz  15.00MHz  1.000 MHz ) — - () -~ 1250MHz  1500MHz  1.000 MHz (=) - - () -
1250MHz 1500 MHz  1.000 MHz ) — ) _ I 1250MHz 1500 MHz  1.000 MHz ) — ) _ I
s, samus s samus
5G NR n5 5MHz BPSK Low Channel RB25-0 5G NR n5 5MHz BPSK High Channel RB1-0
rum Emission Mask [N [N
[ sensean ALIGN AUTO __[04: 20 RL 3 I [ senseanT] [ AGNAUTO 04 20
Radio Std: None Frequency [Center Freq 846. 00 MHZ Center Freq: 846.500000 MHz Radio Std: None Frequency
== Trig: FreeRun Avg: 100.00% of 100
PASS IFGain:Low #Atten: 30 dB Radio Device: BTS PASS IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21.04 dB Ref Offset 21.04 dB
10 digisvingon Ref 30.0 dBm 10 dibgisvingon Ref 30.0 dBm
Log Log
20 CenterFreq| 20 CenterFreq|
00 MHz| 00 MHz|
00 000
00 - 100 o
200 200
00 0o -
00 600
Center 846.5 MHz Span 15 MHz CF Step| Center 846.5 MHz Span 15 MHz CF Step|
1500000 MHz| 1500000 MHz|
Total PowerRef  21.07dBm/  5MHz jAuto Man| Total PowerRef  2191dBm/  5MHz jAuto Man|
Lower < Peak > Lower <Peak >
Start Freq StopFreq Integ BW  dBm  ALim(dB) Freq(Hz)  dBm  ALIm(dB) Freq (Hz) FreqoOffset Start Freq StopFreq Integ BW  dBm  ALim(dB) Freq(Hz)  dBm  ALIm(dB) Freq (Hz) FreqOffset
2510MHz  2650MHz  20.00 kHz ) — 2510 (1210)  2511M - OHz 2526MHz  2650MHz  51.00kHz ) — 2823 (1523)  2528M - OHz
2650MHz  7.500MHz  100.0kHz ) — 2309 (1009)  2650M 2650MHz  7500MHz  100.0kHz ) — 2883 (1583)  2650M
3515MHz  4000MHz 3000 kHz ) - - (=) —F 3515MHz  4000MHz 3000 kHz ) - - (=) -3
4000MHz  8.000MHz  1.000 MHz ) - - () 4000MHz ~ 8.000MHz  1.000 MHz ) - - ()
8000MHz 1250 MHz  1.000 MHz - ) - - (=) ~ 8000MHz 1250 MHz  1.000 MHz - ) - - (=) —
1250MHz 1500 MHz  1.000 MHz ) - - () —~ 1250MHz 1500 MHz  1.000 MHz () - - () -
1250MHz 1500 MHz  1.000 MHz ) — - ) _ I 1250MHz 1500 MHz  1.000 MHz ) — - ) _ I
s, samus s, samus
5G NR n5 5MHz BPSK High Channel RB1-24 5G NR n5 5MHz BPSK High Channel RB25-0
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REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID:

PY7-13187R

DATE: 2024-03-22

KfyivghtfwmmAnﬂymr ‘Spectrum Emission Mask =S Krysvght%mmAniﬁymr ‘Spectrum Emission Mask [N
00 0C I SENSEINT] [ ALIGNAUTO _|04:46:47 PMMar 06, 2024 00 0C I SENSEINT] [ ALIGNAUTO _|04:49:02 PMMar 06, 2024
[C n!er Freg 329 00000 MHZ | Center Freq 829.000000 MHz Radio Std: None Frequency [C n!er Freg 329_000000 MHz | Center Freq 829.000000 MHz Radio Std: None Frequency
== Trig: FreeRun Avg: 100.00% of 100 == Trig: FreeRun Avg: 100.00% of 100
PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS PASS \FGaimLow  #Atten: 30 dB Radio Device: BTS
Ref Offset 21.04 dB Ref Offset 21.04 dB
10 dibgisvingon Ref 30.0 dBm 10 diiiawinion1 REf 30.0 dBM
Log Log
. Rorne L] . Rone L]
00 Center Freq| 00 Center Freq|
00 MHz 00 MHz
000 000
100 100
200 200
00 A 00
600 600
Center 829 MHz Span 30 MHz CF Step| Center 829 MHz Span 30 MHz CF Step|
3000000 MHz| 3.000000 MHz|
Total PowerRef  2216dBm/ 10MHz |Auto Man| Total PowerRef  2221dBm/ 10MHz [uto. Man|
Lower <Peak > Lower <Peak >
Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqoOffset Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqOffset
5010MHz  5150MHz  2000kHz -2260  (960) -5011M [a) OHz 5010MHz  5150MHz  2000kHz 5917 (46.17)  -5128M — OHz
5150MHz  1500MHz  1000kHz -2278  (978)  -5150M ) 5150MHz  1500MHz  1000kHz -5221 (3921)  -6.184M
3515MHz 4000 MHz  30.00 kHz ) - - ) 3515MHz 4000 MHz  30.00 kHz ) -
4000MHz 8000 MHz  1.000 MHz ) - - ) 4000MHz 8000 MHz 1.000 MHz ) - -
8.000 MHz 1250 MHz  1.000 MHz - (=) - - =) - 8.000 MHz 1250 MHz  1.000 MHz - (=) - -
1250MHz  1500MHz  1.000 MHz - ) - - ) - 1250MHz  15.00MHz  1.000 MHz - ) - -
1250MHz 1500 MHz  1.000 MHz - ) - - ) . | 1250MHz 1500 MHz  1.000 MHz - ) - -
= status| = status
5G NR n5 10MHz BPSK Low Channel RB1-0 5G NR n5 10MHz BPSK Low Channel RB1-50
Ktyflght?pmmlniyxr ‘Spectrum Emission Mask. == Ktyﬂsht&pmmlndyw Spectrum Emission Mask ==
oc [ [ sensevi] [ ALIGNAUTO _[04:51:42 PMar 06, 2024 Froquency oc [ [ senseavi] [ ALIGNAUTO 04:54:03 PMar 06, 2024 Froquency
E g Center Freq: 829.000000 MHz Radio Std: None E g Center Freq: 844.000000 MHz Radio Std: None
nter 2 829 DOAIME == Trig: FreeRun Avg: 100.00% of 100 nter RIS B“ 000000 Biiia == Trig: FreeRun Avg: 100.00% of 100
PASS IFGainLow  #Atten: 30 dB Radio Device: BTS PASS IFGainiLow  #Atten: 30 dB Radio Device: BTS
Ref Offset 21.04 dB Ref Offset 21.04 dB
10 diiiswinion1 REf 30.0 dBM 10 diiiswinion1 REf 30.0 dBM
Log Relative Limit Log
20 Center Freq| 20 Center Freq|
c MHz c 844.000000 MHz|
000 ~ - - 000
200 200
00 - — i 00
500 500
Center 829 MHz Span 30 MHz CF Step| Center 844 MHz Span 30 MHz CF Step|
3.000000 MHz| 3.000000 MHz|
Total PowerRef  2210dBm/ 10MHz |Auto Man| Total PowerRef  2205dBm/ 10MHz |Auto Man|
Lower <Peak > Lower
Start Freq StopFreq IntegBW  dBm  ALIm(dB) Freq(Hz)  dBm ALm(dB) Freq (Hz) FreqOffset Start Freq StopFreq IntegBW  dBm  ALm(@B) Freq(Hz)  dBm  ALIm(dB) Freq(Hz) FreqOffset
5050MHz  5150MHz  100.0kHz -30.09 (17.09)  -5.051M [==) OHz 5010MHz 5150 MHz 2000 kHz [ 5003 (4603)  5010M - OHz
5150MHz  1500MHz  1000kHz 3265 (-1965)  -5150M () 5150MHz  1500MHz  100.0 kHz () 5217 (39 m 6972M
3515MHz 4000 MHz  30.00 kHz ) - - () 3515MHz 4000 MHz 3000 kHz ) -
4000MHz 8000 MHz  1.000 MHz - - () 4000MHz 8000 MHz  1.000 MHz ) -
8000MHz 1250 MHz  1.000 MHz - - ) - 8000MHz 1250 MHz  1.000 MHz ) - -
1250MHz 1500 MHz  1.000 MHz - - - =) - 1250MHz 1500 MHz  1.000 MHz — (=) — — —
1250MHz 1500 MHz  1.000 MHz - - - () . | 1250MHz 1500 MHz  1.000 MHz - ) - - . |
= status| = status
5G NR n5 10MHz BPSK Low Channel RB50-0 5G NR n5 10MHz BPSK High Channel RB1-0
i T=Ton i =l
s00 I T senseant] [ ALIGNAUTO [04:56:16 PMMar 06, 2024 Froquency s00 I [ senseant] [ ALIGNAUTO [04:58:27 PMar 06, 2024 Frequency
E g Center Freq: 844.000000 MHz Radio Std: None E g Center Freq: 844.000000 MHz Radio Std: None
emer Fre 544 UODDDD MHz = Trig: FreeRun Avg: 100.00% of 100 emer Fre 544 UODDDD MHz = Trig: FreeRun Avg: 100.00% of 100
PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 21.04 dB Ref Offset 21.04 dB
10 desisvinowt Ref 30.0 dBm 10 desisvinowt Ref 30.0 dBm
Log Log
20 Center Freq| 20 Center Freq|
c 844.000000 MHz| c 844.000000 MHz|
000 000 _—
200 200
00 00
500 . s 500
500 500
Center 844 MHz Span 30 MHz CF Stey Center 844 MHz Span 30 MHz CF Stey
3000000 MHz| 3000000 MHz|
Total Power Ref  2205dBm/ 10MHz Man| Total Power Ref  21.97dBm/ 10MHz Man|
Lower <Peak > Upper Lower <Peak > Upper
Start Freq StopFreq InlegBW  dBm  ALIm(@B) Freq(Hz)  dBm ALm(dB) Freq(Hz) FreqOffset Start Freq StopFreq IntegBW  dBm  ALIm(B) Freq(Hz)  dBm  ALIm(dB) Freq(Hz) FreqOffset
5010MHz 5150 MHz 2000 kHz 2700 (1400)  5014M - OHz 5050MHz 5150 MHz  100.0 kHz (=) 3060 (2660)  5052M - OHz
5150MHz  1500MHz  100.0 kHz 2527 (4227)  5150M 5150MHz  1500MHz  100.0 kHz -) 4101 (28 01) 5150M
3515MHz 4000 MHz  30.00 kHz [ 3515MHz 4000 MHz  30.00 kHz ) -
4000MHz 8000 MHz  1.000 MHz () 4000MHz 8000 MHz 1.000 MHz )
8000MHz 1250 MHz  1.000 MHz - ) 8000MHz 1250 MHz  1.000 MHz )
1250MHz 1500 MHz ~ 1.000 MHz - - (=) 1250MHz 1500 MHz  1.000 MHz (=) — — —
1250MHz 1500 MHz  1.000 MHz - - ) . | 1250MHz 1500 MHz  1.000 MHz ) - - . |
= sarus = sarus
5G NR n5 10MHz BPSK High Channel RB1-50 5G NR n5 10MHz BPSK High Channel RB50-0
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REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID:

PY7-13187R

DATE: 2024-03-22

KfyivghtﬁpmmAniﬁymr smmm Emission Mask =S Krysvghtﬁﬁmmkniﬁymr ‘Spectrum Emission Mask =S
\ T semseant [ GO Tosor w02 [ L I e e [ Frequency
E g K Center Freq: 831.500000 MHz Radio Std: None K Center Freq: 831.500000 MHz Radio Std: None
n!er B 831 500000 MER == Trig: FreeRun Avg: 100.00% of 100 nte o 831 500000 Wz == Trig: Free Run Avg: 100.00% of 100
PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS PASS \FGaimLow  #Atten: 30 dB Radio Device: BTS
Ref Offset 21.04 dB Ref Offset 21.04 dB
10 dibgisvingon Ref 30.0 dBm 10 diiiawinion1 REf 30.0 dBM
Log Log
200 Center Freq| 200 Center Freq|
0 831500000 MHz| 0 831500000 MHz|
000 000
100 100
200 200
w00 w00
600 600
Center 831.5 MHz Span 50 MHz CF Step| Center 831.5 MHz Span 50 MHz CF Step|
5000000 MHz| 5000000 MHz|
Total PowerRef  2204dBm/ 15MHz |Auto Man| Total PowerRef  2207dBm/ 15MHz [uto. Man|
Lower ak - jper Lower ak - e
Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqoOffset Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqOffset
7510MHz  7650MHz  2000kHz 2567 (1267)  7511M OHz 7510MHz  7650MHz  2000kHz 5924  (4624)  -7.614M [a) OHz
7650MHz  2500MHz  1000kHz 2642 (1342)  -7650M - . 7650MHz  2500MHz  1000kHz 5203  (:3903)  -8500M - ()
1751MHz  17.65MHz 20,00 kHz - ) — 5898 (4598 1751MHz  1765MHz 20,00 kHz — ) — 5885 (4585
1765MHz  2500MHz  100.0 kHz - ) — 5217 (3017) 1765MHz  2500MHz  100.0 kHz - ) — 5216 (3916)
8000MHz 1250 MHz  1.000 MHz - ) - - 8000MHz 1250 MHz  1.000 MHz — ) - ) -
1250MHz  1500MHz  1.000 MHz - ) - - 1250MHz  15.00MHz  1.000 MHz — ) - ) -
1250MHz 1500 MHz  1.000 MHz - ) - - 1250MHz 1500 MHz  1.000 MHz - ) - - ) .
= status| = status
5G NR n5 15MHz BPSK Low Channel RB1-0 5G NR n5 15MHz BPSK Low Channel RB1-77
A =T=] A =T=]
oc [ [ senseavi] [ ALIGNAUTO [05:07:53PMMar 06, 2024 Freauency R (500 0C [ T sensean] [ AIGNAUTO |05:11:12 PMMar 06, 2024 Froquency
E g Center Freq: 831.500000 MHz Radio Std: None E q Center Freq: 841.500000 MHz Radio Std: None
nter 2 83 DAIME == Trig: FreeRun Avg: 100.00% of 100 nter ol == Trig: FreeRun Avg: 100.00% of 100
PASS IFGainLow  #Atten: 30 dB Radio Device: BTS PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 21.04 dB Ref Offset 21.04 dB
10 diiiswinion1 REf 30.0 dBM 10 didgisvingon1 Ref 30.0 dBm
T e T e N
20 Center Freq| 20 Center Freq|
0 831500000 MHz| 0 841500000 MHz|
000 000
200 200
w00 00
500 500
Center 831.5 MHz Span 50 MHz CF Step| Center 841.5 MHz Span 50 MHz CF Step|
5000000 MHz| 5000000 MHz|
Total PowerRef  21.99dBm/ 15MHz |Auto Man| Total PowerRef  2218dBm/ 15MHz |Auto Man|
Lower <Peak > - Lower <Peak
Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq (Hz) FreqOffset Start Freq StopFreq IntegBW  dBm  ALm(@B) Freq(Hz)  dBm  ALIm(dB) Freq(Hz) FreqOffset
7550MHz  7650MHz  1000kHz -3453 (2153)  7551M [==) OHz 1751MHz  1765MHz  2000kHz 5913  (46.13)  -1755M [==) - OHz
7650MHz  2500MHz  100.0kHz  -3760 (24 60) 7650 M () 1765MHz  2500MHz  1000kHz 5233 (30, 33) A831M =
1755MHz - 1765MHz 1000 kHz - () — 4207 (2997) 7510MHz  7650MHz  20.00 kHz - () — 5005 (4605)
1765MHz  2500MHz  100.0 kHz - ( ) — 4285 (2985 7650MHz  2500MHz  100.0 kHz - ( ) — 5220 (3920)
8000MHz 1250 MHz  1.000 MHz - ) - - ) 8000MHz 1250 MHz  1.000 MHz - ) - () -
1250MHz - 1500 MHz  1.000 MHz - ) - - 1250MHz 1500 MHz  1.000 MHz - ) - ) -
1250MHz 1500 MHz  1.000 MHz - ) - - . | 1250MHz 1500 MHz  1.000 MHz - ) - - ) . |
= status| = status
5G NR n5 15MHz BPSK Low Channel RB75-0 5G NR n5 15MHz BPSK High Channel RB1-0
i T=Ton i T=Ten
500 I T SeNseNT] [ AUIGNAUTO _]05:13:50 PHMar 06,2024 Frequency 500 I T_senseant] [ ALIGNAUTO _[05:16:35 PM Mar 06, 2024 Frequency
E g Center Freq: 841.500000 MHz Radio Std: None E g Center Freq: 841.500000 MHz Radio Std: None
emer Fre 541 500000 MHz = Trig: FreeRun Avg: 100.00% of 100 emer Fre 541 500000 MHz = Trig: FreeRun Avg: 100.00% of 100
PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 21.04 dB Ref Offset 21.04 dB
10 digtgivingn1 Ref 30.0 dBm 10 digtgivingn1 Ref 30.0 dBm
Loa———T | Log————
20 Center Freq| 20 Center Freq|
c 841500000 MHz| c 841500000 MHz|
000 000
200 200
w00 00 ~
500 . 500 N 5
500 500
Center 841.5 MHz Span 50 MHz CF Stey Center 841.5 MHz Span 50 MHz CF Stey
5000000 MHz| 5000000 MHz|
Total Power Ref  21.95dBm/ 15MHz Man| Total Power Ref  21.89dBm/ 15MHz Man|
Lower <Peak > Upper Lower <Peak > Upper
Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq (Hz) FreqOffset Start Freq StopFreq IntegBW  dBm  ALIm(B) Freq(Hz)  dBm  ALIm(dB) Freq(Hz) FreqOffset
1751MHz  1765MHz  2000kHz 5905  (4605)  -1760M [=) OHz 1755MHz  1765MHz  1000kHz 4408  (:3108)  -1763M [=) OHz
1765MHz  2500MHz  1000kHz 5235 2191M () 1765MHz  2500MHz  1000kHz ~ -44.13 AT65M
7510MHz 7650 MHz  20.00 kHz — 2087  (1687) 7550MHz 7650 MHz  100.0 kHz 4212 (2012)
7650MHz  2500MHz  100.0 kHz — 2848 (1548) 7650MHz  2500MHz  100.0 kHz 4200 (20.00)
8000MHz 1250 MHz  1.000 MHz - - - (=) - 8000MHz 1250 MHz  1.000 MHz - - - ) -
1250MHz 1500 MHz  1.000 MHz - - - (=) - 1250MHz 1500 MHz  1.000 MHz — — = =) —
1250MHz 1500 MHz  1.000 MHz - - - ) . | 1250MHz 1500 MHz  1.000 MHz - - - ) . |
= sarus = sarus
5G NR n5 15MHz BPSK High Channel RB1-77 5G NR n5 15MHz BPSK High Channel RB75-0
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REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC

FCC ID:

PY7-13187R

DATE: 2024-03-22

KfyivghtfwmmAnﬂymr ‘Spectrum Emission Mask =S Krysvght%mmAniﬁymr ‘Spectrum Emission Mask [N
00 0C [ T sensean] [ ALIGNAUTO _]05:19:37 PMMar 06,2024 00 0C I Tl [ ALIGNAUTO _|05:22:46 PMMar 06, 2024
[C n!er Freg 334 00000 MHZ Center Freq: 834.000000 MHz Radio Std: None Frequency [C n!er Freg 334_000000 MHz | Center Freq sunnonno MHz Radio Std: None Frequency
== Trig: FreeRun Avg: 100.00% of 100 == Trig: FreeRun Avg: 100.00% of 100
PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS PASS \FGaimLow  #Atten: 30 dB Radio Device: BTS
Ref Offset 21.04 dB Ref Offset 21.04 dB
10 dibgisvingon Ref 30.0 dBm 10 diiiawinion1 REf 30.0 dBM
Log Log
200 Center Freq| 20 Center Freq|
00 834.000000 MHz| 00 834.000000 MHz|
000 000
100 100
200 200
00 00
600 600
Center 834 MHz Span 50 MHz CF Step| Center 834 MHz Span 50 MHz CF Step|
6000000 MHz| 6000000 MHz|
Total PowerRef  2206dBm/ 20 MHz |Auto Man| Total Power Ref  2208dBm/ 20 MHz [uto. Man|
Lower <Peak > Upper Lower <Peak >
Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqoOffset Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqOffset
1001MHz  1045MHz  2000kHz  -2953  (1653)  -10.01M [a) OHz 1001MHz  1045MHz  2000kHz 5925 (4625  -10.01M [a) OHz]
1015MHz  3000MHz  1000kHz 3101  (1801)  -10.15M () 1015MHz  3000MHz  1000kHz 5223  (:3923)  -10.85M =
1501MHz  1515MHz 20,00 kHz ) — 5899 (4599 1501MHz  1515MHz 20,00 kHz ) — 5867  (4567)
1515MHz  30.00MHz  100.0 kHz ) — 5204 (3004) 1515MHz  30.00MHz  100.0 kHz ) — 5071 (3771)
8.000 MHz 1250 MHz  1.000 MHz - () - - =) - 8.000 MHz 1250 MHz  1.000 MHz - (=) - - ) -
1250MHz  1500MHz  1.000 MHz - ) - - ) - 1250MHz  15.00MHz  1.000 MHz - ) - - ) -
1250MHz 1500 MHz  1.000 MHz - ) - - ) . | 1250MHz 1500 MHz  1.000 MHz - ) - - ) .
= status| = status
5G NR n5 20MHz BPSK Low Channel RB1-0 5G NR n5 20MHz BPSK Low Channel RB1-104
Ktyflght?pmmlniyxr ‘Spectrum Emission Mask. == Ktyﬂsht&pmmlndyw Spectrum Emission Mask ==
oc [ [ sensevi] [ ALIGNAUTO [05:25:43 P Har 06, 2024 Froquency oc [ [ senseavi] [ ALIGNAUTO [05:28:36 phtar 05, 2024 Froquency
E g Center Freq: 834.000000 MHz Radio Std: None E g Center Freq: 839.000000 MHz Radio Std: None
nter Fre 334 00000 MHz == Trig: FreeRun Avg: 100.00% of 100 nter 2 339 000000 MER == Trig: FreeRun Avg: 100.00% of 100
PASS IFGainLow  #Atten: 30 dB Radio Device: BTS PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 21.04 dB Ref Offset 21.04 dB
10 diiiswinion1 REf 30.0 dBM 10 didtgisvingon Ref 30.0 dBm
T e T e
20 Center Freq| 20 Center Freq|
c 834.000000 MHz| c MHz
000 000
200 200
w00 - I . 00
500 500 I +
Center 834 MHz Span 50 MHz CF Step| Center 839 MHz Span 50 MHz CF Step|
6000000 MHz| 6000000 MHz|
Total PowerRef  2213dBm/ 20MHz |Auto Man| Total PowerRef  2214dBm/ 20MHz |Auto Man|
or <Peak > Upper Lower <Peak
Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq (Hz) FreqOffset Start Freq StopFreq IntegBW  dBm  ALm(@B) Freq(Hz)  dBm  ALIm(dB) Freq(Hz) FreqOffset
1005MHz  10.15MHz  1000kHz 3267 (-1967)  -10.05M [==) OHz 1501MHz  1515MHz  2000kHz 5880 (4580)  -1502M [==) OHz
1045MHz  3000MHz  1000kHz 3353  (:2053)  -10.95M () 1515MHz  30.00MHz  1000kHz 5022 (37 22) A7.00M =
1505MHz  1515MHz  100.0 kHz ) — 3641 (2341) 1001MHz  10.15MHz 20,00 kHz ) — 5018 (4618
1515MHz - 30.00MHz  100.0 kHz — 3468 (2168) 1015MHz  30.00MHz  100.0 kHz ( ) — 5226 (3926)
8000MHz 1250 MHz  1.000 MHz - - (=) - 8000MHz 1250 MHz ~ 1.000 MHz (=) — — (=) —
1250MHz - 1500 MHz  1.000 MHz — - - ) - 1250MHz 1500 MHz  1.000 MHz - ) - - ) -
1250MHz 1500 MHz  1.000 MHz - - - () . | 1250MHz 1500 MHz  1.000 MHz - ) - - ) . |
= status| = status
5G NR n5 20MHz BPSK Low Channel RB100-0 5G NR n5 20MHz BPSK High Channel RB1-0
i T=Ton i T=Ten
500 I [ SeNseaNT] [ ALUGNAUTO _[05:31:35 PHHar 06,2024 Frequency 500 [_senseant] [ ALIGNAUTO _[05:34:10 PMMar 06, 2024 Frequency
Center Freq: 839. HDOI‘)W MH Radio Std: None Center Freq: 839. HDOI‘)W MH Radio Std: None
Eemer Freg 539 UODDDD MHz e hun - $00.00% of 100 Eemer Freg 539 UODDDD MHz by i - $00.00% of 100
PASS IFGainiLow  #Atten: 30 dB Radio Device: BTS PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 21.04 dB Ref Offset 21.04 dB
10 dsisvinwt Ref 30.0 dBm 10 dsisvinnt Ref 30.0 dBm
Log Log
20 Center Freq| 20 Center Freq|
c MHz c MHz
000 000
200 200
00 ; 00
400 -40.0 — f
500 - s 500 5
500 500
Center 839 MHz Span 50 MHz CF Stey Center 839 MHz Span 50 MHz CF Stey
6000000 MHz| 6000000 MHz|
Total Power Ref  2202dBm/ 20MHz Man| Total Power Ref  2209dBm/ 20 MHz Man|
Lower <Peak > Upper Lower <Peak > Upper
Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq (Hz) FreqOffset Start Freq StopFreq IntegBW  dBm  ALIm(B) Freq(Hz)  dBm  ALIm(dB) Freq(Hz) FreqOffset
1501MHz  1515MHz  2000kHz 5915  (46.15)  -1508M [=) OHz 1505MHz  1515MHz  1000kHz 3694 (2394)  -1507M OHz
1545MHz  3000MHz  1000kHz 5234  (:3934)  -2165M () 1545MHz  30.00MHz  1000kHz 3379  (:2079)  -18.40M
1001MHz  10.15MHz  20.00 kHz ) 3261 (1961) 1005MHz  10.15MHz  100.0 kHz - () — 3t
1015MHz  30.00MHz  100.0 kHz 3153 (18.53) 1015MHz  30.00MHz  100.0 kHz ) -37.85
8000MHz 1250 MHz  1.000 MHz - (=) 8000MHz 1250 MHz  1.000 MHz ) -
1250MHz 1500 MHz  1.000 MHz - - ) 1250MHz 1500 MHz  1.000 MHz ) - -
1250MHz 1500 MHz  1.000 MHz - - ) . | 1250MHz 1500 MHz  1.000 MHz ) - -
= sarus = sarus
5G NR n5 20MHz BPSK High Channel RB1-104 5G NR n5 20MHz BPSK High Channel RB100-0
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REPORT NO: R15110020-R9 DATE: 2024-03-22
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

9.2.3. LTE BAND 12

LIMITS

FCC: §27.53

(g) For operations in the 600 MHz band and the 698-746 MHz band, the power of any emission outside a licensee's
frequency band(s) of operation shall be attenuated below the transmitter power (P) within the licensed band(s) of
operation, measured in watts, by at least 43 + 10 log (P) dB. Compliance with this provision is based on the use of
measurement instrumentation employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz
bands immediately outside and adjacent to a licensee's frequency block, a resolution bandwidth of at least 30 kHz may be
employed.

Test Engineer ID: 85502 Test Date: | 2024-03-08 | EUT Serial Number: QV7700DSLQ
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REPORT NO: R15110020-R9
EUT Description: GSM/WCDMA/LTE/5G Phone with BT, DTS/UNII a/b/g/n/ac/ax, GPS, WPT and NFC
FCC ID: PY7-13187R

DATE: 2024-03-22

LTE BAND 12

Xeyeight Specrum Analyer - peciram Emizsion Mak =l Keyeght Spectrum Analyzer - Spectrum Emiztion Mazk =l
RL R (500 oc I [ senseant] [ ALIGNAUTO [07:18:57 A Mar0s, 2024 Froquency RL R (500 oc I [ senseant] [ ALIGNAUTO [07:21:05 A Mar0s, 2024 Frequency
E q A Center Freq: 699.700000 MHz Radio Std: None E q A Center Freq: 699.700000 MHz Radio Std: None
enter Freqi699.700000 MHz —= Trig: FreeRun Avg: 100.00% of 100 enter Freqi699.700000 MHz = Trig: FreeRun Avg: 100.00% of 100
PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 11.3 dB Ref Offset 11.3 dB
10 digtgivingn1 Ref 30.0 dBm 10 digtgiyvingn1 Ref 30.0 dBm
Log| | Log|———— |
20 Center Freq| 20 Center Freq|
c 699.700000 MHz| c 699.700000 MHz|
000 000
200 200
400 -40.0 f
500 . 500 . .
500 l—o — 500 —
Center 699.7 MHz Span 8 MHz. CF Step| Center 699.7 MHz Span 8 MHz. CF Step|
2140000 MHz| 2140000 MHz|
Total Power Ref  2151dBm/ 14MHz Man| Total Power Ref  21.47dBm/ 14MHz Man|
Lower <Peak > Upper Lower <Peak > Upper
Start Freq StopFreq IntegBW  dBm  ALIm(@B) Freq(Hz)  dBm ALm(dB) Freq (tz) FreqOffset Start Freq StopFreq IntegBW  dBm  ALIm(B) Freq(Hz)  dBm  ALIm(dB) Freq(Hz) FreqOffset
7150kHz  8500kHz  3000kHz 2155 7157k 3434 (2134) 7157k - OHz 7150kHz  8500kHz  3000kHz 3407 (2107) 7177k 2159 7150k - OHz
8500kHz  1070MHz  100.0kHz  -30.70 8500k  -3265 (1965) 8500k 8500kHz  1070MHz  1000kHz -3230 (19.30)  -850.0k  -3152 8500k
7003MHz  1800MHz 6800 kHz () 7003MHz  1800MHz 6800 kHz . ()
5150MHz  1100MHz  100.0 kHz () 5150MHz 1100 MHz 1000 kHz - () -
1110MHz  1800MHz  6.800 kHz - - ) 1110MHz  1800MHz  6.800 kHz ) - -
7000MHz  7100MHz  51.00 kHz - - () 7000MHz  7400MHz  51.00 kHz ) - -
11.00MHz  11.10MHz 5100 kHz - - ) . | 11.00MHz  11.10MHz 5100 kHz - ) - . |
= sarus =
LTE Band 12 1.4MHz 16QAM Low Channel RB1-0 LTE Band 12 1.4MHz 16QAM Low Channel RB1-5
Xeyeight Specrum Analyer - Specirom Emiction Mtk =Tk eyeight Spectrum Analyzer - Spectrum Emistion Mazk =Tk
RL R [s500 oc I T senseant] [ AGNAUTO [07:23:14 A war0s, 2024 RL R 500 oc I T senseant] [ ALIGNAUTO [07:32:00 A warts, 2024
[Center Freq 699.700000 MHz Center Freq: 699.700000 MHz Radio Std: None Frequency [Center Freq 715.300000 MHz Center Freq: 715.300000 MHz Radio Std: None Frequency
= Trig: FreeRun Avg: 100.00% of 100 = Trig: FreeRun Avg: 100.00% of 100
PASS IFGainLow  #Atten: 30 dB Radio Device: BTS PASS IFGainLow  #Atten: 30 dB Radio Device: BTS
Ref Offset 11.3 dB Ref Offset 11.3 dB
10 Ref 30.0 dBm 10 Ref 30.0 dBm
Log S Log e
00, Center Freq| 00 Center Freq|
c 699.700000 MHz| c 716300000 MHz|
000 000
200 200
00 00
400 00
s00f N 500 -
600 00—
Center 699.7 MHz Span 8 MHz. CF Step| Center 715.3 MHz Span 8 MHz. CF Step|
2140000 MHz| 2140000 MHz|
Total Power Ref  2154dBm/ 14MHz Man| Total Power Ref  21.38dBm/ 14 MHz Man|
Lower < Peak > Upper FreqOffset Lower <Peak > Upper FreqOffse
Start Freq StopFreq IntegBW  dBm  ALim(dB) Freq(Hz)  dBm  ALim(dB) Freq (Hz) reqoffs Start Freq StopFreq IntegBW  dBm  ALim(dB) Freq(Hz)  dBm  ALim(dB) Freq (Hz) req Offs
7150kHz  8500kHz  3000kHz -2380 (10.80) 7164k 2430 (1130) 7150k + OHz 7150kHz  8500kHz  3000kHz 2142  (842) 7150k 3473 (2173) 7164k -+ OHz
8500kHz  1070MHz  1000kHz -2567 (1267) 8500k 2570 (4270)  850.0k 8500kHz  1070MHz  1000kHz -3049 (17.49) 8500k -3269 (1969)  850.0k
7003MHz  1800MHz 6800 kHz () () 7003MHz  1800MHz  6.800 kHz () (-
5150MHz  1100MHz  100.0 kHz - =) 5150MHz  1100MHz  100.0 kHz (=)
110MHz  1800MHz  6.800 kHz - () 110MHz  1800MHz  6.800 kHz ()
7000MHz  7100MHz  51.00kHz - () 7000MHz  7100MHz  51.00 kHz ()
11.00MHz  11.10MHz 51,00 kiz - _ ) - | 11.00MHz  11.10MHz 51,00 kiz = ) - - - |
= sarus e sarus
LTE Band 12 1.4MHz 16QAM Low Channel RB6-0 LTE Band 12 1.4MHz 16QAM High Channel RB1-0
Xeyeight Spectrum Analyzer - Specirom Emission Mtk [E=mjr Keyaght Spectrum Analyzer - Spectrum Emision Mazk [E=mjr
RL R [s00 oc I T senseant] [ ALIGNAUTO [07:34:09 A warcs, 2024 RL R 500 oc I T senseant] [ AIGNAUTO [07:36:17 AW warcs, 2024
[Center Freq 715.300000 MHz Center Freq: 715.300000 MHz Radio Std: None Frequency [Center Freq 715.300000 MHz Center Freq: 715.300000 MHz Radio Std: None Frequency
= Trig: FreeRun Avg: 100.00% of 100 = Trig: FreeRun Avg: 100.00% of 100
PASS IFGainLow  #Atten: 30 dB Radio Device: BTS PASS IFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 11.3 dB Ref Offset 11.3 dB
10 Ref 30.0 dBm 10 Ref 30.0 dBm
Log e Log e
00, Center Freq| 00 Center Freq|
00 716300000 MHz| 00 716300000 MHz|
000 000
00 00
200 200
00 - ! 00
-400 ! -400
w00 L —d 00
Center 715.3 MHz Span 8 MHz. CF Step| Center 715.3 MHz Span 8 MHz. CF Step|
2140000 MHz| 2140000 MHz|
Total PowerRef  2133dBm/ 1.4 MHz [ute Man Total PowerRef  2142dBm/ 1.4 MHz [ute Man
Lower Peak > Upper Lower Peak > Upper
Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqOffset| Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqOffset|
7150kHz  8500kHz  3000kHz -3395 (2095) 7209k 2195  (895) 7150k - OHz 7150kHz  8500kHz  3000kHz -2398 (1098) 7157k 2433 (1133)  717.0k - OHz
8500kHz  1070MHz  1000kHz -3228 (1928)  -850.0k -3169 (1869)  850.0k 8500kHz  1070MHz 1000kHz -2564 (1264)  -850.0k -2565 (1265)  850.0k
7003MHz  1800MHz 6800 kHz ) () 7003MHz  1800MHz 6800 kHz ) ()
5150MHz  11.00MHz  100.0 kHz () =) 5150MHz  11.00MHz  100.0 kHz () ()
1110MHz  1800MHz  6.800 kHz () () 1110MHz  1800MHz  6.800 kHz ) ()
7000MHz  7400MHz  51.00 kHz () - = - 7000MHz  7400MHz 5100 kHz - () - ) -
11.00MHz  1110MHz 5100 kHz ) - ) = 11.00MHz  1110MHz 5100 kiz - ) - () -
e sarus = sarus
LTE Band 12 1.4MHz 16QAM High Channel RB1-5 LTE Band 12 1.4MHz 16QAM High Channel RB6-0
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